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SECTION 1: Customer information
Company Name :  RICOH COMPANY, LTD.
Address . 810, Shimo-imaizumi, Ebina-shi, Kanagawa, 243-0460 Japan
Telephone Number . +81-46-249-8490
Facsimile Number :  +81-3-6673-4366
Contact Person : Yoshiaki Nishikawa
SECTION 2: Equipment under test (E.U.T.)
2.1  ldentification of E.U.T.
Type of Equipment : Wireless LAN Module
Model Number :  LBWB1ZZWU6
Serial Number 1
Rating . DC3.6V
Country of Mass-production : China
Condition of EUT . Production prototype
(Not for Sale: This sample is equivalent to mass-produced items.)
Receipt Date of Sample :July 30, 2012
Modification of EUT : No modification by the test lab.

2.2 Product description
Model: LBWB1ZZWUG (referred to as the EUT in this report) is a Wireless LAN Module.

Clock frequency(ies) in the system 37.4MHz
<Radio part>
Equipment type . Transceiver
Frequency of operation *1) . 24GHz:  2412-2462MHz (IEEE 802.11b, 11g, 11n-HT20)
W52: 5180-5240MHz (IEEE 802.11a, 11n-HT20)
5190-5230MHz (IEEE 802.11n-HT40)
W53: 5260-5320MHz (IEEE 802.11a, 11n-HT20)
5270-5310MHz (IEEE 802.11n-HT40)
W56: 5500-5700MHz (IEEE 802.11a, 11n-HT20)
5510-5670MHz (except 5600-5650MHz) (IEEE 802.11n-HT40)
W58: 5745-5825MHz (IEEE 802.11a, 11n-HT20)
5755-5795MHz (IEEE 802.11n-HT40)
Bandwidth : 20MHz
Channel spacing . 5MHz (2.4GHz), 20MHz (5GHz)
Type of modulation . DSSS (IEEE 802.11b), OFDM (IEEE 802.11a/g/n)
Antenna type . Chip dielectric
Antenna connector type . JSC
Antenna gain with cable loss  : 2.4GHz: -0.5 dBi
W52/53: -0.3dBi, W56: -1.2dBi, W58: -1.7dBi
ITU code : D1D, G1D
Operation temperature range  : 0 to +80 deg.C

*1) Refer to the test report 32KE0045-SH-04-A for FCC 15.247.

FCC 15.31 (e) / 212
The host device provides stable voltage (DC3.6V) constantly to the EUT regardless of input voltage. Therefore, the
EUT complies with the requirement.

FCC 15.203/ 212
The EUT has a unique coupling/antenna connector. Therefore the equipment complies with the requirement.
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SECTION 3: Test specification, procedures & results

3.1

Test specification

Title

Test specification

* FCC Part 15 Subpart E: 2012, final revised on August 13, 2012 and effective September 12, 2012

* FCC 47CFR Part15 Radio Frequency Device Subpart C Intentional Radiators
Section 15.207 Conducted limits
Section 15.209 Radiated emission limits, general requirements
Section 15.407 General technical requirements

* The revision on August 13, 2012 does not affect the test specification applied to the EUT.

3.2 Procedures & Results
Item Test Procedure *1) Specification Remarks | Deviation Worst Margin Results
5.0dB
Freg.: 0.15200MHz
Detector: Quasi-Peak
Phase: N
ANSI C63.4:2009
- Mode: Tx 5270MHz
Conducted  [7. AC powerline FCC 15.407 (b)(6) & ' .
emission conducried emission |15.207 0O i N/A  |IEEE 802.11n (40HT) _|Complied
measurements Freq.: 0.15200MHz
Detector: Quasi-Peak
Phase: N
Mode: Tx 5670MHz,
IEEE 802.11n (40HT)
26dB & 20dB [ANSI C63.4:2009  |FCC 15.407
emission 13. Measurement of |(a)(1)(2)(3) Conducted N/A -
bandwidth intentional radiators |FCC 15.215 (c)
Maximum  |ANSI C63.4:2009
peak output  [13. Measurement of (F;):(Ci)l(%?g)? Conducted N/A Complied
power intentional radiators See data
Peak power [ANSI C63.4:2009
FCC 15.407 .
spectral 13. Measurement of @1)2)E3) Conducted N/A Complied
density intentional radiators
Peak ANSI C63.4:2009
excursion 13. Measurement of |FCC 15.407 (a)(6) |Conducted N/A Complied
ratio intentional radiators
Spurious il:rSeﬂB 7346.661MHz
emission ANSI C63.4:2009 FCC 15.109, 15.407 Conducted Detector: Average _
& 13. Measurement of / N/A L ; Complied
Restricted intentional radiators (b), 15.205 & 15.209 Radiated Polarl.zatlon. Horizontal
band edges Mode: Tx 5510MHz,
IEEE 802.11n (40HT)
Dynamic |- 6.9
frequenc FCC 15.407 (h Conducted *2 N/A N/A
selgctiony APPENDIX ) :

*1) *These tests were also referred to KDB 789033 (FCC), "Guidelines for Compliance Testing of Unlicensed National
Information Infrastructure (U-NII) Devices - Part 15, Subpart E”.
*2) Refer to the test report 32KE0045-SH-04-C.
Note: UL Japan’s Work Procedures No. 13-EM-W0420 and 13-EM-W0422
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3.3 Addition to standard

Item Test Procedure Specification | Remarks Worst Margin Results
. ANSI C63.4:2009

Occupied 13. Measurement of

Bandwidth o . - Conducted |- -

(99%) intentional radiators,

RSS-Gen 4.6.1

Note: UL Japan’s Work Procedures No. 13-EM-W0420 and 13-EM-W0422

* Other than above, no addition, exclusion nor deviation has been made from the standard.

3.4 Uncertainty

The following uncertainties have been calculated to provide a confidence level of 95% using a coverage factor k=2.
No.1 SAC™/SR™ No.2 SAC/SR No.3 SAC/SR
Item Frequency range ) ) )
Conducted emission 150kHz-30MHz 3.6 dB 3.6 dB 3.5dB
(AC Mains) LISN

Radiated emission 9kHz-30MHz 3.7dB 3.7dB 3.6dB
(Measurement distance: 3m) | 30MHz-300MHz 4.9 dB 5.1dB 4.9 dB
300MHz-1GHz 5.0dB 5.2dB 4.9 dB
1GHz-15GHz 4.8 dB 4.8 dB 4.9 dB
Radiated emission 15GHz-18GHz 5.6 dB 5.6 dB 5.6 dB
(Measurement distance: 1m) 18GHz-40GHz 4.6 dB 4.3 dB 4.4 dB

*1: SAC=Semi-Anechoic Chamber
*2: SR= Shielded Room is applied besides radiated emission

Conducted emission test
The data listed in this test report has enough margin, more than the site margin.

Radiated emission test
The data listed in this test report meets the limits unless the uncertainty is taken into consideration.

Antenna port conducted test

Power measurement uncertainty above 1GHz for this test was: (x) 1.5dB

Spurious emission (Conducted) measurement (below 1GHz) uncertainty for this test was: () 1.7dB
Spurious emission (Conducted) measurement (1G-3GHz) uncertainty for this test was: (+) 2.3dB
Spurious emission (Conducted) measurement (3G-18GHz) uncertainty for this test was: (+) 3.0dB
Spurious emission (Conducted) measurement (18G-26.5GHz) uncertainty for this test was: (+) 2.9dB
Spurious emission (Conducted) measurement (26.5G-50GHz) uncertainty for this test was: (+) 2.8dB
Bandwidth measurement uncertainty for this test was: () 5.4%
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3.5 Test location
UL Japan, Inc. Shonan EMC Lab.
1-22-3, Megumigaoka, Hiratsuka-shi, Kanagawa-ken 259-1220 JAPAN
Telephone number +81 463 50 6400
Facsimile number +81 463 50 6401
JAB Accreditation No. RTL02610
Size of reference .
FCC. . IC . . Width x Depth x | ground plane (m) Maximum
Registration | Registration . - measurement
No. No. Height (m) / horlzoptal distance
conducting plane
[0 No.1 semi-anechoic chamber | 697847 2973D-1 20.6x11.3x7.65 | 20.6 x11.3 10m
[0 No.2 semi-anechoic chamber | 697847 2973D-2 20.6x11.3x7.65 | 20.6 x11.3 10m
XI No.3 semi-anechoic chamber | 697847 2973D-3 12.7x7.7x535 | 12.7x7.7 5m
[0 No.4 semi-anechoic chamber | - - 8.1 x5.1x3.55 8.1x5.1 -
0 No.1 shielded room - - 6.8x4.1x2.7 6.8x4.1 -
[0 No.2 shielded room - - 6.8x4.1x2.7 6.8x4.1 -
X No.3 shielded room - - 6.3x4.7x2.7 6.3x4.7 -
[0 No.4 shielded room - - 44x4.7x2.7 4.4x4.7 -
X No.5 shielded room - - 7.8x6.4x2.7 7.8%x6.4 -
[0 No.6 shielded room - - 7.8%x6.4x2.7 7.8%x6.4 -

3.6 Test setup, Data of EMI & Test instruments

Refer to APPENDIX 3 to 3.
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SECTION 4: Operation of E.U.T. during testing

4.1

Operating mode

Test item

Mode

Tested frequency

Power setting
*1)

Worst data
rate *2)

Conducted emission

Transmitting IEEE 802.11n-40

5270MHz

13dBm

MCSO0, PN9

Radiated emission
(below 1GHz) *3)

Transmitting IEEE 802.11n-40

5670MHz

13dBm

MCSO0, PN9

Other items

Transmitting IEEE 802.11a

5180MHz, 5220MHz,
5240MHz

5260MHz, 5300MHz,
5320MHz

5500MHz, 5580MHz,
5700MHz

13dBm

6Mbps, PN9

Transmitting IEEE 802.11n-20

5180MHz, 5220MHz,
5240MHz

5260MHz, 5300MHz,
5320MHz

5500MHz, 5580MHz,
5700MHz

13dBm

MCSO0, PN9

Transmitting IEEE 802.11n-40

5190MHz, 5230MHz

5270MHz, 5310MHz

5510MHz, 5550MHz,
5670MHz

13dBm

MCSO0, PN9

*1) Software: Tera Term ver: 4.71, Wl.exe ver:1.0
*2) The worst condition was determined based on the test result of Maximum Peak Output Power.
*3) Test operating mode was determined as follows according to “Section 1 of 6 802.11 a/b/g/n testing- Managing
Complex Regulatory Approvals - ”of TCB Council Workshop October 2009.

Justification:

The system was configured in typical fashion (as customer would normally use it) for testing.
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4.2  Configuration and peripherals
A B
1
2
C
4
3 E .
F —  AC120V/60Hz
5 L
* Test data was taken under worse case conditions.
Description of EUT and support equipment
No. Iltem Model number Serial number Manufacturer Remarks
A |Wireless LAN Module [LBWB1ZZWU6 1 RICOH EUT
B |Antenna ANCM22G44DAA1T |- RICOH EUT
9RB4
C |[Network Board NETWORK: ALT-1 [#59 RICOH -
D |Power Supply Board |EXCHANGE: NW #13 RICOH -
E |Debug Board SOL_NW: DBG #44 RICOH -
F |AC Adapter US112-3312 807-0357371 BUFFALO -
List of cables used
No. Cable Name Length (m) Shield Remark
g Cable Connector
1 |Antenna 0.05 Shielded Shielded -
2 |Flat 0.10 Unshielded Unshielded -
3 |Flat 0.15 Unshielded Unshielded -
4 |[Flat 0.05 Unshielded Unshielded -
5 |DC 1.8 Unshielded Unshielded

UL Japan, Inc.
Shonan EMC Lab.
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SECTION 5: Conducted emission

5.1  Operating environment

Test place See test data (APPENDIX 1)
Temperature : See test data (APPENDIX 1)
Humidity See test data (APPENDIX 1)

5.2  Test configuration

EUT was placed on a platform of nominal size, 1m by 1.5m, raised 0.8m above the conducting ground plane.

The table is made of Styrofoam and covered with polyvinyl chloride. That has very low permittivity.

The rear of tabletop was located 40cm to the vertical conducting plane. The rear of EUT, including peripherals was
aligned and was flushed with rear of tabletop. All other surfaces of tabletop were at least 80cm from any other
grounded conducting surface. EUT was located 80cm from LISN.

Each EUT current-carrying power lead, except the ground (safety) lead, was individually connected through a LISN to
the input power source. All unused 50ohm connectors of the LISN were resistively terminated in 50ohm when not
connected to the measuring equipment.

Photographs of the set up are shown in APPENDIX 3.

5.3  Test conditions

Frequency range : 0.15 - 30MHz
EUT position : Table top

5.4  Test procedure

The AC Mains Terminal Continuous disturbance Voltage had been measured with the EUT via AC adapter within a
Shielded room. The EUT was connected to a Line Impedance Stabilization Network (LISN) via AC adapter.

An overview sweep with peak detection has been performed.

The measurements had been performed with a quasi-peak detector and if required, an average detector.

The conducted emission measurements were made with the following detection of the test receiver.

Detection Type Quasi-Peak/ Average
IF Bandwidth : 9kHz

55 Results

Summary of the test results : Pass

Refer to APPENDIX 1

UL Japan, Inc.
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SECTION 6: Radiated emission

6.1  Operating environment

Test place See test data (APPENDIX 1)
Temperature : See test data (APPENDIX 1)
Humidity See test data (APPENDIX 1)

6.2  Test configuration

EUT was placed on a urethane platform of nominal size, 0.5m by 0.5m, raised 0.8m above the conducting ground plane.
The rear of EUT was aligned and flushed with rear of tabletop.
Photographs of the set up are shown in APPENDIX 3.

6.3  Test conditions

Frequency range : 30MHz - 40GHz
EUT position : Table top

6.4  Test procedure

The Radiated Electric Field Strength intensity has been measured on a semi-anechoic chamber with a ground plane and
at a distance of 3m (below 15GHz) / 1m (above 15GHz) (Refer to Figure 1). Measurements were performed with
quasi-peak, peak and average detector. The measuring antenna height was varied between 1 and 4m and EUT was
rotated a full revolution in order to obtain the maximum value of the electric field intensity. The measurements were
performed for both vertical and horizontal antenna polarization.

The radiated emission measurements were made with the following detection of the test instrument.

Frequency 30-1000MHz 1-40GHz

Detection type | Quasi-Peak Peak Average *1) *2)
. RBW: 1MHz

IF Bandwidth 120kHz 52\\/,\/\, g\l\;ﬂi VBW: 3MHz
' Detector: RMS

*1) When using Spectrum analyzer, the test was made with adjusting span to zero by using peak hold.

*2) The test method was referred to Section G)6)c) Method AD (Average Detection) of FCC KDB 789033 D01
"Guidelines for Compliance Testing of unlicensed National Information Infrastructure (U-NII) Devices — Part 15,
Subpart E"

Detector and averaging type set for linear voltage averaging.

Below 1GHz
The result also satisfied with the general limits specified in FCC 15.209 (a).

Above 1GHz
Inside of restricted bands (FCC 15.205): Limit in FCC 15.209 (a)
Outside of the restricted bands: Limit 68.2dBuV/m (-27dBm e.i.r.p.*) in FCC 15.407(b)(1)(2)(3)

Restricted band edge: Limit in FCC 15.209(a)
Since this limit is severer than the limit of the inside of restricted bands.

*Electric Field Strength to e.i.r.p. conversion

P [dBm] = E [dBuV/m] -95.2 [dB]

P [dBm]=10x LOG (({ 10" ( E [dBuV/m]/20) * 10 ~ (-6) * (Distance = 3[m]) ) * 2 } / 30) x 10"3) (uV/m):
P is the e.i.r.p. (Watts)

* Distance Factor for the measurement at 1m: 20 x log (3.0m/1.0m) = 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone +81 463 50 6400

Facsimile : +81 463 50 6401



Test report No. : 32KE0045-SH-04-B

Page 1 12 0f 181
Issued date . September 13, 2012
FCCID : BBP-WLALTO1

The carrier level and noise levels were confirmed at each position of X, Y and Z axes of EUT to see the position of
maximum noise, and the test was made at the position that has the maximum noise.

Combinations of the worst case
5GHz band (W52/W53)

Antenna Carrier Spurious

polarization (Band edge) Below 1GHz 1-15GHz 15-18GHz 18-40GHz
Module Horizontal X X X Y X
Antenna X X X Z X
Module Vertical X X X Z X
Antenna Z X X Y X

5GHz band (W56)

Antenna Carrier Spurious

polarization (Band edge) Below 1GHz 1-15GHz 15-18GHz 18-40GHz
Module Horizontal X X X Z X
Antenna X X X Z X
Module Vertical X X X Z X
Antenna Z X X Z X
No.3 Semi-Anechoic Chamber (Antenna angle) R o me Laeon

Horn Antenna -I- 0deg E
TurnTable
3m
No.3 Semi-Anechoic Chamber (Antenna angle) R me Saisaion

0 deg. Horn Antenna

Measuring Receiver TurnTable

3m/3t

Figure 1. Antenna angle
6.5 Band edge

Band edge level at 5150MHz and 5350MHz is below the limits of FCC 15.209. Refer to the data.

6.6 Results

Summary of the test results: Pass
* No noise was detected above the 3™ order harmonics.

Refer to APPENDIX 1
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SECTION 7: Antenna terminal conducted tests

Test Procedure

The tests were made with below setting connected to the antenna port with the test instrument.

*4)
(above 1GHz)

(Range:
1GHz-40GHz)

Test Span RBW VBW Sweep | Detector Trace Instrument
time used
and Test
method
26dB bandwidth | 30MHz (11a, 11n-20) | Close to | Greater than| Auto Peak Max Hold | Spectrum
60MHz (11n-40) 1% RBW Analyzer
of EBW
99% occupied Enough width to Closeto | Three times | Auto Peak Max Hold | Spectrum
bandwidth display 1% of RBW Analyzer
20dB Bandwidth of Span
20dB bandwidth | 40MHz (11a, 11n-20) | Close to | Three times | Auto Peak Max Hold | Spectrum
80MHz (11n-40) 1% of RBW Analyzer
of Span
Maximum peak - - - - Average - Power Meter
output power method PM
*1)
Peak power spectral| 26MHz (11a, 11n-20) | 1IMHz 3MHz Auto Sample Clear Write| Spectrum
density 40MHz (11n-40) Power Averaging Analyzer
*2) (100 times) method SA-2
Peak excursion 26MHz (11a, 11n-20) | 1MHz 3MHz Auto Peak Max Hold | Spectrum
ratio 40MHz (11n-40) Sample Clear Write| Analyzer
Power Averaging method SA-2
(100 times)
Conducted spurious| 9kHz to 150kHz, 100kHz 300kHz Auto Peak Max Hold | Spectrum
emission 150kHz to 30MHz, Analyzer
*4) 30MHz to 1GHz
(below 1GHz) *3)
Conducted spurious| Less or equal to 1MHz 3MHz Auto Peak Max Hold | Spectrum
emission 5GHz Analyzer

*EBW: Enough width to display Bandwidth

*1) Maximum Peak Output Power was measured based on Method PM.

*2) PSD was measured based on Method SA-2 of "Guidance for Compliance Testing of Unlicensed National Information

Infrastructure (U-NII) Devices - Part 15, Subpart E”.
*3) In the frequency range below 30MHz, RBW was narrowed to separate the noise contents.

Then, wide-band noise near the limit was checked separately, however the noise was low enough as shown in the chart
(9kHz-150kHz: RBW=200Hz, 150kHz-30MHz: RBW=10kHz). Since the margin is more than about 40dB, the EUT

complies with the limit of FCC15.209 if the measurement is performed with RBW=100kHz.

*4) The conducted measurement is reference data and the radiated emission measurement is the data for the compliance.
The test results and limit are rounded off to two decimals place, so some differences might be observed.

Summary of the test results:

Refer to APPENDIX 1

Pass
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Contents of APPENDIXES

APPENDIX 1: Data of Radio test

Conducted emission

26dB bandwidth

99% Occupied bandwidth

20dB bandwidth

Maximum peak output power

Radiated emission

Spurious emission (Antenna port conducted)
Peak power density

Peak excursion ratio

APPENDIX 2: Test instruments

Test instruments

APPENDIX 3: Photographs of test setup

Conducted emission
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DATA OF CONDUCTED EMISSION TES

UL Japan,Inc. Shonan EMC Lab. No.3 Shielded Room

Date : 2012/08/18

Company : RICOH COMPANY,LTD. Mode : Tx 11n-40HT 5270MHz
Kind of EUT : Wireless LAN Module Report No. : 32KE0045-SH-04-B
Model No. : LBWB1ZZWU6 Power : AC 120V / 60Hz
Serial No. : 1 Temp./Humi. : 23deg.C. / 60%RH
Remarks -
Limit1 : FCC 15C(15.207) QP
Limit2 : FCC 15C(15.207) AV Engineer : Tatsuya Arai
80 — Limit1 (QP)
70 —— — Limit2 (AV)
60 - ~ N(PK)
= @ N(QP/AV)
@ 50
o ¥ b s 1 [ I A — L1(PK)
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(] (]
= 40 :\/‘i
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10 \ iy M‘?,‘m‘»‘m‘mM’“‘N‘W‘J‘ .
0
2 .3 5 1 2 3 5 7 10 20
15 Frequency [MHz] 30
Freq Reading C Fac Results Limit Margin
No i <QP> <AV> i <QP> <AV> <QP> <AV> <QP> <AV> [ Phase | Comment
[MHz] | [dBuVl | [dBuVl| [dB] | [dBuV]| [dBuV]| [dBuV]| [dBuV]| [dB] | [dBI
1| 015200 481| 347 127| 608| 474] 658| 558 50 84| N
2| o0.30300| 335| 256| 127| 462| 383| 601| 501| 139 118| N
3| 045500 211| 155| 127| 338| 282| 67| 467| 229 185| N
4| o75900| 181| 121| 127| 308| =248| 560| 460| 252 212| N
5| 091400 186| 127| 127| 313| 254| 560| 460| 247 206| N
6| 2401720| 147| 101| 137| 284| 238| 600| 500/ 316 262| N
7| o0.15200| 449| 337| 127 658 558 8.2 94| L1
8| o0.30400| 314| 255| 127 601| 501| 160 119| L1
o| o0.45800| 201| 144| 127 567| 467| 239 196| L1
10| 075900 202| 138| 127 560 460| 231| 195| L1
11| 091000 214| 144| 127 560 460| 219 189| L1
12| 2400000 157 102| 137 600 500| 306| 261| L1

Calculation:Result [dBuV] =Reading [dBuV] +C.Fac (LISN+Cable+ATT) [dB]
LISN:SLS-05
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DATA OF CONDUCTED EMISSION TES

UL Japan,Inc. Shonan EMC Lab. No.3 Shielded Room
Date : 2012/08/18

Company : RICOH COMPANY,LTD. Mode : Tx 11n-40HT 5670MHz
:\(ning <I)fNEUT : rlérvelIBe;sgzL@%Module geport No. : 2%K1E208\;15/—685IH04—B
odel No. : ower : z
Serial No. : 1 Temp./Humi. : 23deg.C. / 60%RH
Remarks D -
Limit1 : FCC 15C(15.207) QP ) )
Limit2 : FCC 15C(15.207) AV Engineer : Tatsuya Arai
80 — Limit1 (QP)
70 —— — Limit2 (AV)
60 ~ON(PK)
= | @ N(QP/AV)
g S0/ S S I I N R A - L1(PK)
Y i L1 (QP/AV)
g 40 “‘ \H‘
S ‘x | < " i
S Il U | ®
> 80 —t— 1t —)
E l “" AT ,;’rﬁ/ SN ”l‘ "“M“‘ N & ®
o0 | | LD LY D w gl ]
‘M“ | ‘\WJ’“ ‘ﬂ} f bﬂw ‘»‘,1‘ TN w L
" Uy | \ \
A\l w | |
10 \ Wiy ‘,‘M‘\"“W[\':“‘:}WW#A\HM%WWWW»
0
2 .3 S 7 1 2 3 5 7 10 20
15 Frequency [MHz] 30
Freq Reading C Fac Results Limit Margin
No i <QP> <AV> i <QP> <AV> <QP> <AV> <QP> <AV> [ Phase | Comment
[MHz] | [dBuV] | [dBuVl| [dB] | [dBuVl| [dBuV]| [dBuVI| [dBuVI| [dB] | [dBI
1| 0.15200 481| 342 127| 608| 469| 658| 558 50 89| N
2| o0.30400| 332| 252 127| 459 379 01| 501 142| 122] N
3| oa4s600| 212| 154| 127| 339 281| 567 467| 228 186| N
4| o7se00| 165| 113| 127| 292 240 560| 460| 268 220| N
5 o091400| 187| 128 127| 314| 255 560| 460| 246| 205| N
6| 2401842 143 96/ 137| 280| 233| e00| 500 320 267 N
7| o0.15400| 439| 324| 127 657| 557 91| 106| L1
8| 0.30400| 314| 258| 127 601| 501| 160| 118| L1
9| 045700 206| 155| 127 567| 467| 234| 185| L1
10| 076000 201| 134| 127 560| 460| 232| 199| L1
11| 091400 203| 137| 127 560| 460| 230| 196| L1
12| 2401842 123 76| 137 600| 500| 340| 287| L1

Calculation:Result [dBuV] =Reading [dBuV] +C.Fac (LISN+Cable+ATT) [dB]
LISN:SLS-05
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-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 2,2012
Temperature / Humidity 26deg.C , 50%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11a (W52), PN9, worst data mode 6Mbps
Freq. -26dB Bandwidth
[MHZz] [MHZz]
5180.0000 22.554
5220.0000 22.908
5240.0000 22.889
Tx, 5180MHz Tx, 5220MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 10 dB Ref B dBm #Atten 10 dB
#Peak #Peak
Log Log
10 10
4B/ O/W'W v W% 4B/ QH“"‘""‘ Fofirr WMWWWMM
J‘"’M i {4
e Yl 3 > L Tk
[ s it
LaRv LaRv
M1 52 M1 52
Center 5.138 000 GHz " Span 38 MHz Center 5.220 606 GHz Span 360 MHz
#Res BH 300 kHz #UBH 1 MHz Sweep 1.04 ms (1261 pts) #Res BH 300 kHz #UBH 1 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BM % Pur  99.00 % Occupied Bandwidth Occ BH Z Pur  99.0
17.1504 MHz x5 -26.00 B 16.9548 MHz % b -26.00 dB

Transmit Freq Error —23.397 kHz

Transmit Freq Error 3.148 kHz

® dB Banduidth 22.554 MHz B ® dB Bandwidth 22.988 MHz
Tx, 5240MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Peak
Log
18 - T o
4B/ A,A!'»mrw‘ﬁww oAt r W
i X
= W M'é
u %"w
LgAw
M1 52
Center 5.246 6606 GHz Span 360 MHz
#Res BH 300 kHz #UBH 1 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
16.9290 MHz % dB -26.00 dB

Transmit Freq Error 22.463 kHz
® dB Bandwidth 22.889 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401




Test Report No. : 32KE0045-SH-04-B

Page : 18
-26dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT20) (W52), PN9, worst data mode O(MCS)
Freq. -26dB Bandwidth
[MHz] [MHz]
5180.0000 23.165
5220.0000 22971
5240.0000 23.060
Tx, 5180MHz Tx, 5220MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
Log Log
18 18
dB/ b ok e 4B/ R = a0 WW\
3 WF‘” Mﬁ > H‘WM*
.’W\'Mh " Mh
LaRv LaRv
M1 52 M1 52
Center 5.188 006 GHz Span 30 MHz Center 5.220 000 GHz Span 30 MHz
#Res BH 380 kHz #VBH 1 MHz Sweep 1.04 ms (1261 pts) #Res BH 3080 kHz #VBH 1 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9900 ¥ Occupied Bandwidth Occ BH % PWr  99.80
18.0621 MHz ®x dB -26.00 dB 18.0003 MHz ®x dB -26.00 dB
Transmit Freq Error —30.271 kHz Transmit Freq Error 18.894 kHz
® dB Banduidth 23.165 MHz ® dB Banduidth 22.971 MHz
Tx, 5240MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
Log
) b,
-] ‘,,MW Wm‘ttu,ﬂ—
LgAw
M1 52
Center 5.248 006 GHz Span 30 MHz
#Res BH 380 kHz #VBH 1 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
18.0131 MHz ®x dB -26.00 dB
Transmit Freq Error —26.725 kHz
® dB Banduidth 23.059 MHz

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT40) (W52), PN9, worst data mode O(MCS)
Freq. -26dB Bandwidth
[MHz] [MHz]
5190.0000 43.172
5230.0000 42.199
Tx, 5190MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
Log
ig/ i it I .
",
2 v,
pove, o,
e f
LgAw
M1 52
Center 5.198 00 GHz Span 6@ MHz
#Res BH 430 kHz #VBH 2 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
35.9369 MHz ®x dB -26.00 dB
Transmit Freq Error -8.127 kHz
® dB Banduidth 43.172 MHz
Tx, 5230MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
Log
18
B/ i e (A AaS MM\
> " <
LKMW ‘WWW\M I
Tl P
LgAw
M1 52
Center 5.230 00 GHz Span 6@ MHz
#Res BH 430 kHz #VBH 2 MHz Sweep 1.04 ms (1261 pts)

Occupied Bandwidth
35.9382 MHz

Transmit Freq Error 816.005 Hz
® dB Banduidth 42.199 MHz

Occ BH % Pur 99.80 %
% dB  -26.00 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11a (W53), PN9, worst data mode 6Mbps
Freq. -26dB Bandwidth
[MHZz] [MHZz]
5260.0000 22.337
5300.0000 22.563
5320.0000 23.017
Tx, 5260MHz Tx, 5300MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
Log Log
10 10
Y rr o R T P pm&‘:‘ iy WWMWMM
o g Y,
Ry o 4 ™ "Nl
) ) v
LaRv LaRv
M1 52 M1 52
Center 5.266 000 GHz Span 30 MHz Center 5.308 006 GHz Span 30 MHz

#Res BH 380 kHz #VBH 1 MHz Sweep 1.04 ms (1261 pts) #Res BH 3080 kHz #VBH 1 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1 Occupied Bandwidth Oce BH % Pwr  99.00 1
16.9544 MHz ®x dB -26.00 dB 16.9683 MHz ®x dB -26.00 dB
Transmit Freq Error —18.573 kHz Transmit Freq Error —31.664 kHz
® dB Banduidth 22.337 MHz ® dB Banduidth 22.563 MHz
Tx, 5320MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
Log
18
4B/ D e Tk R Iy Lo
W \-,u
i P
3 m"w n'”“vn._lve
m.;"‘: “"Wub-\._r,\
LgAw
M1 52

Center 5.328 908 GHz
#Res BH 308 kHz

Occupied Bandwidth

Span 30 MHz
Sweep 1.04 ms (1261 pts)

Occ BH % Pur 99.80 %

#VBH 1 MHz

16.9568 MHz ®x dB -26.00 dB
Transmit Freq Error 7.636 kHz
® dB Banduidth 23.017 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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-26dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT20) (W53), PN9, worst data mode O(MCS)
Freq. -26dB Bandwidth
[MHz] [MHz]
5260.0000 23416
5300.0000 22.225
5320.0000 22.519
Tx, 5260MHz Tx, 5300MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
Log Log
18 18
4B/ R e e M et 4B/ R T el by
— (¥ i M’w
> < 3
) i [t o g,
LaRv LaRv
M1 52 M1 52
Center 5.266 000 GHz Span 30 MHz Center 5.308 006 GHz Span 30 MHz
#Res BH 380 kHz #VBH 1 MHz Sweep 1.04 ms (1261 pts) #Res BH 3080 kHz #VBH 1 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur  99.00 % Occupied Bandwidth Occ BH Z PWr  99.00 7
18.0507 MHz ®x dB -26.00 dB 18.1165 MHz ®x dB -26.00 dB

Transmit Freq Error 27.706 kHz

Transmit Freq Error 1.550 kHz

® dB Bandwidth 23.416 MHz ® dB Bandwidth 22.225 MHz
Tx, 5320MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
Log
18
4B/ fnﬂwwh» il P ‘nﬁuwwwﬁvﬂﬂ/wMW&
M "\ﬂm",
o %
LgAw
Ml 52
Center 5.320 006 GHz Span 30 MHz
#Res BH 380 kHz #VBH 1 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢

18.0724 MHz x dB -26.00 dB

Transmit Freq Error 30.227 kHz
® dB Banduidth 22.519 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT40) (W53), PN9, worst data mode O(MCS)
Freq. -26dB Bandwidth
[MHZz] [MHZz]
5270.0000 42.113
5310.0000 42.719
Tx, 5270MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
Log
7 T,
P R
LgAw
ML 2]
Center 5.270 00 GHz Span 6@ MHz
#Res BH 430 kHz #VBH 2 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1
35.9797 MHz ®x dB -26.00 dB

Transmit Freq Error 3.327 kHz

® dB Banduidth 42.113 MHz
Tx, 5310MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
Log
18
dB/ e e P ™ P
S b
b 40
L Y
LgAw
M1 52
Center 5.318 00 GHz Span 6@ MHz
#Res BH 430 kHz #VBH 2 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1
35.9325 MHz % dB  -26.00 dB

Transmit Freq Error —3.785 kHz
® dB Banduidth 42.719 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11a (W56), PN9, worst data mode 6Mbps
Freq. -26dB Bandwidth
[MHZ] [MHZ]
5500.0000 22.399
5580.0000 22.835
5700.0000 22472
Tx, 5500MHz Tx, 5580MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 18 dB Ref & dBm #Atten 18 dB
#Peak #Peak
Log Log
10 10 _
dB/ D S S e B/ o T Ty
rd N i LW
Y i § P e
LaRv LaRv
M1 52 M1 52
Center 5.508 000 GHz Span 30 MHz Center 5.580 000 GHz Span 30 MHz
#Res BH 380 kHz #VBH 1 MHz Sweep 1.04 ms (1261 pts) #Res BH 3080 kHz #VBH 1 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1 Occupied Bandwidth Oce BH % Pwr  99.00 1
169771 MHz % db -2600 dB 17.9434 MHz % db -2600 dB
Transmit Freq Error 16.287 kHz Transmit Freq Error —11.828 kHz
® dB Banduidth 22.399 MHz ® dB Banduidth 22.835 MHz
Tx, 5700MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
Log
18
Al Mg
LgAw
M1 52
Center 5.708 000 GHz Span 30 MHz
#Res BH 380 kHz #VBH 1 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
17.0629 MHz ®x dB -26.00 dB
Transmit Freq Error —23.231 kHz
® dB Banduidth 22.472 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT20) (W56), PN9, worst data mode O(MCS)
Freq. -26dB Bandwidth
[MHZz] [MHZz]
5500.0000 22.654
5580.0000 23.201
5700.0000 23.120
Tx, 5500MHz Tx, 5580MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
Log Log
ig/ {ﬂh AT oA NAF T g s WA "\M’W‘\E' ig/ ,qu T L Hgy- ATl WMWM
W 4 W W,
e 3 <
LaRv LaRv
M1 52 M1 52
Center 5.508 000 GHz Span 30 MHz Center 5.580 000 GHz Span 30 MHz
#Res BH 380 kHz #VBH 1 MHz Sweep 1.04 ms (1261 pts) #Res BH 3080 kHz #VBH 1 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9900 ¥ Occupied Bandwidth Occ BH % PWr  99.80
% dB 2600 dB

17.9977 MHz % dB -26.00 dB

18.8624 MHz

Transmit Freq Error 5.723 kHz Transmit Freq Error —36.968 kHz
® dB Banduidth 22.654 MHz ® dB Banduidth 23.201 MHz
Tx, 5700MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
Log
18
4B/ W-AWMWWWA-..‘ Mwmww
P B

LgAw
M1 52
Center 5.708 000 GHz Span 30 MHz
#Res BH 380 kHz #VBH 1 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1

18.0125 MHz ®x dB -26.00 dB

Transmit Freq Error —3.437 kHz
® dB Banduidth 23.120 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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-26dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT40) (W56), PN9, worst data mode O(MCS)
Freq. -26dB Bandwidth
[MHZ] [MHZ]
5510.0000 42.017
5550.0000 42.760
5670.0000 42.451
Tx, 5510MHz Tx, 5550MHz
# Agilent RL % Agilent RL
Ref & dBm #Atten 10 dB Ref 8 dBm #Atten 10 dB
#Peak #Peak
Log |i%9
ig/ T e A — dB/ St “‘"‘W‘“W"*MM\
', i
IMMMWI’ Mﬁ Mm. “WN?"'M‘,W M"J‘;’M‘
Ly it e i
LaRv LgRw
M1 52 Ml 52
Center 5.518 80 GHz Span B8 MHz Center 5.5508 80 GHz Span 68 MHz
#Res BH 430 kHz #UBH 2 MHz Sweep 1.04 ms (1201 pts) #Res BH 438 kHz #WBH 2 MHz Sweep 1.94 ms (1201 pts)
Occupied Bandwidth Occ BH % Par 9960 & Occupied Bandwidth Occ BH Z Pr 99,60 7
35.9365 MHz x dB  -26.00 db 35.9813 MHz x dB -26.06 b
Transmit Freq Error 15.324 kHz Transmit Freq Error —21.872 kHz
® dB Banduidth 42.017 MHz ® dB Banduidth 42.760 MHz
Tx, 5670MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
Log
ig/ e G A ottt
i il
Yl P
it R N
e
LgAw
M1 52
Center 5.670 00 GHz Span 6@ MHz
#Res BH 430 kHz #VBH 2 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.0022 MHz ®x dB -26.00 dB
Transmit Freq Error 1.293 kHz
® dB Banduidth 42.451 MHz

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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99% Occupied Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 2,2012
Temperature / Humidity 26deg.C , 50%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11a (W52), PN9, worst data mode 6Mbps
Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5180.0000 17.715
5220.0000 17.533
5240.0000 17.619
Tx, 5180MHz Tx, 5220MHz
% Agilent RL % Agilent RL
Ref © dBm #Atten 16 dB Ref B dBm #Atten 10 dB
#Samp #Samp
Log Log
18 Ay 18 P Y
B/ s o de/ ¢ e
& :'Vr K
Tl g 2 M,
Tl iy i hae
WM_ u'l‘lww MWMM..%
LaRv LaRv
M1 52 M1 52
Center 5.180 00 GHz Span 58 MHz Center 5.220 66 GHz Span 56 MHz
#Res BH 510 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 pts) #Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % Pwr  99.00 %
17.7151 MHz ®x dB -26.00 dB 17.5325 MHz X dB -26.00 dB
Transmit Freq Error 11.781 kHz Transmit Freq Error -21.329 kHz
® dB Banduidth 24.087 MHz* ® dB Bandwidth 23.275 MHz*
Tx, 5240MHz
% Agilent RL
Ref B dBm #Atten 10 dB
#Samp
Log
18
4B/ o o
¥ K
—>JM Me
P NI
LgAw
M1 52
Center 5.240 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
17.6190 MHz X dB -26.00 dB
Transmit Freq Error 5.101 kHz
® dB Bandwidth 23.585 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400

1 +81 463 50 6401

Telephone
Facsimile
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99% Occupied Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT20) (W52), PN9, worst data mode O(MCS)
Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5180.0000 18.459
5220.0000 18.505
5240.0000 18.519
Tx, 5180MHz Tx, 5220MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 18 dB Ref & dBm #Atten 18 dB
#Samp #Samp
Log Log
18 18 bkl
4B/ i P 4B/ I e
7. By M« B,
il s Tl Ty
ek b ot "y
Lo ™! ot “”M%
LaRv LaRv
M1 52 M1 52
Center 5.180 00 GHz Span 58 MHz Center 5.220 00 GHz Span 58 MHz
#Res BH 510 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 pts) #Res BH 510 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9900 ¥ Occupied Bandwidth Occ BH % PWr  99.80
18.4588 MHz % db -2600 dB 185054 MHz % db -2600 dB
Transmit Freq Error -11.263 kHz Transmit Freq Error 20.368 kHz
® dB Banduidth 24.197 MHz* ® dB Banduidth 23.976 MHz®
Tx, 5240MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Samp
Log
18
4B/ rd P
Wil B,
3 Mg
.‘mw WM.
JMWW )
LgAw
M1 52
Center 5.240 00 GHz Span 58 MHz
#Res BH 510 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1
18.5190 MHz ®x dB -26.00 dB
Transmit Freq Error —3.532 kHz
® dB Banduidth 24.038 MHz*

UL Japan, Inc.
Shonan EMC Lab

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room

Date August 3,2012

Temperature / Humidity 25deg.C , 65%RH

Engineer Kenichi Adachi

Mode Tx, IEEE802.11n (HT40) (W52), PN9, worst data mode O(MCS)

Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5190.0000 36.292
5230.0000 36.205
Tx, 5190MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Samp
Log
18 g, »
4B/ r?’""'" =
el “"“"MMW WM‘G‘M g

LgAw
ML 2]
Center 5.198 00 GHz Span 188 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1

36.2915 MHz % dB -26.00 dB

Transmit Freq Error —64.837 kHz
® dB Banduidth 44.680 MHz*

Tx, 5230MHz

% Agilent RL

Ref & dBm #Atten 10 dB
#Samp
Log
18

de/ all R

gLl . N
SRR PP Rt WY, W
Ay

LgAw

Ml 52
Center 5.230 00 GHz Span 188 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)

Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.2045 MHz % dB  -26.00 dB

Transmit Freq Error 5.308 kHz
® dB Banduidth 44.834 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11a (W53), PN9, worst data mode 6Mbps
Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5260.0000 17.605
5300.0000 17.603
5320.0000 17.542
Tx, 5260MHz Tx, 5300MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 18 dB Ref & dBm #Atten 18 dB
#Samp #Samp
Log Log
18 18 L
dB/ g " de/ o %
N W p W
28 Vo > " "l €
I " " L
A bl O i TV
LaRv LaRv
M1 52 M1 52
Center 5.260 00 GHz Span 58 MHz Center 5.300 00 GHz Span 58 MHz
#Res BH 510 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 pts) #Res BH 510 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9900 ¥ Occupied Bandwidth Occ BH % PWr  99.80
17.6047 MHz % db -2600 dB 17.6028 MHz % db -2600 dB
Transmit Freq Error 8.295 kHz Transmit Freq Error —7.563 kHz
® dB Banduidth 23.282 MHzx ® dB Banduidth 24.620 MHz*
Tx, 5320MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Samp
Log
10 - "
4B/ Py "o
~ W
vl <
e Wl
s W
LgAw
M1 52
Center 5.320 00 GHz Span 58 MHz
#Res BH 510 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
17.5418 MHz % db -2600 dB
Transmit Freq Error —23.488 kHz
® dB Banduidth 23.544 MHz*

UL Japan, Inc.
Shonan EMC Lab

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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99% Occupied Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT20) (W53), PN9, worst data mode O(MCS)
Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5260.0000 18.549
5300.0000 18.519
5320.0000 18.516
Tx, 5260MHz Tx, 5300MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 18 dB Ref & dBm #Atten 18 dB
#Samp #Samp
Log Log
18 18
dB/ o % dB/ ¢ i s
v b, A *h,
' e el My, <
i - o o
O Tl LT TV Y R
LaRv LaRv
M1 52 M1 52
Center 5.260 00 GHz Span 58 MHz Center 5.300 00 GHz Span 58 MHz
#Res BH 510 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 pts) #Res BH 510 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9900 ¥ Occupied Bandwidth Occ BH % PWr  99.80
185489 MHz % db -2600 dB 185193 MHz % db -2600 dB
Transmit Freq Error —10.668 kHz Transmit Freq Error —B6.369 kHz
® dB Banduidth 24.042 MHz* ® dB Banduidth 24.672 MHzx
Tx, 5320MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Samp
Log
18
dBy/ 4 %
s "
> e
g Tiw
st ™ B
LgAw
M1 52
Center 5.320 00 GHz Span 58 MHz
#Res BH 510 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
185164 MHz % db -2600 dB
Transmit Freq Error 12.641 kHz
® dB Banduidth 24.006 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room

Date August 3,2012

Temperature / Humidity 25deg.C , 65%RH

Engineer Kenichi Adachi

Mode Tx, IEEE802.11n (HT40) (W53), PN9, worst data mode O(MCS)

Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5270.0000 36.193
5310.0000 36.217
Tx, 5270MHz
% Agilent RL
Ref © dBm #Atten 16 dB
#Samp
Log
10 o
4B/ ol '""?‘v
el T
L ot HM““&“W%WM

LgAw
ML 2]
Center 5.270 00 GHz Span 188 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %

36.1934 MHz x dB -26.00 dB

Transmit Freq Error 28.351 kHz
® dB Banduidth 45.501 MHz*

Tx, 5310MHz

% Agilent RL

Ref & dBm #Atten 18 dB
#Samp
Log

18 i, | ittt

dB/ o M

y
T ™
— il

LgAw

Ml 52
Center 5.318 00 GHz Span 188 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)

Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.2165 MHz % dB -26.00 dB

Transmit Freq Error 41.198 kHz
® dB Banduidth 44.326 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11a (W56), PN9, worst data mode 6Mbps
Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5500.0000 17.647
5580.0000 17.584
5700.0000 17.673
Tx, 5500MHz Tx, 5580MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 18 dB Ref & dBm #Atten 18 dB
#Samp #Samp
Log Log
18 decker tuicrsee, 18 DTS
dB/ g ® dB/ o P
& i, ol M
w#‘" 'MMWI | ..MW WNLL
e s YR pret” ML TV
LaRv LaRv
M1 52 M1 52
Center 5.500 00 GHz Span 58 MHz Center 5.580 00 GHz Span 58 MHz
#Res BH 510 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 pts) #Res BH 510 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9900 ¥ Occupied Bandwidth Occ BH % PWr  99.80
17.6467 MHz % db -2600 dB 17.5839 MHz % db -2600 dB
Transmit Freq Error —8.854 kHz Transmit Freq Error —14.688 kHz
® dB Banduidth 23.944 MHzx ® dB Banduidth 23.182 MHz%
Tx, 5700MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Samp
Log
18 .
4B/ & Ky
h‘w "h"Ll
e s
e TN
i ul...MW il
LgAw
M1 52
Center 5.7080 00 GHz Span 58 MHz
#Res BH 510 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1
17.6725 MHz ®x dB -26.00 dB
Transmit Freq Error —12.667 kHz
® dB Banduidth 24.014 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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99% Occupied Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT20) (W56), PN9, worst data mode O(MCS)
Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5500.0000 18.527
5580.0000 18.512
5700.0000 18.514
Tx, 5500MHz Tx, 5580MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 18 dB Ref & dBm #Atten 18 dB
#Samp #Samp
Log Log
18 W Y y 18 " " k
dB/ ki % de/ ¢ R
K L, A "
il ﬁ b S
Lttt W ™ Ft |
e ST A i
LaRv LaRv
M1 52 M1 52
Center 5.500 00 GHz Span 58 MHz Center 5.580 00 GHz Span 58 MHz
#Res BH 510 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 pts) #Res BH 510 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1 Occupied Bandwidth Oce BH % Pwr  99.00 1
185268 MHz % db -2600 dB 185124 MHz % db -2600 dB
Transmit Freq Error —23.865 kHz Transmit Freq Error —18.683 kHz
® dB Banduidth 23.814 MHz® ® dB Banduidth 24.226 MHz*
Tx, 5700MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Samp
Log
18 e -
4B/ f \?q
el iy
ed™ Mo,
L™ WWM
LgAw
M1 52
Center 5.7080 00 GHz Span 58 MHz
#Res BH 510 kHz #YBH 1.5 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
185143 MHz % db -2600 dB
Transmit Freq Error 34.914 kHz
® dB Banduidth 24.459 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT40) (W56), PN9, worst data mode O(MCS)
Freq. 99% Occupied
[MHZz] Bandwidth [MHz]
5510.0000 36.248
5550.0000 36.291
5670.0000 36.252
Tx, 5510MHz Tx, 5550MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 18 dB Ref & dBm #Atten 18 dB
#Samp #Samp
T P ROV P T :
dB/ i i dB/ b B
uﬁr o \\u.
W&m“n‘r*mw w w‘““ i Wﬁw*hnmlhww WW%I\ [Ty
LaRv LaRv
M1 52 M1 52
Center 5.516 00 GHz Span 188 MHz Center 5.558 00 GHz Span 188 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % Pwr  99.00 %
36.2477 MHz % db -2600 dB 36.2908 MHz % db -2600 dB
Transmit Freq Error —35.624 kHz Transmit Freq Error —15.681 kHz
® dB Banduidth 43.937 MHz* ® dB Banduidth 45.585 MHz*
Tx, 5670MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Samp
Log
19 . e ormi
4B/ bl %
= y ‘H il
o g,
LgAw
M1 52
Center 5.670 00 GHz Span 188 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1
36.2522 MHz ®x dB -26.00 dB
Transmit Freq Error -19.281 kHz
® dB Banduidth 45.529 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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-20dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 2,2012
Temperature / Humidity 26deg.C , 50%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11a (W52), PN9, worst data mode 6Mbps
Freq. -20dB Bandwidth
[MHZ] [MHZ]
5180.0000 20.604
5220.0000 20.598
5240.0000 20.329
Tx, 5180MHz Tx, 5220MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 18 dB Ref & dBm #Atten 16 dB
#Peak #Peak
Log Log
18 18
dB/ DY ™ i o dB/ hj e
A N, N L
™ P, P \
robr™ P
LaRv LaRv
M1 52 M1 52
Center 5.180 00 GHz Span 48 MHz Center 5.220 66 GHz Span 46 MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts) #Res BH 430 kHz #UBH 1.3 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9000 ¥ Occupied Bandwidth Occ BH % PWr 9900 7
17.4050 MHz ®x dB -20.00 dB 17.3173 MHz X dB -20.00 dB
Transmit Freq Error -19.559 kHz Transmit Freq Error 55.690 kHz
® dB Banduidth 20.604 MHz ® dB Bandwidth 28.598 MHz
Tx, 5240MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Peak
Log
18
dB/
-3 '”}dl Mm s
LgAw
M1 52
Center 5.240 66 GHz Span 46 MHz
#Res BH 430 kHz #UBH 1.3 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
17.3443 MHz % dB 2000 G
Transmit Freq Error 19.089 kHz
® dB Bandwidth 208.329 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT20) (W52), PN9, worst data mode O(MCS)
Freq. -20dB Bandwidth
[MHZ] [MHZ]
5180.0000 21.330
5220.0000 20.644
5240.0000 21.177
Tx, 5180MHz Tx, 5220MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 18 dB Ref & dBm #Atten 18 dB
#Peak #Peak
Log Log
18 18
o8/ P o/ o e
W’w’ 1“‘." > M H"\“ <
" qmr«“h er i
.'M v",'“"'l’»\ml 1 W M At
b Wl
LaRv LaRv
M1 52 M1 52
Center 5.180 00 GHz Span 48 MHz Center 5.220 00 GHz Span 48 MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts) #Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9000 ¥ Occupied Bandwidth Occ BH % PWr  99.80
18.2772 MHz ®x dB -20.00 dB 18.3953 MHz ®x dB -20.00 dB
Transmit Freq Error —3.678 kHz Transmit Freq Error —3.972 kHz
® dB Banduidth 21.339 MHz ® dB Banduidth 208.644 MHz
Tx, 5240MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
Log
18
dB/ ¥ -
o b,
Y "
Jo®™ g,
LgAw
M1 52
Center 5.240 00 GHz Span 48 MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
18.2984 MHz % db -2000 dB
Transmit Freq Error -15.157 kHz
® dB Banduidth 21.177 MHz

UL Japan, Inc.
Shonan EMC Lab

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT40) (W52), PN9, worst data mode O(MCS)
Freq. -20dB Bandwidth
[MHZz] [MHZz]
5190.0000 39.673
5230.0000 39.440
Tx, 5190MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
Log
10 o
B/ i "
Ny By e
thw'rl W i '
LgAw
ML 2]
Center 5.198 00 GHz Span 8@ MHz
#Res BH 910 kHz #VBH 2.7 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.1924 MHz xdB -20.00 B

Transmit Freq Error —B6.898 kHz

® dB Banduidth 39.673 MHz
Tx, 5230MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
Log
18 s s
dB/ T i
5 F e
¢ L
W N
e Liger et
LgAw
M1 52
Center 5.230 00 GHz Span 8@ MHz
#Res BH 910 kHz #VBH 2.7 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1
36.0922 MHz % dB  -20.00 dB

Transmit Freq Error -1.295 kHz
® dB Banduidth 39.440 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11a (W53), PN9, worst data mode 6Mbps
Freq. -20dB Bandwidth
[MHZ] [MHZ]
5260.0000 20.130
5300.0000 20.691
5320.0000 20.185
Tx, 5260MHz Tx, 5300MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 18 dB Ref & dBm #Atten 18 dB
#Peak #Peak
Log Log
10 10 L —
B/ ‘o dB/ 4] N d
i e il i
"M l'h Jhlvun‘m M‘,
LaRv LaRv
M1 52 M1 52
Center 5.260 00 GHz Span 48 MHz Center 5.300 00 GHz Span 48 MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts) #Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9000 ¥ Occupied Bandwidth Occ BH % PWr  99.80
17.2454 MHz % db -2000 dB 17.3105 MHz % db -2000 dB
Transmit Freq Error —30.366 kHz Transmit Freq Error —32.787 kHz
® dB Banduidth 208.139 MHz ® dB Banduidth 208.691 MHz
Tx, 5320MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
Log
18
dB/ i s
> ;
u ﬁ""r
i g
LgAw
M1 52
Center 5.320 00 GHz Span 48 MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
17.1735 MHz ®x dB -20.00 dB
Transmit Freq Error -14.764 kHz
® dB Banduidth 28.185 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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-20dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT20) (W53), PN9, worst data mode O(MCS)
Freq. -20dB Bandwidth
[MHZ] [MHZ]
5260.0000 21.515
5300.0000 21.097
5320.0000 20.943
Tx, 5260MHz Tx, 5300MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 18 dB Ref & dBm #Atten 18 dB
#Peak #Peak
Log Log
18 18
Y & " Ty dB/ o <
7 iy i b
; " y a2
Vi Lo "y
faapee”
LaRv LaRv
M1 52 M1 52
Center 5.260 00 GHz Span 48 MHz Center 5.300 00 GHz Span 48 MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts) #Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9000 ¥ Occupied Bandwidth Occ BH % PWr  99.80
18.2652 MHz ®x dB -20.00 dB 18.2566 MHz ®x dB -20.00 dB
Transmit Freq Error 16.263 kHz Transmit Freq Error 6.547 kHz
® dB Banduidth 21.515 MHz ® dB Banduidth 21.097 MHz
Tx, 5320MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
Log
18 "
dB/ ¢ ©
N e
, N
W M"‘r ‘
i
LgAw
M1 52
Center 5.320 00 GHz Span 48 MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
182432 MHz % db -2000 dB
Transmit Freq Error 8.591 kHz
® dB Banduidth 208.943 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT40) (W53), PN9, worst data mode O(MCS)
Freq. -20dB Bandwidth
[MHZz] [MHZz]
5270.0000 40.665
5310.0000 39.217
Tx, 5270MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
Log
10 ’ »
dB/
57 e
N L
Ayttt Y
pnter o o
LgAw
ML 2]
Center 5.270 00 GHz Span 8@ MHz
#Res BH 910 kHz #VBH 2.7 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.1787 MHz ®x dB -20.00 dB

Transmit Freq Error 7.945 kHz

® dB Banduidth 408.665 MHz
Tx, 5310MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
Log
18 s i
dB/ ’ ™
Y e
I ‘“Mll
LI lid
ey Ly
LgAw
M1 52
Center 5.318 00 GHz Span 8@ MHz
#Res BH 910 kHz #VBH 2.7 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1
36.0804 MHz % dB  -20.00 dB

Transmit Freq Error 41.201 kHz
® dB Banduidth 39.217 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11a (W56), PN9, worst data mode 6Mbps
Freq. -20dB Bandwidth
[MHZ] [MHZ]
5500.0000 20.819
5580.0000 20.310
5700.0000 20.234
Tx, 5500MHz Tx, 5580MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 18 dB Ref & dBm #Atten 18 dB
#Peak #Peak
Log Log
10 P 10
dB/ dB/ ler
R, Py e o M e
v o i iy
: W“.' T W‘!‘w M
[k e
LaRv LaRv
M1 52 M1 52
Center 5.500 00 GHz Span 48 MHz Center 5.580 00 GHz Span 48 MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts) #Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9000 ¥ Occupied Bandwidth Occ BH % PWr  99.80
17.2296 MHz ®x dB -20.00 dB 17.3100 MHz ®x dB -20.00 dB
Transmit Freq Error —4.299 kHz Transmit Freq Error 16.756 kHz
® dB Banduidth 208.819 MHz ® dB Banduidth 208.319 MHz
Tx, 5700MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
Log
18 P
dB/ & S
5 A
r "
™ "
LaatsHe!
LgAw
M1 52
Center 5.7080 00 GHz Span 48 MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
17.3041 MHz % db -2000 dB
Transmit Freq Error —48.115 kHz
® dB Banduidth 28.234 MHz

UL Japan, Inc.
Shonan EMC Lab

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT20) (W56), PN9, worst data mode O(MCS)
Freq. -20dB Bandwidth
[MHz] [MHz]
5500.0000 21.127
5580.0000 21.049
5700.0000 21.063
Tx, 5500MHz Tx, 5580MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 18 dB Ref & dBm #Atten 18 dB
#Peak #Peak
Log Log
18 18 A
B/ ¢ i Y dB/ ¥ %
—>‘Mf’ hy ol N ‘\'\"‘,“
M’”’"M T W."’M Gy
Iyl r A
Mmﬂw i MW Ww " ¥ W
LaRv LaRv
M1 52 M1 52
Center 5.500 00 GHz Span 48 MHz Center 5.580 00 GHz Span 48 MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts) #Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9000 ¥ Occupied Bandwidth Occ BH % PWr  99.80
18.3286 MHz ®x dB -20.00 dB 18.3269 MHz ®x dB -20.00 dB
Transmit Freq Error -18.211 kHz Transmit Freq Error 27.725 kHz
® dB Banduidth 21.127 MHz ® dB Banduidth 21.049 MHz
Tx, 5700MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
Log
18 "
4B/ o N i K3
o s
A "
L oty
"'\'M\WM
LgAw
M1 52
Center 5.7080 00 GHz Span 48 MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
18.2383 MHz ®x dB -20.00 dB
Transmit Freq Error —16.288 kHz

® dB Bandwidth 21.963 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi,
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401

Kanagawa 259-1220 JAPAN
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-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT40) (W56), PN9, worst data mode O(MCS)
Freq. -20dB Bandwidth
[MHz] [MHz]
5510.0000 40.496
5550.0000 40.934
5670.0000 40.313
Tx, 5510MHz Tx, 5550MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
Log Log
18 AL, 18
4B/ Fa 4B/ b
> e > Sye
A Mt - T
Ly WW)W s MM—L..‘.’#
LaRv LaRv
M1 52 M1 52
Center 5.516 00 GHz Span 8@ MHz Center 5.558 00 GHz Span 8@ MHz
#Res BH 910 kHz #VBH 2.7 MHz Sweep 1.04 ms (1261 pts) #Res BH 910 kHz #VBH 2.7 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9000 ¥ Occupied Bandwidth Occ BH % PWr  99.80
36.1629 MHz ®x dB -20.00 dB 36.3193 MHz ®x dB -20.00 dB
Transmit Freq Error —29.677 kHz Transmit Freq Error —46.371 kHz
® dB Banduidth 40.496 MHz ® dB Banduidth 48.934 MHz
Tx, 5670MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
Log
10 _— ay e
dB/ i i
> e
nt '
it bl
el
LgAw
M1 52
Center 5.670 00 GHz Span 8@ MHz
#Res BH 910 kHz #VBH 2.7 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.2050 MHz ®x dB -20.00 dB
Transmit Freq Error -15.962 kHz
® dB Banduidth 48.313 MHz

UL Japan, Inc.
Shonan EMC Lab

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test place
Date

Maximum Conducted Output Power (Conducted)

Temperature / Humidity

Engineer
Mode

UL Japan, Inc. Shonan EMC Lab.

July 30, 2012

26deg.C

, 64%RH

Kenichi Adachi
Tx, IEEE802.11a (W52), PN9,

Antena terminal power

(* P/M: Power Meter with power senser, AV: Average)

No.5 Shielded Room

worst data mode :

6 Mbps

Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5180.0 -9.97 1.32 20.28 0.08 11.71 14.82 16.99 50.00 5.28
Mid 5220.0 -10.00 1.32 20.27 0.08 11.67 14.69 16.99 50.00 5.32
High 5240.0 -10.07 1.32 20.26 0.08 11.59 14.42 16.99 50.00 5.40

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5180.0 -9.97 1.32 20.28 0.08 -0.30 11.41 13.83 - - -
Mid 5220.0 -10.00 1.32 20.27 0.08 -0.30 11.37 13.71 - - -
High 5240.0 -10.07 1.32 20.26 0.08 -0.30 11.29 13.46 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor + Antenna Gain

[Pre check]

Antenna (SCC-G11)(SAT20-03)

Data rate Freq. PM (AV) | Cable Atten. Duty Result

Reading Loss Loss factor
[Mbps] [MHz] [dBm] [dB] [dB] [dB] [dBm]

6 5220.0 -10.00 1.32 20.27 0.08 11.67
9 5220.0 -10.05 1.32 20.27 0.11 11.65
12 5220.0 -10.13 1.32 20.27 0.15 11.61
18 5220.0 -10.20 1.32 20.27 0.15 11.54
24 5220.0 -10.25 1.32 20.27 0.20 11.54
36 5220.0 -10.31 1.32 20.27 0.28 11.56
48 5220.0 -10.35 1.32 20.27 0.35 11.59
54 5220.0 -10.47 1.32 20.27 0.38 11.50

Worst

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401


08708
Text Box
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor

08708
Text Box
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor + Antenna Gain
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Maximum Conducted Output Power (Conducted)

Test place

Date

Temperature / Humidity
Engineer

Mode

UL Japan, Inc. Shonan EMC Lab.

July 30, 2012

26deg.C

, 64%RH

Kenichi Adachi

Tx, IEEE802.11n (HT20) (W52), PNO,

Antena terminal power

(* P/M: Power Meter with power senser, AV: Average)

No.5 Shielded Room

worst data mode :

0 (MCS)

Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5180.0 -9.93 1.32 20.28 0.08 11.75 14.97 16.99 50.00 5.24
Mid 5220.0 -9.97 1.32 20.27 0.08 11.70 14.80 16.99 50.00 5.29
High 5240.0 -10.02 1.32 20.26 0.08 11.64 14.59 16.99 50.00 5.35

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5180.0 -9.93 1.32 20.28 0.08 -0.30 11.45 13.97 - - -
Mid 5220.0 -9.97 1.32 20.27 0.08 -0.30 11.40 13.81 - - -
High 5240.0 -10.02 1.32 20.26 0.08 -0.30 11.34 13.62 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor + Antenna Gain

[Pre check]
Antenna (SCC-G11)(SAT20-03)
Mode Freq. PM (AV) | Cable Atten. Duty Result
Reading Loss Loss factor
(MCS) [MHz] [dBm] [dB] [dB] [dB] [dBm]
0 5220.0 -9.97 1.32 20.27 0.08 11.70
1 5220.0 -10.01 1.32 20.27 0.11 11.69
2 5220.0 -10.17 1.32 20.27 0.16 11.58
3 5220.0 -10.13 1.32 20.27 0.20 11.66
4 5220.0 -10.23 1.32 20.27 0.27 11.63
5 5220.0 -10.33 1.32 20.27 0.34 11.60
6 5220.0 -10.34 1.32 20.27 0.38 11.63
7 5220.0 -10.41 1.32 20.27 0.41 11.59

Worst

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401


08708
Text Box
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor

08708
Text Box
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor + Antenna Gain
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Maximum Conducted Output Power (Conducted)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date July 30, 2012
Temperature / Humidity 26deg.C , 64%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT40) (W52), PN9, worst data mode : 0 (MCS)
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5190.0 -9.53 1.32 20.27 0.10 12.16 16.46 16.99 50.00 4.83
Mid 16.99 50.00
High 5230.0 -9.71 1.32 20.26 0.10 11.97 15.75 16.99 50.00 5.02
Sample Calculation: ~ Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor
EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5190.0 -9.53 1.32 20.27 0.10 -0.30 11.86 15.36 - - -
Mid - - -
High 5230.0 -9.71 1.32 20.26 0.10 -0.30 11.67 14.70 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor + Antenna Gain

[Pre check]
Antenna (SCC-G11)(SAT20-03)
Mode Freq. PM (AV) | Cable Atten. Duty Result
Reading Loss Loss factor
(MCS) [MHz] [dBm] [dB] [dB] [dB] [dBm]
0 5190.0 -9.53 1.32 20.27 0.10 12.16 |Worst
1 5190.0 -9.65 1.32 20.27 0.20 12.14
2 5190.0 -9.78 1.32 20.27 0.27 12.08
3 5190.0 -9.82 1.32 20.27 0.34 12.11
4 5190.0 -9.97 1.32 20.27 0.48 12.10
5 5190.0 -10.02 1.32 20.27 0.56 12.13
6 5190.0 -10.07 1.32 20.27 0.60 12.12
7 5190.0 -10.17 1.32 20.27 0.64 12.06

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile


08708
Text Box
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor

08708
Text Box
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor + Antenna Gain
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Maximum Conducted Output Power (Conducted)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room

Date July 31,2012

Temperature / Humidity 26 deg.C , 54 %RH

Engineer Kenichi Adachi

Mode Tx, IEEE802.11a (W53), PN9, worst data mode : 6 Mbps

Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]

Low 5260.0 -9.94 1.32 20.26 0.05 11.69 14.76 23.98 250.00 12.29
Mid 5300.0 -10.03 1.33 20.25 0.05 11.60 14.45 23.98 250.00 12.38
High 5320.0 -9.97 1.33 20.24 0.05 11.65 14.62 23.98 250.00 12.33

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5260.0 -9.94 1.32 20.26 0.05 -0.30 11.39 13.77 - - -
Mid 5300.0 -10.03 1.33 20.25 0.05 -0.30 11.30 13.49 - - -
High 5320.0 -9.97 1.33 20.24 0.05 -0.30 11.35 13.65 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401


08708
Text Box
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor

08708
Text Box
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor + Antenna Gain
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Test place
Date

Maximum Conducted Output Power (Conducted)

Temperature / Humidity

Engineer
Mode

Antena terminal power

UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
July 31,2012

26 deg.C , 54 %RH

Kenichi Adachi

Tx, IEEE802.11n (HT20) (W53), PNO,

(* P/M: Power Meter with power senser, AV: Average)

worst data mode :

0 (MCS)

Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5260.0 -9.92 1.32 20.26 0.06 11.72 14.86 23.98 250.00 12.26
Mid 5300.0 -10.01 1.33 20.25 0.06 11.63 14.55 23.98 250.00 12.35
High 5320.0 -10.03 1.33 20.24 0.06 11.60 14.45 23.98 250.00 12.38

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5260.0 -9.92 1.32 20.26 0.06 -0.30 11.42 13.87 - - -
Mid 5300.0 -10.01 1.33 20.25 0.06 -0.30 11.33 13.58 - - -
High 5320.0 -10.03 1.33 20.24 0.06 -0.30 11.30 13.49 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400

Telephone
Facsimile

14814

63 50 6401


08708
Text Box
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor

08708
Text Box
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor + Antenna Gain
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Maximum Conducted Output Power (Conducted)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date July 31,2012
Temperature / Humidity 26 deg.C , 54 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT40) (W53), PN9, worst data mode : 0 (MCS)
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5270.0 -9.50 1.33 20.26 0.11 12.20 16.60 23.98 250.00 11.78
Mid 23.98 250.00
High 5310.0 -9.62 1.33 20.25 0.11 12.07 16.11 23.98 250.00 11.91

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5270.0 -9.50 1.33 20.26 0.11 -0.30 11.90 15.49 - - -
Mid - - -
High 5310.0 -9.62 1.33 20.25 0.11 -0.30 11.77 15.03 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

14814

63 50 6400

1 +81 463 50 6401


08708
Text Box
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor

08708
Text Box
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor + Antenna Gain
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Maximum Conducted Output Power (Conducted)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date July 31,2012
Temperature / Humidity 26 deg.C , 54 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11a (W56), PN9, worst data mode : 6 Mbps
Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5500.0 -8.96 1.35 20.20 0.06 12.65 18.41 23.98 250.00 11.33
Mid 5580.0 -8.90 1.36 20.20 0.06 12.72 18.71 23.98 250.00 11.26
High 5700.0 -8.83 1.36 20.21 0.06 12.80 19.05 23.98 250.00 11.18
Sample Calculation:  Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor
EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5500.0 -8.96 1.35 20.20 0.06 -1.20 11.45 13.96 - - -
Mid 5580.0 -8.90 1.36 20.20 0.06 -1.20 11.52 14.19 - - -
High 5700.0 -8.83 1.36 20.21 0.06 -1.20 11.60 14.45 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile


08708
Text Box
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor

08708
Text Box
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor + Antenna Gain
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Maximum Conducted Output Power (Conducted)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room

Date July 31,2012

Temperature / Humidity 26 deg.C , 54 %RH

Engineer Kenichi Adachi

Mode Tx, IEEE802.11n (HT20) (W56), PN9, worst data mode : 0 (MCS)

Antena terminal power (* P/M: Power Meter with power senser, AV: Average)
Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]

Low 5500.0 -8.94 1.35 20.20 0.06 12.67 18.49 23.98 250.00 11.31
Mid 5580.0 -8.84 1.36 20.20 0.06 12.78 18.97 23.98 250.00 11.20
High 5700.0 -8.75 1.36 20.21 0.06 12.88 19.41 23.98 250.00 11.10

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5500.0 -8.94 1.35 20.20 0.06 -1.20 11.47 14.03 - - -
Mid 5580.0 -8.84 1.36 20.20 0.06 -1.20 11.58 14.39 - - -
High 5700.0 -8.75 1.36 20.21 0.06 -1.20 11.68 14.72 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile


08708
Text Box
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor

08708
Text Box
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor + Antenna Gain
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Test place
Date

Maximum Conducted Output Power (Conducted)

Temperature / Humidity

Engineer
Mode

UL Japan, Inc. Shonan EMC Lab.

July 31,2012

26 deg.C

Antena terminal power

, 54 %RH
Kenichi Adachi
Tx, [EEE802.11n (HT40) (W56), PNO,

(* P/M: Power Meter with power senser, AV: Average)

No.5 Shielded Room

worst data mode :

0 (MCS)

Ch Freq. PM (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5510.0 -8.55 1.35 20.20 0.10 13.10 20.42 23.98 250.00 10.88
Mid 5550.0 -8.68 1.35 20.20 0.10 12.97 19.83 23.98 250.00 11.01
High 5670.0 -8.48 1.35 20.21 0.10 13.18 20.81 23.98 250.00 10.80

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor

EIRP (* P/M: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. PM (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp.) (eirp.) | (eirp.) (eir.p.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5510.0 -8.55 1.35 20.20 0.10 -1.20 11.90 15.49 - - -
Mid 5550.0 -8.68 1.35 20.20 0.10 -1.20 11.77 15.05 - - -
High 5670.0 -8.48 1.35 20.21 0.10 -1.20 11.98 15.79 - - -

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor + Antenna Gain

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401


08708
Text Box
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor

08708
Text Box
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss + Duty Factor + Antenna Gain
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Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11a, (TX 5220MH2)

6Mbps 9Mbps
duty factor [dB] =10 x log ( 1.46[ms] / 1.43[ms] ) = 0.079 [dB] duty factor [dB] = 10 x log ( 0.98[ms] / 0.96[ms] ) = 0.114 [dB]
# Agilent RL # Agilent RL
a Mkrl  1.429 ms a Mkrl 9585 ps
Ref 6 dBm #fitten 18 dB -2.64 dB Ref 6 dBm #fitten 18 dB 2.69 dB
#Peak #Peak
I N - T | e T [ T T T T ]
18 18
dB/ dB/
T T T LI T
LgAv LaRv
51 52 51 52
Center 5.220 000 GHz Span @ Hz Center 5.220 000 GHz Span @ Hz
Res BH 1 MHz #UBH 3 MHz Sweep 3 ms (8001 pts) Res BH 1 MHz #UBH 3 MHz Sweep 2 ms (8001 pts)
Marker Trace Type # Axis Amplitude Marker Trace Type # Axis Amplitude
1R (€3] Time S15.6 pe -31.65 dEm 1R (€3] Tine S18.3 pe -30.32 dEm
la (€3] Time 1.429 me -2.84 dB la (€3] Tine 958.5 pe 2.69 dB
2R (€3] Time S15.6 pe -31.65 dEm 2R (€3] Tine S18.3 pe -30.32 dEm
2a (€3] Time 1.455 me 6.25 dB 2a (€3] Tine 984 pe 0.48 dB
12Mbps 18Mbps
duty factor [dB] =10 x log ( 0.75[ms] / 0.73[ms] ) = 0.149 [dB] duty factor [dB] =10 x log ( 0.51[ms] / 0.49[ms] ) = 0.146 [dB]
# Agilent RL # Agilent RL
a Mkrl 7252 ps a Mkrl 4937 ps
Ref 6 dBm #fitten 18 dB -2.23 dB Ref 6 dBm #fitten 18 dB -3.68 dB
#Peak #Peak
I N N T 1 1| — T T T 1 T T T |
18 18
dB/ dB/ ;
T Tttt T ‘r T R A B
T T
LgAv LgAv
12 12 i
Center 5.220 000 GHz Span @ Hz Center 5.220 006 GHz Span @ Hz
Res BH 1 MHz #UBH 3 MHz Sweep 2 ms (8001 pts) Res BH 1 MHz #UBH 3 MHz Sweep 1.5 ms (8061 pts)
Marker Trace Type ® Axis Amplitude Marker Trace Type ® Axis Amplitude
1R (€3] Time G1E pe -29.55 dEm 1R (€3] Tine G16 pe -29.72 dEm
la (€3] Time 725.2 pe -2.23 dB la (€3] Tine 493.7 pe -3.68 dB
2R (€3] Time G16 pe -29.55 dEm 2R (€3] Tine G1E pe -29.72 dEm
2a (€3] Time 7EB.E pe -1.37 dB 2a (€3] Tine S10.6 p= -0.60 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11a, (TX 5220MH2)

24Mbps 36Mbps
duty factor [dB] =10 x log ( 0.39[ms] / 0.37[ms] ) = 0.196 [dB] duty factor [dB] =10 x log ( 0.27[ms] / 0.26[ms] ) = 0.28 [dB]
# Agilent RL # Agilent RL
a Mkrl 3735 ps a Mkrl 2575 ps
Ref 6 dBm #fitten 18 dB 0.43 dB Ref 6 dBm #fitten 18 dB 1.98 dB
#Peak
] ——— T T T T |
18
dB/ 2 z
| T T | Hr ‘ T T | T “ I L
| |
LgAv m LaRv w w
12 J I 12
Center 5.220 000 GHz Span @ Hz Center 5.220 000 GHz Span @ Hz
Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (8001 pts) Res BH 1 MHz #UBH 3 MHz Sveep 766 ps (8001 pts)
Marker Trace Type ® Axis Amplitude Marker Trace Type ® Axis Amplitude
1R (€3] Time 1251 pe -32.17 dEm 1R (€3] Tine 241 pe -32.97 dEm
la (€3] Time 373.5 pe 0.43 dB la (€3] Tine 257.5 pe 1.98 dB
2R (€3] Time 1251 pe -32.17 dEm 2R (€3] Tine 2411 pe -32.97 dEm
2a (€3] Time 398.2 pe 1.50 dB 2a (€3] Tine 274.7 pe -0.68 dB
48Mbps 54Mbps
duty factor [dB] =10 x log ( 0.21[ms] / 0.2[ms] ) = 0.347 [dB] duty factor [dB] =10 x log ( 0.2[ms] / 0.18[ms] ) = 0.383 [dB]
# Agilent RL # Agilent RL
a Mkrl 1981 ps aMkrl  181.8 ps
Ref 6 dBm #fitten 18 dB -1.65 dB Ref 6 dBm #fitten 18 dB -1.14 dB
#Peak #Peak
e | - | | —— ] S ——— I N I
18 18
dB/ 2R 2 dB/ 2R .
1 R N T ’ I LI ! l 1 ! !
LgAv LgAv
s1 s 1 5152 1
Center 5.220 606 GHz Span @ Hz Center 5.220 000 GHz Span @ Hz
Res BH 1 MHz #UBH 3 MHz Sweep 566 ps (8001 pts) Res BH 1 MHz #UBH 3 MHz Sveep 566 ps (8001 pts)
Marker Trace Type # Axis Amplitude Marker Trace Type B Axis Amplitude
1R (€3] Time 9E.4E pe -32.92 dEm 1R (€3] Tine 118.5 pe -32.36 dEm
la (€3] Time 198.1 pe -1.65 dB la (€3] Tine 181.8 pe -1.14 dB
2R (€3] Time 9E.4E pe -32.92 dEm 2R (€3] Tine 118.5 pe ~32.36 dEm
2a (€3] Time 214.6 pe -0.20 dB 2a (€3] Tine 198.6 pe -2.48 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n (HT20), (TX 5220MH2)
MCS0 MCS1
duty factor [dB] = 10 x log ( 1.36[ms] / 1.34[ms 0.082 [dB] duty factor [dB] = 10 x log ( 0.71[ms] / 0.69[ms 0.109 [dB]
# Agilent RL # Agilent RL
a Mkrl  1.337 ms a Mkrl 6891 ps
Ref 6 dBm #fitten 19 dB 1.26 dB Ref 6 dBm #fitten 19 dB -2.65 dB
#Peak #Peak
] —— - T e T T T T T |
18 18
dB/ dB/
T N \‘l u”\ T |’|‘- T T T \‘ o
Hl
LgAv LaRv
s1 s 51 39 Il
Center 5.220 000 GHz Span @ Hz Center 5.220 000 GHz Span @ Hz
Res BH 1 MHz #VBH 3 MHz Sweep 3 ms (3661 pts) Res BH 1 MHz #VBH 3 MHz Sweep 1.5 ms (3061 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1R (&) Tine E1E pe -30.27 dEn 1R (&) Tine B16.2 pe -29.98 dEn
la (&) Tine 1.337 ne 1.26 dB la (&) Tine 680.1 pe -2.65 dB
2R (&) Tine E1E pe -30.27 dEn 2R (&) Tine B1E.2 ps -29.98 dEn
2a (&) Tine 1.362 ne -B.22 dB 2a (&) Tine TOE.S pe -8.51 dB
MCS2 MCS3
duty factor [dB] = 10 x log ( 0.49[ms] / 0.47[ms 0.158 [dB] duty factor [dB] = 10 x log ( 0.38[ms] / 0.37[ms 0.2 [dB]
# Agilent RL # Agilent RL
a Mkrl 4731 ps a Mkrl 3655 ps
Ref 6 dBm #fitten 19 dB -4.34 dB Ref 6 dBm #fitten 19 dB 4.87 dB
#Peak #Peak
] —— - O O R B T
18 18
dB/ 2 I dB/ N
‘ | T T | T ‘ T T ‘ r T T T | || ||| T T ’- T T ‘ T T ‘ T ™ T
T I i
LgAv 'm LgAv M m
s1 s 51 39 Il
Center 5.220 000 GHz Span @ Hz Center 5.220 000 GHz Span @ Hz
Res BH 1 MHz #VBH 3 MHz Sweep 1 ms (3661 pts) Res BH 1 MHz #VBH 3 MHz Sweep 1 ms (3661 pts)
Marker Trace Type ¥ Axis Amplitude Marker Trace Type ¥ Axis Amplitude
1R (&) Tine 221.5 ps -32.47 dEn 1R (&) Tine 221.5 ps -36.17 dEn
la (&) Tine 4731 pe -4.34 dB la (&) Tine 655 pe 4.67 dB
2R (&) Tine 221.5 ps -32.47 dEn 2R (&) Tine 221.5 ps -36.17 dEn
2a (&) Tine 490.6 pe -1.78 dB 2a (&) Tine 3082.8 us 6.7 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n (HT20), (TX 5220MH?2)

MCS4 MCS5
duty factor [dB] = 10 x log ( 0.27[ms] / 0.26[ms 0.274 [dB] duty factor [dB] = 10 x log ( 0.22[ms] / 0.2[ms] 0.342 [dB]
# Agilent RL # Agilent RL
a Mkrl  257.8 ps a Mkrl 2021 ps
Ref 6 dBm #fitten 19 dB -2.98 dB Ref 6 dBm #fitten 19 dB -2.78 dB
#Peak #Peak
] —— 1 1| T [ T T T T |
18 18
dB/ dB/ 2R .
AL N T I O L N [ 1B
LgAv “ LaRv
51 52 51 52
Center 5.220 000 GHz Span @ Hz Center 5.220 000 GHz Span @ Hz
Res BH 1 MHz #VBH 3 MHz Sweep 700 ps (3001 pts) Res BH 1 MHz #VBH 3 MHz Sweep 500 ps (3001 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axie Amplitude
1R (&) Tine 221.9 ps -38.61 dEn 1R (&) Tine 121.7 ps -32.61 dEn
la (&) Tine 257.8 ps -2.98 dB la (&) Tine 202.1 ps -2.78 dB
2R (&) Tine 221.9 ps -38.61 dEn 2R (&) Tine 121.7 ps -32.61 dEn
2a (&) Tine 274.6 ps -1.34 dB 2a (&) Tine 218.6 pe -1.79 dB
MCS6 MCS7
duty factor [dB] = 10 x log ( 0.2[ms] / 0.19[ms] 0.38 [dB] duty factor [dB] = 10 x log ( 0.19[ms] / 0.17[ms 0.411 [dB]
# Agilent RL # Agilent RL
a Mkrl 1858 ps a Mkrl  169.7 ps
Ref 6 dBm #fitten 19 dB 1.46 dB Ref 6 dBm #fitten 19 dB -2.11 dB
#Peak #Peak
I I B N I T T T T ] |
18 18
dB/ 2 H dB/ 2R 2
‘ ! T T T T i " | f 1
LgAv LgAv i W
12 il 12 1 ‘
Center 5.220 000 GHz Span @ Hz Center 5.220 000 GHz Span @ Hz
Res BH 1 MHz #VBH 3 MHz Sweep 500 ps (3001 pts) Res BH 1 MHz #VBH 3 MHz Sweep 400 ps (3001 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axie Amplitude
1R (&) Tine 121.6 ps -34.52 dEn 1R (&) Tine 121.7 ps -32.55 dEn
la (&) Tine 185.8 pe 1.46 dB la (&) Tine 169.7 pe -2.11 dB
2R (&) Tine 121.5 pe -34.52 dEn 2R (&) Tine 121.7 ps -31.82 dEn
2a (&) Tine 202.8 ps 1.42 dB 2a (&) Tine 186.6 pe -1.68 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n (HT40), (TX 5190MH2)

MCS0 MCS1
duty factor [dB] = 10 x log ( 0.68[ms] / 0.67[ms 0.104 [dB] duty factor [dB] = 10 x log ( 0.37[ms] / 0.35[ms 0.203 [dB]
# Agilent RL # Agilent RL
a Mkrl  665.6 ps a Mkrl 3529 ps
Ref 6 dBm #fitten 19 dB -0.68 dB Ref 6 dBm #fitten 19 dB -08.78 dB
#Peak #Peak | ‘ |
Log Log
18 18
dB/ db/ P )
I T
- \ |
LgAv LaRv
51 52 51 52
Center 5.198 000 GHz Span @ Hz Center 5.190 000 GHz Span @ Hz
Res BH 1 MHz #VBH 3 MHz Sweep 1.5 ms (3061 pts) Res BH 1 MHz #VBH 3 MHz Sweep 1 ms (3661 pts)
Marker Trace Type ¥ Axie Amplitude Marker Trace Type ¥ Axig Amplitude
1R (&) Tine 5.4 pe -34.95 dEn 1R (&) Tine 3159 pe -38.16 dEn
la (&) Tine BEE.6 e -0.62 dB la (&) Tine 352.9 pe -6.78 dB
2R (&) Tine 5.4 pe -34.95 dEn 2R (&) Tine 316 pe -29.92 dEn
2a (&) Tine 681.8 ps 1.34dB 2a (&) Tine 369.8 pe -2.35 dB
MCS2 MCS3
duty factor [dB] = 10 x log ( 0.27[ms] / 0.25[ms 0.274 [dB] duty factor [dB] = 10 x log ( 0.21[ms] / 0.2[ms] 0.341 [dB]
# Agilent RL # Agilent RL
aMkrl  249.7 ps aMkrl 1979 ps
Ref 6 dBm #fitten 19 dB -3.83 dB Ref 6 dBm #fitten 19 dB -5.38 dB
#Peak #Peak ‘
Log Log
18 . 18 ,
dB/ ® dB/
- AN - A : A
AT RN T T AN T T T T T
i | i s |
LgAv w m LgAv W
51 52 51 52
Center 5.198 000 GHz Span @ Hz Center 5.190 000 GHz Span @ Hz
Res BH 1 MHz #VBH 3 MHz Sweep 700 ps (3001 pts) Res BH 1 MHz #VBH 3 MHz Sweep 500 ps (3001 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axis Amplitude
1R (&) Tine 215.8 ps -32.78 dEn 1R (&) Tine 1187 pe -34.49 dEn
la (&) Tine 249.7 pe -3.82 dB la (&) Tine 197.9 pe -5.32 dB
2R (&) Tine 215.8 pe -32.78 dEn 2R (&) Tine 115.8 ps -34.49 dEn
2a (&) Tine 2BE pe -1.44 dB 2a (&) Tine 214.1 e 0.6 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n (HT40), (TX 5190MH2)

MCS4 MCS5
duty factor [dB] = 10 x log ( 0.16[ms] / 0.15[ms 0.477 [dB] duty factor [dB] = 10 x log ( 0.13[ms] / 0.12[ms 0.561 [dB]
# Agilent RL # Agilent RL
a Mkrl 1451 ps aMkrl 117.8 ps
Ref 6 dBm #fitten 19 dB -1.78 dB Ref 6 dBm #fitten 19 dB -2.29 dB
#Peak #Peak
Log Log
18 18
" " s i
M =TT AL III i T IR !
T T
|
N Lot
LgAv LaRv wﬁ
12 I W 12 T M
Center 5.198 000 GHz Span @ Hz Center 5.190 000 GHz Span @ Hz
Res BH 1 MHz #VBH 3 MHz Sweep 400 ps (3001 pts) Res BH 1 MHz #VBH 3 MHz Sweep 300 ps (3001 pts)
Marker Trace Type ¥ Axis Amplitude Marker Trace Type ¥ Axig Amplitude
1R (&) Tine 1187 pe -35.57 dEn 1R (&) Tine 115.8 pe -3E.16 dEn
la (&) Tine 1481 pe -1.72 dB la (&) Tine 117.8 ps -2.29 dB
2R (&) Tine 1187 pe -35.57 dEn 2R (&) Tine 115.8 pe -34.15 dEn
2a (&) Tine 162 pe -6.74 dB 2a (&) Tine 134 pe -B.67 dB
MCS6 MCS7
duty factor [dB] = 10 x log ( 0.13[ms] / 0.11[ms 0.603 [dB] duty factor [dB] = 10 x log ( 0.12[ms] / 0.1[ms] 0.638 [dB]
# Agilent RL # Agilent RL
a Mkrl  109.7 ps aMkrl 1019 ps
Ref 6 dBm #fitten 19 dB -8.24 dB Ref 6 dBm #fitten 19 dB -8.31 dB
#Peak #Peak | ‘
Log Log
18 1 18
dB/ 2R At dB/ 2 J—
¥ e i
' IR LRI T l T ! TT 7
Lof m | Lof il .
i w I |! T\' il
51 52 51 52
Center 5.198 000 GHz Span @ Hz Center 5.190 000 GHz Span @ Hz
Res BH 1 MHz #VBH 3 MHz Sweep 300 ps (3001 pts) Res BH 1 MHz #VBH 3 MHz Sweep 300 ps (3001 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1R (&) Tine 115.8 pe -34.62 dEn 1R (&) Tine 1156 pe -37.37 dEn
la (&) Tine 109.7 pe -6.24 dB la (&) Tine 101.8 pe -6.31 dB
2R (&) Tine 115.8 pe -34.62 dEn 2R (&) Tine 115.6 pe -37.37 dEn
2a (&) Tine 126 pe -8.77 dB 2a (&) Tine 118 pe -2.27 dB

UL Japan, Inc.

Shonan E

MC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401




Test Report No.

. 32KE0045-SH-04-B

Page 59
Radiated Emission
Test place UL Japan, Inc. Shonan EMC Lab.  No.3 Semi Anechoic Chamber
Date 2012/8/9 2012/8/11 2012/8/12 2012/8/19
Temperature / Humidity 23 deg.C ,44%RH 22deg.C ,41 %RH 23deg.C ,51 %RH 21deg.C ,49 %RH
Engineer Takahiro Suzuki Wataru Kojima Wataru Kojima Tatsuya Arai
Mode Tx, 5180 MHz
Tx, IEEE802.11a, PN9, worst data mode 6Mbps
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height | Angle [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [em] | [deg.]
Hori. 5150.000 |PK 45.6 31.6 16.4 40.6 53 73.9 20.9 100 34
Hori. 15540.000 |PK 42.1 40.1 1.9 39.2 44.9 73.9 29.0 100 115
Hori. 5150.000 |AV 37.2 31.6 16.4 40.6 44.6 53.9 9.3 100 34
Hori. 15540.000 ([AV 32.9 40.1 1.9 39.2 35.7 53.9 18.2 100 115
Vert. 5150.000 |PK 473 31.6 16.4 40.6 54.7 73.9 19.2 100 185
Vert. 15540.000 |PK 42.5 40.1 1.9 39.2 453 73.9 28.6 100 251
Vert. 5150.000 |AV 40 31.6 16.4 40.6 47.4 53.9 6.5 100 185
Vert. 15540.000 (AV 33.5 40.1 1.9 39.2 36.3 53.9 17.6 100 251
Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The Duty Factor was included in Loss.
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB
(Calculation) (above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result [Result (EIRP) Limit | Margin| Height [ Angle Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [em] | [deg.]
Hori. 6906.660 |PK 56.1 35.8 7.8 41.2 58.5 -36.73 -27.00 9.7 100 0
Hori. 10360.000 |PK 433 39.4 9.4 38.7 534 -41.83 -27.00 [ 14.8 100 192
Vert. 6906.660 |[PK 50.5 35.8 7.8 41.2 52.9( -42.33 -27.00 [ 153 100 3
Vert. 10360.000 |PK 43.1 39.4 9.4 38.7 532 -42.03 -27.00 [ 15.0 100 251

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

Resrult(EIRP[dBm])=10*LOG (({ 10~ ( Electric Field Strength [dBuV/m] /20 ) * 10 * (-6) * Distance:3[m] ) A2 } /30) *10/3)

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Radiated Emission
Test place UL Japan, Inc. Shonan EMC Lab.  No.3 Semi Anechoic Chamber
Date 2012/8/9 2012/8/11 2012/8/12 2012/8/19
Temperature / Humidity 23 deg.C ,44%RH 22deg.C ,41 %RH 23deg.C ,51 %RH 21deg.C ,49 %RH
Engineer Takahiro Suzuki Wataru Kojima Wataru Kojima Tatsuya Arai
Mode Tx, 5260 MHz
Tx, IEEE802.11a, PN9, worst data mode 6Mbps
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height | Angle [Remark

[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [em] | [deg.]
Hori. 15780.000 |PK 45.1 39.6 1.8 39.2 473 73.9 26.6 100 65
Hori. 15780.000 (AV 34.1 39.6 1.8 39.2 36.3 53.9 17.6 100 65
Vert. 15780.000 |PK 443 39.6 1.8 39.2 46.5 73.9 27.4 100 72
Vert. 15780.000 (AV 33.6 39.6 1.8 39.2 35.8 53.9 18.1 100 72
Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The Duty Factor was included in Loss.
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

(Calculation) (above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result [Result (EIRP) Limit | Margin| Height [ Angle Remark

[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [em] | [deg.]
Hori. 7013.297 |PK 52.8 36.1 7.8 41.3 55.4( -39.83 -27.00 [ 12.8 100 0
Hori. 10520.000 |PK 43.9 39.6 9.4 38.7 542 -41.03 -27.00 [ 14.0 100 56
Vert. 7013.297 |PK 49.5 36.1 7.8 41.3 52.1 -43.13 -27.00 [ 16.1 100 19
Vert. 10520.000 |PK 43.4 39.6 9.4 38.7 537 -41.53 -27.00 [ 14.5 100 118

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

Resrult(EIRP[dBm])=10*LOG (({ 10~ ( Electric Field Strength [dBuV/m] /20 ) * 10 * (-6) * Distance:3[m] ) A2 } /30) *10/3)

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Radiated Emission
Test place UL Japan, Inc. Shonan EMC Lab.  No.3 Semi Anechoic Chamber
Date 2012/8/9 2012/8/11 2012/8/12 2012/8/19
Temperature / Humidity 23 deg.C ,44%RH 22deg.C ,41 %RH 23deg.C ,51 %RH 21deg.C ,49 %RH
Engineer Takahiro Suzuki Wataru Kojima Wataru Kojima Tatsuya Arai
Mode Tx, 5320 MHz
Tx, IEEE802.11a, PN9, worst data mode 6Mbps
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height | Angle [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [em] | [deg.]
Hori. 5350.000 |PK 46.5 31.8 16.5 40.3 54.5 73.9 19.4 100 34
Hori. 10640.000 |PK 44.1 39.8 9.5 38.8 54.6 73.9 19.3 100 132
Hori. 15960.000 |PK 43.5 39.2 1.9 393 453 73.9 28.6 100 73
Hori. 5350.000 |AV 39.5 31.8 16.5 40.3 47.5 53.9 6.4 100 34
Hori. 10640.000 AV 36 39.8 9.5 38.8 46.5 53.9 7.4 100 132
Hori. 15960.000 AV 323 39.2 1.9 393 34.1 53.9 19.8 100 73
Vert. 5350.000 |PK 47.1 31.8 16.5 40.3 55.1 73.9 18.8 100 239
Vert. 10640.000 |PK 43.6 39.8 9.5 38.8 54.1 73.9 19.8 100 174
Vert. 15960.000 |PK 42.9 39.2 1.9 393 44.7 73.9 29.2 100 222
Vert. 5350.000 |AV 393 31.8 16.5 40.3 473 53.9 6.6 100 239
Vert. 10640.000 (AV 35.6 39.8 9.5 38.8 46.1 53.9 7.8 100 174
Vert. 15960.000 AV 31.9 39.2 1.9 393 33.7 53.9 20.2 100 222
Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The Duty Factor was included in Loss.
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB
(Calculation) (above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result [Result (EIRP) Limit | Margin| Height [ Angle Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [em] | [deg.]
Hori. 7093.326 |PK 51.8 36.3 7.9 41.3 54.7( -40.53 -27.00 [ 13.5 100 0
Vert. 7093.326 |PK 47.9 36.3 7.9 41.3 50.8( -44.43 -27.00 [ 17.4 100 12

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

Resrult(EIRP[dBm])=10*LOG (({ 10~ ( Electric Field Strength [dBuV/m] /20 ) * 10 * (-6) * Distance:3[m] ) A2 } /30) *10/3)

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401




Test Report No.

. 32KE0045-SH-04-B

Page 62
Radiated Emission
Test place UL Japan, Inc. Shonan EMC Lab.  No.3 Semi Anechoic Chamber
Date 2012/8/9 2012/8/11 2012/8/12 2012/8/19
Temperature / Humidity 23 deg.C ,44%RH 22deg.C ,41 %RH 23deg.C ,51 %RH 21deg.C ,49 %RH
Engineer Takahiro Suzuki Wataru Kojima Wataru Kojima Tatsuya Arai
Mode Tx, 5180 MHz
Tx, IEEE802.11n HT20, PN9, worst data rate MCSO
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height | Angle [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [em] | [deg.]
Hori. 5150.000 |PK 48.3 31.6 16.4 40.6 55.7 73.9 18.2 100 25
Hori. 15540.000 |PK 42.6 40.1 1.9 39.2 45.4 73.9 28.5 100 98
Hori. 5150.000 |AV 38.1 31.6 16.4 40.6 45.5 53.9 8.4 100 25
Hori. 15540.000 ([AV 32.8 40.1 1.9 39.2 35.6 53.9 18.3 100 98
Vert. 5150.000 |PK 48 31.6 16.4 40.6 55.4 73.9 18.5 100 200
Vert. 15540.000 |PK 443 40.1 1.9 39.2 47.1 73.9 26.8 100 280
Vert. 5150.000 |AV 38.7 31.6 16.4 40.6 46.1 53.9 7.8 100 200
Vert. 15540.000 (AV 32.1 40.1 1.9 39.2 349 53.9 19.0 100 280
Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The Duty Factor was included in Loss.
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB
(Calculation) (above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result [Result (EIRP) Limit | Margin| Height [ Angle Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [em] | [deg.]
Hori. 6906.660 |PK 56.1 35.8 7.8 41.2 58.5 -36.73 -27.00 9.7 100 0
Hori. 10360.000 |PK 45.2 39.4 9.4 38.7 5531 -39.93 -27.00 [ 12.9 100 158
Vert. 6906.660 |[PK 51.5 35.8 7.8 41.2 539 -41.33 -27.00 [ 143 100 1
Vert. 10360.000 |PK 45.4 39.4 9.4 38.7 55.5 -39.73 -27.00 | 12.7 100 239

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

Resrult(EIRP[dBm])=10*LOG (({ 10~ ( Electric Field Strength [dBuV/m] /20 ) * 10 * (-6) * Distance:3[m] ) A2 } /30) *10/3)

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Radiated Emission
Test place UL Japan, Inc. Shonan EMC Lab.  No.3 Semi Anechoic Chamber
Date 2012/8/9 2012/8/11 2012/8/12 2012/8/19
Temperature / Humidity 23 deg.C ,44%RH 22deg.C ,41 %RH 23deg.C ,51 %RH 21deg.C ,49 %RH
Engineer Takahiro Suzuki Wataru Kojima Wataru Kojima Tatsuya Arai
Mode Tx, 5260 MHz
Tx, IEEE802.11n HT20, PN9, worst data rate MCSO
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height | Angle [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [em] | [deg.]
Hori. 15780.000 |PK 43.1 39.6 1.8 39.2 453 73.9 28.6 100 84
Hori. 15780.000 (AV 324 39.6 1.8 39.2 34.6 53.9 19.3 100 84
Vert. 15780.000 |PK 43 39.6 1.8 39.2 45.2 73.9 28.7 100 99
Vert. 15780.000 (AV 31.7 39.6 1.8 39.2 33.9 53.9 20.0 100 99
Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The Duty Factor was included in Loss.
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB
(Calculation) (above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result [Result (EIRP) Limit | Margin| Height [ Angle Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [em] | [deg.]
Hori. 7013.297 |PK 53.5 36.1 7.8 41.3 56.1 -39.13 -27.00 [ 12.1 100 0
Hori. 10520.000 |PK 433 39.6 9.4 38.7 53.6( -41.63 -27.00 [ 14.6 100 98
Vert. 7013.297 |PK 49.6 36.1 7.8 41.3 52.2( -43.03 -27.00 [ 16.0 100 234
Vert. 10520.000 |PK 433 39.6 9.4 38.7 53.6( -41.63 -27.00 [ 14.6 100 128

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

Resrult(EIRP[dBm])=10*LOG (({ 10~ ( Electric Field Strength [dBuV/m] /20 ) * 10 * (-6) * Distance:3[m] ) A2 } /30) *10/3)

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Radiated Emission
Test place UL Japan, Inc. Shonan EMC Lab.  No.3 Semi Anechoic Chamber
Date 2012/8/9 2012/8/11 2012/8/12 2012/8/19
Temperature / Humidity 23 deg.C ,44%RH 22deg.C ,41 %RH 23deg.C ,51 %RH 21deg.C ,49 %RH
Engineer Takahiro Suzuki Wataru Kojima Wataru Kojima Tatsuya Arai
Mode Tx, 5320 MHz
Tx, IEEE802.11n HT20, PN9, worst data rate MCSO
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height | Angle [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m] [dB] [em] | [deg.]
Hori. 5350.000 |PK 45.2 31.8 16.5 40.3 53.2 73.9 20.7 100 21
Hori. 10640.000 |PK 443 39.8 9.5 38.8 54.8 73.9 19.1 100 222
Hori. 15960.000 |PK 42.5 39.2 1.9 393 443 73.9 29.6 100 155
Hori. 5350.000 |AV 38.5 31.8 16.5 40.3 46.5 53.9 7.4 100 21
Hori. 10640.000 AV 37.3 39.8 9.5 38.8 47.8 53.9 6.1 100 222
Hori. 15960.000 (AV 31.9 39.2 1.9 393 33.7 53.9 20.2 100 155
Vert. 5350.000 |PK 48.3 31.8 16.5 40.3 56.3 73.9 17.6 100 328
Vert. 10640.000 |PK 42.1 39.8 9.5 38.8 52.6 73.9 21.3 100 252
Vert. 15960.000 |PK 42.4 39.2 1.9 393 44.2 73.9 29.7 100 75
Vert. 5350.000 |AV 394 31.8 16.5 40.3 47.4 53.9 6.5 100 328
Vert. 10640.000 (AV 35.8 39.8 9.5 38.8 46.3 53.9 7.6 100 252
Vert. 15960.000 AV 31.5 39.2 1.9 393 333 53.9 20.6 100 75
Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The Duty Factor was included in Loss.
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB
(Calculation) (above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result [Result (EIRP) Limit | Margin| Height [ Angle Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [em] | [deg.]
Hori. 7093.326 |PK 52.2 36.3 7.9 41.3 55.1 -40.13 -27.00 13.1 100 0
Vert. 7093.326 |PK 47.7 36.3 7.9 41.3 50.6( -44.63 -27.00 17.6 100 19

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

Resrult(EIRP[dBm])=10*LOG (({ 10~ ( Electric Field Strength [dBuV/m] /20 ) * 10 * (-6) * Distance:3[m] ) A2 } /30) *10/3)

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Radiated Emission
Test place UL Japan, Inc. Shonan EMC Lab.  No.3 Semi Anechoic Chamber
Date 2012/8/9 2012/8/11 2012/8/12 2012/8/19
Temperature / Humidity 23 deg.C ,44%RH 22deg.C ,41 %RH 23deg.C ,51 %RH 21deg.C ,49 %RH
Engineer Takahiro Suzuki Wataru Kojima Wataru Kojima Tatsuya Arai
Mode Tx, 5190 MHz
Tx, IEEE802.11n HT40, PN9, worst data rate MCSO
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height | Angle [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [em] | [deg.]
Hori. 5150.000 |PK 46.5 31.6 16.4 40.6 53.9 73.9 20.0 100 55
Hori. 15570.000 |PK 42.5 40.1 1.9 39.2 453 73.9 28.6 100 80
Hori. 5150.000 |AV 38.7 31.6 16.4 40.6 46.1 53.9 7.8 100 55
Hori. 15570.000 AV 32.9 40.1 1.9 39.2 35.7 53.9 18.2 100 80
Vert. 5150.000 |PK 54.2 31.6 16.4 40.6 61.6 73.9 12.3 100 178
Vert. 15570.000 |PK 433 40.1 1.9 39.2 46.1 73.9 27.8 100 277
Vert. 5150.000 |AV 43.1 31.6 16.4 40.6 50.5 53.9 34 100 178
Vert. 15570.000 AV 323 40.1 1.9 39.2 35.1 53.9 18.8 100 277
Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The Duty Factor was included in Loss.
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB
(Calculation) (above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result [Result (EIRP) Limit | Margin| Height [ Angle Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [em] | [deg.]
Hori. 6920.000 [PK 55.9 35.8 7.8 41.2 583 -36.93 -27.00 9.9 100 0
Hori. 10380.000 |PK 44 39.4 9.4 38.7 54.1 -41.13 -27.00 [ 14.1 100 128
Vert. 6920.000 [PK 53.1 35.8 7.8 41.2 55.5 -39.73 -27.00 | 12.7 100 210
Vert. 10380.000 |PK 42.7 39.4 9.4 38.7 52.8( -42.43 -27.00 [ 154 100 225

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

Resrult(EIRP[dBm])=10*LOG (({ 10~ ( Electric Field Strength [dBuV/m] /20 ) * 10 * (-6) * Distance:3[m] ) A2 } /30) *10/3)

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Radiated Emission

Test place UL Japan, Inc. Shonan EMC Lab.  No.3 Semi Anechoic Chamber
Date 2012/8/9 2012/8/11 2012/8/12 2012/8/19
Temperature / Humidity =~ 23deg.C ,44%RH 22deg.C ,41%RH 23deg.C ,51%RH 21deg.C 49 %RH
Engineer Takahiro Suzuki Wataru Kojima Wataru Kojima Tatsuya Arai
Mode TX, 5270 MHz
Tx, IEEE802.11n HT40, PN9, worst data rate MCS0
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height | Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuVv/m]| [dBuV/m]| [dB] [em] | [deg.]
Hori. 406.125 |QP 41.2 16.4 9 32 34.6 46 11.4 110 321
Hori. 454.140 |QP 47.9 17.1 9.3 32 423 46 3.7 100 352
Hori. 466.552 |QP 40 17.3 9.3 32 34.6 46 11.4 100 151
Hori. 15810.000 |PK 429 39.6 19 39.2 45.2 73.9 28.7 100 160
Hori. 15810.000 |AV 32.2 39.6 19 39.2 345 53.9 194 100 160
Vert. 268.664 |QP 442 17.9 8.4 32 38.5 46 7.5 100 358
Vert. 292.395 |QP 41.2 18.8 8.5 32 36.5 46 9.5 100 57
Vert. 406.126 |QP 48.1 16.4 9 32 41.5 46 4.5 100 203
Vert. 416.818 |QP 47.6 16.6 9.1 32 413 46 4.7 104 165
Vert. 15810.000 |PK 42 39.6 19 39.2 443 73.9 29.6 100 284
Vert. 15810.000 |AV 314 39.6 19 39.2 33.7 53.9 20.2 100 284
Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The Duty Factor was included in Loss.
Distance factor: 15GHz-40GHz 20l0g(3.0m/1.0m)= 9.5dB
(Calculation) (above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency |Detector| Reading | Ant.Fac. Loss Gain Result |Result (EIRP)|  Limit | Margin| Height [ Angle Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuVv/m]| [dBm] [dBm] [dB] [em] | [deg.]
Hori. 7026.677 |PK 53.8 36.1 7.8 413 56.4( -38.83 -27.00| 118 100 187
Hori. 10540.000 |PK 43.7 39.6 9.4 38.7 54 -41.23 -27.00 | 14.2 100 67
Vert. 7026.677 |PK 51.1 36.1 7.8 413 53.7( -41.53 -27.00| 145 100 39
Vert. 10540.000 |PK 442 39.6 9.4 38.7 54.5( -40.73 -27.00 | 13.7 100 185

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
Resrult(EIRP[dBm])=10*LOG (({ 10 ~ ( Electric Field Strength [dBuV/m] / 20 ) * 10 ~ (-6) * Distance:3[m] ) ~ 2 } /30) *10"3)
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz 20l0g(3.0m/1.0m)= 9.5dB

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Radiated Emission
Test place UL Japan, Inc. Shonan EMC Lab.  No.3 Semi Anechoic Chamber
Date 2012/8/9 2012/8/11 2012/8/12 2012/8/19
Temperature / Humidity 23 deg.C ,44%RH 22deg.C ,41 %RH 23deg.C ,51 %RH 21deg.C ,49 %RH
Engineer Takahiro Suzuki Wataru Kojima Wataru Kojima Tatsuya Arai
Mode Tx, 5310 MHz
Tx, IEEE802.11n HT40, PN9, worst data rate MCSO
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height | Angle [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [em] | [deg.]
Hori. 5350.000 |PK 46.9 31.8 16.5 40.3 54.9 73.9 19.0 100 28
Hori. 10620.000 |PK 42.8 39.8 9.5 38.8 53.3 73.9 20.6 100 241
Hori. 15930.000 |PK 42.2 393 1.9 393 44.1 73.9 29.8 100 83
Hori. 5350.000 |AV 37.2 31.8 16.5 40.3 45.2 53.9 8.7 100 28
Hori. 10620.000 AV 36.3 39.8 9.5 38.8 46.8 53.9 7.1 100 241
Hori. 15930.000 (AV 31.9 393 1.9 393 33.8 53.9 20.1 100 83
Vert. 5350.000 |PK 51.8 31.8 16.5 40.3 59.8 73.9 14.1 100 84
Vert. 10620.000 |PK 43.9 39.8 9.5 38.8 54.4 73.9 19.5 100 185
Vert. 15930.000 |PK 43.6 393 1.9 393 45.5 73.9 28.4 100 282
Vert. 5350.000 |AV 42.8 31.8 16.5 40.3 50.8 53.9 3.1 100 84
Vert. 10620.000 AV 36.4 39.8 9.5 38.8 46.9 53.9 7.0 100 185
Vert. 15930.000 (AV 31.4 393 1.9 393 333 53.9 20.6 100 282
Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The Duty Factor was included in Loss.
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB
(Calculation) (above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result [Result (EIRP) Limit | Margin| Height [ Angle Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [em] | [deg.]
Hori. 7079.993 |PK 52.6 36.2 7.9 41.3 55.4( -39.83 -27.00 [ 12.8 100 0
Vert. 7079.993 |PK 49.7 36.2 7.9 41.3 52.5( -42.73 -27.00 [ 15.7 100 37

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

Resrult(EIRP[dBm])=10*LOG (({ 10~ ( Electric Field Strength [dBuV/m] /20 ) * 10 * (-6) * Distance:3[m] ) A2 } /30) *10/3)

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Radiated Emission
Test place UL Japan, Inc. Shonan EMC Lab. No.1 and No.3 Semi Anechoic Chamber
Date 2012/8/9 2012/8/11 2012/8/12 2012/8/19
Temperature / Humidity 23 deg.C ,44%RH 22deg.C ,41 %RH 23deg.C ,51 %RH 21deg.C ,49 %RH
Engineer Takahiro Suzuki Wataru Kojima Wataru Kojima Tatsuya Arai
Mode Tx, 5500 MHz
Tx, IEEE802.11a, PN9, worst data mode 6Mbps
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height | Angle [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [em] | [deg.]
Hori. 5460.000 |PK 48.6 32 16.2 40.5 56.3 73.9 17.6 100 199
Hori. 7333.321 |[PK 52.8 36.2 7.6 41.3 55.3 73.9 18.6 148 137
Hori. 11000.000 |PK 44.9 40.4 9 40.1 54.2 73.9 19.7 100 100
Hori. 5460.000 |AV 39.5 32 16.2 40.5 47.2 53.9 6.7 100 199
Hori. 7333.321 [AV 47.7 36.2 7.6 41.3 50.2 53.9 3.7 148 137
Hori. 11000.000 (AV 37.5 40.4 9 40.1 46.8 53.9 7.1 100 100
Vert. 5460.000 |PK 47.2 32 16.2 40.5 54.9 73.9 19.0 100 153
Vert. 7333.321 |[PK 473 36.2 7.6 41.3 49.8 73.9 24.1 180 69
Vert. 11000.000 |PK 46 40.4 9 40.1 55.3 73.9 18.6 100 215
Vert. 5460.000 |AV 39.1 32 16.2 40.5 46.8 53.9 7.1 100 153
Vert. 7333.321 [AV 43.1 36.2 7.6 41.3 45.6 53.9 8.3 180 69
Vert. 11000.000 (AV 38.2 40.4 9 40.1 47.5 53.9 6.4 100 215
Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The Duty Factor was included in Loss.
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB
(Calculation) (above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result [Result (EIRP) Limit | Margin| Height [ Angle Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [em] | [deg.]
Hori. 5470.000 |PK 48.4 32 16.2 40.5 56.1 -39.13 -27.00 [ 12.1 100 69
Hori. 16500.000 |PK 43.1 40.7 2.1 39.6 46.3| -48.93 -27.00 [ 21.9 100 65
Vert. 5470.000 |PK 47.7 32 16.2 40.5 554 -39.83 -27.00 [ 12.8 100 17
Vert. 16500.000 |PK 42.7 40.7 2.1 39.6 4591 -49.33 -27.00 [ 223 100 98

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

Resrult(EIRP[dBm])=10*LOG (({ 10~ ( Electric Field Strength [dBuV/m] /20 ) * 10 * (-6) * Distance:3[m] ) A2 } /30) *10/3)

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Radiated Emission
Test place UL Japan, Inc. Shonan EMC Lab.  No.l and No.3 Semi Anechoic Chamber
Date 2012/8/9 2012/8/11 2012/8/12 2012/8/19
Temperature / Humidity 23 deg.C ,44%RH 22deg.C ,41 %RH 23deg.C ,51 %RH 21deg.C ,49 %RH
Engineer Takahiro Suzuki Wataru Kojima Wataru Kojima Tatsuya Arai
Mode Tx, 5580 MHz
Tx, IEEE802.11a, PN9, worst data mode 6Mbps
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height | Angle [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [em] | [deg.]
Hori. 7439.996 |PK 49.9 36.3 7.7 41.3 52.6 73.9 21.3 159 109
Hori. 11160.000 |PK 47.9 40.3 9.1 40.1 57.2 73.9 16.7 100 67
Hori. 7439.996 AV 45.6 36.3 7.7 41.3 48.3 53.9 5.6 159 109
Hori. 11160.000 AV 38.5 40.3 9.1 40.1 47.8 53.9 6.1 100 67
Vert. 7439.996 |PK 45.8 36.3 7.7 41.3 48.5 73.9 25.4 100 183
Vert. 11160.000 |PK 46.8 40.3 9.1 40.1 56.1 73.9 17.8 100 248
Vert. 7439.996 |AV 37.7 36.3 7.7 41.3 40.4 53.9 13.5 100 183
Vert. 11160.000 AV 38.9 40.3 9.1 40.1 48.2 53.9 5.7 100 248
Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The Duty Factor was included in Loss.
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB
(Calculation) (above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result [Result (EIRP) Limit | Margin| Height [ Angle Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [em] | [deg.]
Hori. 16740.000 |PK 43.5 41.5 2.4 39.5 4791 -47.33 -27.00 [ 20.3 100 71
Vert. 16740.000 |PK 433 41.5 2.4 39.5 47.7) -47.53 -27.00 [ 20.5 100 347

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

Resrult(EIRP[dBm])=10*LOG (({ 10~ ( Electric Field Strength [dBuV/m] /20 ) * 10 * (-6) * Distance:3[m] ) A2 } /30) *10/3)

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Radiated Emission
Test place UL Japan, Inc. Shonan EMC Lab.  No.l and No.3 Semi Anechoic Chamber
Date 2012/8/9 2012/8/11 2012/8/12 2012/8/19
Temperature / Humidity 23 deg.C ,44%RH 22deg.C ,41 %RH 23deg.C ,51 %RH 21deg.C ,49 %RH
Engineer Takahiro Suzuki Wataru Kojima Wataru Kojima Tatsuya Arai
Mode Tx, 5700 MHz
Tx, IEEE802.11a, PN9, worst data mode 6Mbps
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height | Angle [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [em] | [deg.]
Hori. 7599.990 |PK 52 36.8 7.8 41.2 55.4 73.9 18.5 127 132
Hori. 11400.000 |PK 45.9 40.2 9.5 40 55.6 73.9 18.3 100 215
Hori. 5725.000 |AV 38.7 323 16.3 40.5 46.8 53.9 7.1 100 303
Hori. 7599.990 AV 46.7 36.8 7.8 41.2 50.1 53.9 3.8 127 132
Hori. 11400.000 (AV 36.8 40.2 9.5 40 46.5 53.9 7.4 100 215
Vert. 5725.000 |PK 45.4 323 16.3 40.5 53.5 73.9 20.4 100 17
Vert. 7599.990 |PK 49.3 36.8 7.8 41.2 52.7 73.9 21.2 175 74
Vert. 11400.000 |PK 46.6 40.2 9.5 40 56.3 73.9 17.6 100 114
Vert. 5725.000 |AV 38.8 323 16.3 40.5 46.9 53.9 7.0 100 17
Vert. 7599.990 [AV 40.7 36.8 7.8 41.2 44.1 53.9 9.8 175 74
Vert. 11400.000 (AV 37.5 40.2 9.5 40 47.2 53.9 6.7 100 114
Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The Duty Factor was included in Loss.
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB
(Calculation) (above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result [Result (EIRP) Limit | Margin| Height [ Angle Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [em] | [deg.]
Hori. 5725.000 |PK 49.1 323 16.3 40.5 57.2 -38.03 -27.00 [ 11.0 100 303
Hori. 17100.000 |PK 43.1 43.1 2.8 39.5 49.51 -45.73 -27.00 [ 18.7 100 97
Vert. 5725.000 |PK 45.4 323 16.3 40.5 53.5( -41.73 -27.00 | 14.7 100 17
Vert. 17100.000 |PK 423 43.1 2.8 39.5 48.7| -46.53 -27.00 [ 19.5 100 0

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

Resrult(EIRP[dBm])=10*LOG (({ 10~ ( Electric Field Strength [dBuV/m] /20 ) * 10 * (-6) * Distance:3[m] ) A2 } /30) *10/3)

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Radiated Emission
Test place UL Japan, Inc. Shonan EMC Lab.  No.l and No.3 Semi Anechoic Chamber
Date 2012/8/9 2012/8/11 2012/8/12 2012/8/19
Temperature / Humidity 23 deg.C ,44%RH 22deg.C ,41 %RH 23deg.C ,51 %RH 21deg.C ,49 %RH
Engineer Takahiro Suzuki Wataru Kojima Wataru Kojima Tatsuya Arai
Mode Tx, 5500 MHz
Tx, IEEE802.11n HT20, PN9, worst data rate MCSO
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height | Angle [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [em] | [deg.]
Hori. 5460.000 |PK 47.7 32 16.2 40.5 55.4 73.9 18.5 100 165
Hori. 7333.321 |[PK 52.1 36.2 7.6 41.3 54.6 73.9 19.3 143 128
Hori. 11000.000 |PK 45.4 40.4 9 40.1 54.7 73.9 19.2 100 129
Hori. 5460.000 |AV 39.2 32 16.2 40.5 46.9 53.9 7.0 100 165
Hori. 7333.321 [AV 48.2 36.2 7.6 41.3 50.7 53.9 3.2 143 128
Hori. 11000.000 (AV 37.3 40.4 9 40.1 46.6 53.9 7.3 100 129
Vert. 5460.000 |PK 46.8 32 16.2 40.5 54.5 73.9 19.4 100 142
Vert. 7333.321 |[PK 47.5 36.2 7.6 41.3 50 73.9 23.9 164 10
Vert. 11000.000 |PK 45.7 40.4 9 40.1 55 73.9 18.9 100 187
Vert. 5460.000 |AV 38.8 32 16.2 40.5 46.5 53.9 7.4 100 142
Vert. 7333.321 [AV 41.2 36.2 7.6 41.3 43.7 53.9 10.2 164 10
Vert. 11000.000 (AV 38 40.4 9 40.1 473 53.9 6.6 100 187
Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The Duty Factor was included in Loss.
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB
(Calculation) (above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result [Result (EIRP) Limit | Margin| Height [ Angle Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [em] | [deg.]
Hori. 5470.000 |PK 49 32 16.2 40.5 56.7( -38.53 -27.00 [ 1L1.5 100 54
Hori. 16500.000 |PK 43.8 40.7 2.1 39.6 47| -48.23 -27.00 [ 21.2 100 67
Vert. 5470.000 |PK 47.1 32 16.2 40.5 54.8( -40.43 -27.00 [ 13.4 100 49
Vert. 16500.000 |PK 42.8 40.7 2.1 39.6 46| -49.23 -27.00 | 22.2 100 64

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

Resrult(EIRP[dBm])=10*LOG (({ 10~ ( Electric Field Strength [dBuV/m] /20 ) * 10 * (-6) * Distance:3[m] ) A2 } /30) *10/3)

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Radiated Emission
Test place UL Japan, Inc. Shonan EMC Lab.  No.l and No.3 Semi Anechoic Chamber
Date 2012/8/9 2012/8/11 2012/8/12 2012/8/19
Temperature / Humidity 23 deg.C ,44%RH 22deg.C ,41 %RH 23deg.C ,51 %RH 21deg.C ,49 %RH
Engineer Takahiro Suzuki Wataru Kojima Wataru Kojima Tatsuya Arai
Mode Tx, 5580 MHz
Tx, IEEE802.11n HT20, PN9, worst data rate MCSO
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height | Angle [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [em] | [deg.]
Hori. 7439.996 |PK 52.2 36.3 7.7 41.3 54.9 73.9 19.0 141 124
Hori. 11160.000 |PK 453 40.3 9.1 40.1 54.6 73.9 19.3 100 94
Hori. 7439.996 AV 46.8 36.3 7.7 41.3 49.5 53.9 4.4 141 124
Hori. 11160.000 AV 37.6 40.3 9.1 40.1 46.9 53.9 7.0 100 94
Vert. 7439.996 |PK 46 36.3 7.7 41.3 48.7 73.9 25.2 100 162
Vert. 11160.000 |PK 46.4 40.3 9.1 40.1 55.7 73.9 18.2 100 205
Vert. 7439.996 AV 37.5 36.3 7.7 41.3 40.2 53.9 13.7 100 162
Vert. 11160.000 AV 38.3 40.3 9.1 40.1 47.6 53.9 6.3 100 205
Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The Duty Factor was included in Loss.
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB
(Calculation) (above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result [Result (EIRP) Limit | Margin| Height [ Angle Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [em] | [deg.]
Hori. 16740.000 |PK 43.7 41.5 2.4 39.5 48.11 -47.13 -27.00 [ 20.1 100 70
Vert. 16740.000 |PK 42.7 41.5 2.4 39.5 47.11 -48.13 -27.00 [ 21.1 100 59

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
Resrult(EIRP[dBm])=10*LOG (({ 10 ~ ( Electric Field Strength [dBuV/m] /20 ) * 10 ~ (-6) * Distance:3[m] )~ 2 } /30) *10"3)

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Radiated Emission
Test place UL Japan, Inc. Shonan EMC Lab.  No.l and No.3 Semi Anechoic Chamber
Date 2012/8/9 2012/8/11 2012/8/12 2012/8/19
Temperature / Humidity 23 deg.C ,44%RH 22deg.C ,41 %RH 23deg.C ,51 %RH 21deg.C ,49 %RH
Engineer Takahiro Suzuki Wataru Kojima Wataru Kojima Tatsuya Arai
Mode Tx, 5700 MHz
Tx, IEEE802.11n HT20, PN9, worst data rate MCSO
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height | Angle [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [em] | [deg.]
Hori. 7599.990 |PK 52.4 36.8 7.8 41.2 55.8 73.9 18.1 168 130
Hori. 11400.000 |PK 45.7 40.2 9.5 40 55.4 73.9 18.5 100 194
Hori. 7599.990 [AV 46.9 36.8 7.8 41.2 50.3 53.9 3.6 168 130
Hori. 11400.000 (AV 36.6 40.2 9.5 40 46.3 53.9 7.6 100 194
Vert. 7599.990 |PK 49.1 36.8 7.8 41.2 52.5 73.9 21.4 100 172
Vert. 11400.000 |PK 46.3 40.2 9.5 40 56 73.9 17.9 100 103
Vert. 7599.990 [AV 40.5 36.8 7.8 41.2 43.9 53.9 10.0 100 172
Vert. 11400.000 (AV 37.4 40.2 9.5 40 47.1 53.9 6.8 100 103
Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The Duty Factor was included in Loss.
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB
(Calculation) (above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result [Result (EIRP) Limit | Margin| Height [ Angle Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [em] | [deg.]
Hori. 5725.000 |PK 48.8 323 16.3 40.5 56.9( -38.33 -27.00 [ 11.3 100 286
Hori. 17100.000 |PK 44.5 43.1 2.8 39.5 50.9( -44.33 -27.00 [ 17.3 100 96
Vert. 5725.000 |PK 45.1 323 16.3 40.5 532 -42.03 -27.00 [ 15.0 100 58
Vert. 17100.000 |PK 42.9 43.1 2.8 39.5 4931 -45.93 -27.00 [ 18.9 100 87

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

Resrult(EIRP[dBm])=10*LOG (({ 10~ ( Electric Field Strength [dBuV/m] /20 ) * 10 * (-6) * Distance:3[m] ) A2 } /30) *10/3)

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Radiated Emission
Test place UL Japan, Inc. Shonan EMC Lab.  No.l and No.3 Semi Anechoic Chamber
Date 2012/8/9 2012/8/11 2012/8/12 2012/8/19
Temperature / Humidity 23 deg.C ,44%RH 22deg.C ,41 %RH 23deg.C ,51 %RH 21deg.C ,49 %RH
Engineer Takahiro Suzuki Wataru Kojima Wataru Kojima Tatsuya Arai
Mode Tx, 5510 MHz
Tx, IEEE802.11n HT40, PN9, worst data rate MCSO
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height | Angle [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [em] | [deg.]
Hori. 5460.000 |PK 52.4 32 16.2 40.5 60.1 73.9 13.8 100 149
Hori. 7346.661 |PK 53.8 36.2 7.6 41.3 56.3 73.9 17.6 121 131
Hori. 11020.000 |PK 46.3 40.3 9 40.1 55.5 73.9 18.4 100 245
Hori. 5460.000 |AV 40.8 32 16.2 40.5 48.5 53.9 5.4 100 149
Hori. 7346.661 AV 49.6 36.2 7.6 41.3 52.1 53.9 1.8 121 131
Hori. 11020.000 (AV 37.4 40.3 9 40.1 46.6 53.9 7.3 100 245
Vert. 5460.000 |PK 46.2 32 16.2 40.5 53.9 73.9 20.0 100 123
Vert. 7346.661 |PK 48.4 36.2 7.6 41.3 50.9 73.9 23.0 160 65
Vert. 11020.000 |PK 46.3 40.3 9 40.1 55.5 73.9 18.4 100 158
Vert. 5460.000 |AV 38.3 32 16.2 40.5 46 53.9 7.9 100 123
Vert. 7346.661 AV 43.1 36.2 7.6 41.3 45.6 53.9 8.3 160 65
Vert. 11020.000 (AV 37.4 40.3 9 40.1 46.6 53.9 7.3 100 158
Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The Duty Factor was included in Loss.
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB
(Calculation) (above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result [Result (EIRP) Limit | Margin| Height [ Angle Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [em] | [deg.]
Hori. 5470.000 |PK 52.5 32 16.2 40.5 60.2] -35.03 -27.00 8.0 100 81
Hori. 16530.000 |PK 43.5 40.8 2.1 39.6 46.8| -48.43 -27.00 [ 21.4 100 64
Vert. 5470.000 |PK 47.7 32 16.2 40.5 554 -39.83 -27.00 [ 12.8 100 85
Vert. 16530.000 |PK 42.6 40.8 2.1 39.6 4591 -49.33 -27.00 [ 223 100 58

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

Resrult(EIRP[dBm])=10*LOG (({ 10~ ( Electric Field Strength [dBuV/m] /20 ) * 10 * (-6) * Distance:3[m] ) A2 } /30) *10/3)

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Radiated Emission
Test place UL Japan, Inc. Shonan EMC Lab.  No.l and No.3 Semi Anechoic Chamber
Date 2012/8/9 2012/8/11 2012/8/12 2012/8/19
Temperature / Humidity 23 deg.C ,44%RH 22deg.C ,41 %RH 23deg.C ,51 %RH 21deg.C ,49 %RH
Engineer Takahiro Suzuki Wataru Kojima Wataru Kojima Tatsuya Arai
Mode Tx, 5550 MHz
Tx, IEEE802.11n HT40, PN9, worst data rate MCSO
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height | Angle [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [em] | [deg.]
Hori. 7399.970 |PK 52.6 36.3 8.2 41.5 55.6 73.9 18.3 127 124
Hori. 11100.000 |PK 45.2 39.5 9.6 393 55 73.9 18.9 100 74
Hori. 7399.970 [AV 47.9 36.3 8.2 41.5 50.9 53.9 3.0 127 124
Hori. 11100.000 AV 37.8 39.5 9.6 393 47.6 53.9 6.3 100 74
Vert. 7399.970 |PK 46.9 36.3 8.2 41.5 49.9 73.9 24.0 100 144
Vert. 11100.000 |PK 45.7 39.5 9.6 393 55.5 73.9 18.4 100 241
Vert. 7399.970 [AV 37.8 36.3 8.2 41.5 40.8 53.9 13.1 100 144
Vert. 11100.000 [AV 38 39.5 9.6 393 47.8 53.9 6.1 100 241
Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The Duty Factor was included in Loss.
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB
(Calculation) (above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result [Result (EIRP) Limit | Margin| Height [ Angle Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [em] | [deg.]
Hori. 16650.000 |PK 44 41.2 2.3 39.6 4791 -47.33 -27.00 [ 20.3 100 70
Vert. 16650.000 |PK 45 41.2 2.3 39.6 4891 -46.33 -27.00 [ 19.3 100 85

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
Resrult(EIRP[dBm])=10*LOG (({ 10 ~ ( Electric Field Strength [dBuV/m] /20 ) * 10 ~ (-6) * Distance:3[m] )~ 2 } /30) *10"3)

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Radiated Emission
Test place UL Japan, Inc. Shonan EMC Lab.  No.l and No.3 Semi Anechoic Chamber
Date 2012/8/9 2012/8/11 2012/8/12 2012/8/19
Temperature / Humidity 23 deg.C ,44%RH 22deg.C ,41 %RH 23deg.C ,51 %RH 21deg.C ,49 %RH
Engineer Takahiro Suzuki Wataru Kojima Wataru Kojima Tatsuya Arai
Mode Tx, 5670 MHz
Tx, IEEE802.11n HT40, PN9, worst data rate MCSO
(above 1GHz Inside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result Limit Margin | Height | Angle [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [em] | [deg.]
Hori. 406.125 |QP 41 16.4 9 32 344 46 11.6 108 320
Hori. 454.141 |QP 47.5 17.1 9.3 32 41.9 46 4.1 100 351
Hori. 466.551 |QP 40.5 17.3 9.3 32 35.1 46 10.9 100 149
Hori. 7559.986 |PK 52.9 36.6 7.8 41.3 56 73.9 17.9 122 129
Hori. 11340.000 |PK 45.5 40.2 9.4 40 55.1 73.9 18.8 100 163
Hori. 7559.986 |AV 47.1 36.6 7.8 41.3 50.2 53.9 3.7 122 129
Hori. 11340.000 (AV 36.5 40.2 9.4 40 46.1 53.9 7.8 100 163
Vert. 268.664 |QP 44.1 17.9 8.4 32 38.4 46 7.6 100 356
Vert. 292.395 |QP 41 18.8 8.5 32 36.3 46 9.7 100 60
Vert. 406.125 |QP 48.2 16.4 9 32 41.6 46 4.4 100 209
Vert. 416.817 |QP 473 16.6 9.1 32 41 46 5.0 106 165
Vert. 7559.986 |PK 48.3 36.6 7.8 41.3 51.4 73.9 22.5 100 175
Vert. 11340.000 |PK 46.5 40.2 9.4 40 56.1 73.9 17.8 100 76
Vert. 7559.986 |AV 40.1 36.6 7.8 41.3 43.2 53.9 10.7 100 175
Vert. 11340.000 (AV 37.7 40.2 9.4 40 473 53.9 6.6 100 76
Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The Duty Factor was included in Loss.
Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB
(Calculation) (above 1GHz Outside of the restricted band)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity| Frequency [Detector| Reading | Ant.Fac. Loss Gain Result [Result (EIRP) Limit | Margin| Height [ Angle Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m]| [dBm] [dBm] [dB] [em] | [deg.]
Hori. 5725.000 |PK 48.4 323 16.3 40.5 56.5( -38.73 -27.00 [ 11.7 100 262
Hori. 17010.000 |PK 44.2 423 2.8 39.5 49.8| -45.43 -27.00 [ 18.4 100 91
Vert. 5725.000 |PK 44.8 323 16.3 40.5 52.9( -42.33 -27.00 [ 153 100 79
Vert. 17010.000 |PK 43 423 2.8 39.5 48.6] -46.63 -27.00 [ 19.6 100 85

Result[dBuV/m] = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

Resrult(EIRP[dBm])=10*LOG (({ 10~ ( Electric Field Strength [dBuV/m] /20 ) * 10 * (-6) * Distance:3[m] ) A2 } /30) *10/3)

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

Distance factor: 15GHz-40GHz 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Burst rate confirmation

Tx, IEEE802.11a, worst data mode 6Mbps

Tx, IEEE802.11n-HT?20, worst data mode MCS0

Duty Cycle = 1.429/1.455 = 98.2%
Duty factor = 20log(1.455/1.429) = 0.16

Duty Cycle = 1.337/1.362 = 98.2%
Duty factor = 20log(1.362/1.337) = 0.16

3% Agilent RL 3% Agilent RL
a Mkrl  1.429 ms a Mkrl  1.337 ms
RSF L?( dBm #Htten 10 dB -2.04 dB Rgf L?( dBm #fitten 18 dB 1.26 dB
#Feal #Peal
5l e ) O W
18 2 v 18
dB/ dB/
T
LgAw LgAw
51 82 51 82
Center 5.220 608 GHz Span @ Hz Center 5.220 08 GHz Span @ Hz
Res BH 1 MHz #/BH 3 MHz Sweep 3 ms (3001 pts) Res BH 1 MHz #BH 3 MHz Sweep 3 ms (8001 pts)
Marker Trace Type # Rxis Amplitude Marker Trace Type K fxis Amplitude
iR 3 Time 5156 ps -31.85 dBm iR (&3] Tine S1E ps -30.27 dBm
1a €3 Time 1.429 me -2.84 dB 1la (&3] Time 1.237 me 1.26 dB
2R 3 Time 5156 ps -31.85 dBm 2R (&3] Tine S1E ps -30.27 dBm
2a 3 Time 1.455 me E.25 dB 28 (&3] Time 1.362 me -0.22 dB
Tx, IEEE802.11n-HT40, worst data mode MCS0O
Duty Cycle = 665.6 / 681.8 = 97.6%
Duty factor = 20log(681.8/665.6) = 0.21
% Agilent RL
a Mkrl  BEG.G ps
Ref @ dBm #Atten 10 dB -0.83 dB
#Peak
Log
18
dB/
LgPv
51 82
Center 5.198 808 GHz Span @ Hz
Res BH 1 MHz 4UBH 3 MHz Sweep 1.5 ms (8001 pts)
Markear Trace Type H Rxig Amplituda
iR (&) Tine 315.4 ps -34.95 dBm
1a 3 Tine BBE.6 ps -8.88 dB
2R 3 Time 315.4 ps -34.95 dBn
2a (] Time £81.8 pe 1.24 dBg

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11a (W52), PN9, worst data mode 6Mbps

Tx, 5180MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

# Agilent RL # Agilent RL
Ref =38 dBm #Atten 28 dB Ref =18 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
L2 LR O RTE PN R WP Yoy 1 W PY NPUNT T [RTTC N SRR [ TYAF Ty
¥ T LA IR I L Ry oy i ll W"fr' Ll L4 hhad e " o . - ™ N s - |
LgAv LgAv -~
51 52 51 52
Start 9.00 kHz Stop 150.00 kHz Start 158 kHz Stop 36.000 MHz
#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
30MHz - 1GHz
# Agilent RL
Ret 8 dBm #Atten 28 dB
#Peak
Log
16
dB/
\ n i
LgAw
51 52
Start 30.0 MHz Stop 1.600 & GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 92.72 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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(Reference) Spurious emission (Conducted)
Tx, IEEE802.11a (W52), PN9, worst data mode 6Mbps
Tx, 5180MHz (above 1GHZz)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.188 GHz
Ref 6 dBm #fitten 28 dB Ref 6 dBm #fitten 28 dB -16.11 dBm
#Peak #Peak
Log log |2
18 18
dB/ dB/
e, bl " J LS T " " "
" - e by aea] faanr P [ y v . =
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 6.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 3.4 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq £.188 GHz -16.11 dBm
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL = Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
— ) X e P T s iy Sy TR Lokl b ] oAl L I . ——
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 16.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
ISR 7oy VRN S VR IRPPEN ey r e MR eV Free e s i PO R Gt
LgAv LgAv
51 52 51 52
Start 20.060 GHz Stop 25.000 GHz Start 25.000 GHz Stop 30.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11a (W52), PN9, worst data mode 6Mbps

Tx, 5180MHz (above 1GHZz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/

L s nrissbnbisiend o
— — e eeTe

LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11a (W52), PN9, worst data mode 6Mbps

Tx, 5220MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

# Agilent RL # Agilent RL
Ref =38 dBm #Atten 28 dB Ref =18 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/

Rl d,
B MWM F“'hh' dVM’""M\”F"' Ittty s i A‘"\"W‘V 1"1‘ m‘# LN YN PN e Wy o ORIV | SR S RS ()

LgAu LgAv e M prpridy i - e
51 52 51 52
Start 9.00 kHz Stop 150.00 kHz Start 158 kHz Stop 36.000 MHz
#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

30MHz - 1GHz

# Agilent RL
Ret 8 dBm #Atten 28 dB
#Peak
Log
16
dB/

) by "y Ar .

LgAw

51 52

Start 30.0 MHz Stop 1.600 & GHz

#Res BH 180 kHz #UBH 366 kHz Sweep 92.72 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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(Reference) Spurious emission (Conducted)
Tx, IEEE802.11a (W52), PN9, worst data mode 6Mbps

Tx, 5220MHz (above 1GHZz)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.226 GHz
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB -15.38 dBm
#Peak #Peak
Log Log |
16 16
dB/ dB/
1. n 7 ,M > A s bt e wndiputt TR
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 6.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 3.4 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq £.228 GHz -15.38 dEn
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
e . s = i a0 0 WL S Y L N s i o
LgAv LaRv
51 52 51 52
Start 10,606 GHz Stop 15.009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 16.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
T R o o T T TP, TR | . R \ ”
LgAv LgAv
51 52 51 52
Start 20,606 GHz Stop 25.009 GHz Start 25.006 GHz Stop 36.009 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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(Reference) Spurious emission (Conducted)
Tx, IEEE802.11a (W52), PN9, worst data mode 6Mbps

Tx, 5220MHz (above 1GHz)(2/2)

30GHz - 35GHz 35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/

L, e s e -
- I i [

LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11a (W52), PN9, worst data mode 6Mbps

Tx, 5240MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

RL

#Atten 28 dB

# Agilent RL # Agilent
Ref -30 dBm #Atten 28 dB Ref -1@ dBm
#Peak #Peak
Log Log
18 18
dB/ dB/

Do by T ISR TV SO N PR XY PRV ST
A A R A e L A L rr—
LgAv LgAv
51 52 51 52

Start 9.80 kHz

Stop 150.00 kHz Start 158 kHz

Stop 36000 MHz

#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
30MHz - 1GHz
# Agilent RL
Ret 8 dBm #Atten 28 dB
#Peak
Log
16
dB/
- o ;
LgAw
51 52
Start 30.0 MHz Stop 1.600 & GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 92.72 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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(Reference) Spurious emission (Conducted)
Tx, IEEE802.11a (W52), PN9, worst data mode 6Mbps
Tx, 5240MHz (above 1GHZ)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.248 GHz
Ref 6 dBm #fitten 28 dB Ref 6 dBm #fitten 28 dB -16.89 dBm
#Peak #Peak
Log Log [—1
18 18
dB/ dB/
PR eSO st i e "
S Y YO 3 bt dran R e 7 M
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 6.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 3.4 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq £.248 GHz -16.89 dBn
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL = Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
- . - PETOR R . PR . R At Pt per= T A A " paltierre]
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 16.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
] R ST T P WWWWLW - - -
LgAv LgAv
51 52 51 52
Start 20.060 GHz Stop 25.000 GHz Start 25.000 GHz Stop 30.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11a (W52), PN9, worst data mode 6Mbps

Tx, 5240MHz (above 1GHZz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
™ Jm«.... > —y o b
LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT20) (W52), PN9, worst data mode 0(MCS)

Tx, 5180MHz (below 1GHZz)

9kHz - 150kHz

150kHz - 30MHz

# Agilent RL # Agilent RL
Ref =38 dBm #Atten 28 dB Ref =18 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
”WWJW LT R P RPN MUY TP | VNP AR GPRPIURT ARV I TR MUY IR TS
Ll kb et A i | M L T Dl T vt — 1 o "
LgAv LgAv
51 52 51 52
Start 9.00 kHz Stop 150.00 kHz Start 158 kHz Stop 36.000 MHz
#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
30MHz - 1GHz
# Agilent RL
Ret 8 dBm #Atten 28 dB
#Peak
Log
16
dB/
i) M o Novaghade
LgAw
51 52
Start 30.0 MHz Stop 1.600 & GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 92.72 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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(Reference) Spurious emission (Conducted)
Tx, IEEE802.11n (HT20) (W52), PN9, worst data mode 0(MCS)
Tx, 5180MHz (above 1GHZ)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.188 GHz
Ref 6 dBm #fitten 28 dB Ref 6 dBm #fitten 28 dB -15.48 dBm
#Peak #Peak
Log Log 5
18 18
dB/ dB/
. ] R N - . s
ey = = Sty T obre T
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 6.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 3.4 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq £.188 GHz -15.43 dBn
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL = Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
‘ o ) " " o . . \ " ¥
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 16.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
b b AP ol i TR i e T St [, bt e " " " anly —y i)
LgAv LgAv
51 52 51 52
Start 20.060 GHz Stop 25.000 GHz Start 25.000 GHz Stop 30.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT20) (W52), PN9, worst data mode 0(MCS)

Tx, 5180MHz (above 1GHz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
SIS L N
" sl
LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT20) (W52), PN9, worst data mode 0(MCS)

Tx, 5220MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

% Agilent

Ref -38 dBm #ftten 20 dB

RL

#Peak

Log
16

B/

T T

L LA [ RPN Ty Lok 4 dh o Lk bl Gk
' A A MMM Yty

ey

LgAv

§1 52

Start 9.80 kHz

#Res BH 200 Hz #YBH 628 Hz

" Stop 150.00 kHz
Sweep 2.279 5 (1261 pts)

% Agilent

Ref -18 dBm

RL

#Atten 28 dB

#Peak

Log
16

B/

LgAv

§1 52

Start 150 kHz
#Res BH 18 kHz

Stop 36000 MHz

#UBH 36 kHz Sweep 285.3 ms (1261 pts)

Marker  Trace Type K Axis

Amplitude

Marker  Trace

Type

K Axis Amplitude

30MHz - 1GHz

% Agilent

Ret 8 dBm #Atten 28 dB

RL

#Peak

Log
16

B/

LgAw

§1 52

Start 30.6 MHz

#Res BH 100 kHz #YBH 308 kHz

Stop 1.600 & GHz
Sweep 92.72 ms (1261 pts)

Marker  Trace Type K Axis

Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
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(Reference) Spurious emission (Conducted)
Tx, IEEE802.11n (HT20) (W52), PN9, worst data mode 0(MCS)

Tx, 5220MHz (above 1GHz)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.226 GHz
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB -15.62 dBm
#Peak #Peak
Log Log :
16 16
dB/ dB/
N et Luthon, gy N
Formr e fortroeid n o 7 Pretedh L P e R vy e
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 6.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 3.4 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq £.228 GHz -15.62 dEn
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
e . . b P {npimins " ekl . 4 TR N
LgAv LaRv
51 52 51 52
Start 10,606 GHz Stop 15.009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 16.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
] " N I TR P Er— ST N N R
LgAv LgAv
51 52 51 52
Start 20,606 GHz Stop 25.009 GHz Start 25.006 GHz Stop 36.009 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT20) (W52), PN9, worst data mode 0(MCS)

Tx, 5220MHz (above 1GHz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/

ey vt o
- o

LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT20) (W52), PN9, worst data mode 0(MCS)

Tx, 5240MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

# Agilent RL # Agilent RL
Ref -30 dBm #Atten 28 dB Ref -1@ dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
WMNW» ot A g P A ”""rﬁ"&»r* Dl gt P
L A L e LR L Vi s g TR - M - Lo Frewen I Y
LgAv LgAv o
51 52 51 52

Start 9.80 kHz

* Stop 156.00 kHz Start 158 kHz

Stop 36000 MHz

#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
30MHz - 1GHz
# Agilent RL
Ret 8 dBm #Atten 28 dB
#Peak
Log
16
dB/
TV e o, PP Y o
LgAw
51 52
Start 30.0 MHz Stop 1.600 & GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 92.72 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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(Reference) Spurious emission (Conducted)
Tx, IEEE802.11n (HT20) (W52), PN9, worst data mode 0(MCS)
Tx, 5240MHz (above 1GHZz)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.248 GHz
Ref 6 dBm #fitten 28 dB Ref 6 dBm #fitten 28 dB -15.55 dBm
#Peak #Peak
Log Log 5
18 18
dB/ dB/
o g T ey e g W" Ara ot : b b
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 6.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 3.4 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq £.248 GHz -15.55 dBnm
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL = Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
P N " . g, PR A bl Aottt N n
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 16.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
T e R Wt AU S b ot VI e———— . ) R K "
LgAv LgAv
51 52 51 52
Start 20.060 GHz Stop 25.000 GHz Start 25.000 GHz Stop 30.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan

, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400

+81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT20) (W52), PN9, worst data mode 0(MCS)

Tx, 5240MHz (above 1GHZz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/

Lo el A AT
.

LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401




Test Report No. : 32KE0045-SH-04-B
Page : 96

(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT40) (W52), PN9, worst data mode 0(MCS)

Tx, 5190MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

RL

#Atten 28 dB

# Agilent RL # Agilent
Ref =38 dBm #fitten 28 dB Ref -18 dBm
#Peak #Peak
Log Log
18 18
dB/ dB/
AL
i R aato ""I"hr‘l‘wﬂv Pkt Pt ‘VJ-H ke I -
LgAv LgAv
51 52 51 52

Start 9.80 kHz

* Stop 156.00 kHz Start 158 kHz

Stop 36000 MHz

#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
30MHz - 1GHz
# Agilent RL
Ret 8 dBm #Atten 28 dB
#Peak
Log
16
dB/
" e 3
LgAw
51 52
Start 30.0 MHz Stop 1.600 & GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 92.72 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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(Reference) Spurious emission (Conducted)
Tx, IEEE802.11n (HT40) (W52), PN9, worst data mode 0(MCS)
Tx, 5190MHz (above 1GHz)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.198 GHz
Ref 6 dBm #fitten 28 dB Ref 6 dBm #fitten 28 dB -16.53 dBm
#Peak #Peak
Log Log |[—2
18 18
dB/ dB/
I i ot iaptan .
a ™ = Tren g ¥ e I
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 6.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 3.4 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 Freq £.198 GHz -16.53 dEn
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL = Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
) B ) O e A » " o
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 16.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
. ko, il . TV ST AT %W K N N I -
LgAv LgAv
51 52 51 52
Start 20.060 GHz Stop 25.000 GHz Start 25.000 GHz Stop 30.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT40) (W52), PN9, worst data mode 0(MCS)

Tx, 5190MHz (above 1GHz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
T -y TR
!
LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT40) (W52), PN9, worst data mode 0(MCS)

Tx, 5230MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

# Agilent RL # Agilent RL
Ref =38 dBm #Atten 28 dB Ref =18 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/

[y, |RRRLLYY. A [ P! N SRR o0 . T BP0 AU M
: L4 LA sk e LV LA L L » . i AT

LgAv LgAv =
51 52 51 52
Start 9.00 kHz * Stop 156.00 kHz Start 158 kHz Stop 36.000 MHz
#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

30MHz - 1GHz

% Agilent

Ret 8 dBm

#Atten 28 dB

RL

#Peak

Log
16

B/

LgAw

§1 52

Start 30.6 MHz
#Res BH 108 kHz

#YBH 308 kHz

Stop 1.600 & GHz
Sweep 92.72 ms (1261 pts)

Markar

Trace

Type K Axis

Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
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(Reference) Spurious emission (Conducted)
Tx, IEEE802.11n (HT40) (W52), PN9, worst data mode 0(MCS)
Tx, 5230MHz (above 1GHz)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.238 GHz
Ref 6 dBm #fitten 28 dB Ref 6 dBm #fitten 28 dB -16.44 dBm
#Peak #Peak
Log Log [—1
18 18
dB/ dB/
. /. T - . s
F Y B YTy PR T y - K T A i s -
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 6.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 3.4 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq £.238 GHz -1E6.44 dBm
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
. U N s ., & PATY " s, " I - Moo
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 16.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
- . N PTTI pr USSR R S bl T ) . N i
LgAv LgAv
51 52 51 52
Start 20.060 GHz Stop 25.000 GHz Start 25.000 GHz Stop 30.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT40) (W52), PN9, worst data mode 0(MCS)

Tx, 5230MHz (above 1GHZz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/

i n el i
bl w

LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11a (W53), PN9, worst data mode 6Mbps

Tx, 5260MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

# Agilent RL # Agilent RL
Ref =38 dBm #Atten 28 dB Ref =18 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/

i, o i bt e ekl el FIRTRRTTY R
T SRR Rl AR R SN R L O e LRl L R T Y L o " i o

LgAv LgAv ke
51 52 51 52
Start 9.00 kHz Stop 150.00 kHz Start 158 kHz Stop 36.000 MHz
#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

30MHz - 1GHz

# Agilent RL
Ret 8 dBm #Atten 28 dB
#Peak
Log
16
dB/

i o oy

LgAw

51 52

Start 30.0 MHz Stop 1.600 & GHz

#Res BH 180 kHz #UBH 366 kHz Sweep 92.72 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400

Telephone
Facsimile

1 +81 463

50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11a (W53), PN9, worst data mode 6Mbps

Tx, 5260MHz (above 1GHZz)(1/2)

1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.268 GHz
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB -14.99 dBm
#Peak #Peak
Log log |5
16 16 il
dB/ @& | |
) i "
> =) K e C e TV s e
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 6.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 3.4 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 Freq 5.268 GHz -14.99 dEn
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL = Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
e . " " Y, A h A " h Moy s A Y| Y
LgAv LaRv
51 52 51 52
Start 10,606 GHz Stop 15.009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 16.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
] o - PR [ vy Lt e N N A
LgAv LgAv
51 52 51 52
Start 20,606 GHz Stop 25.009 GHz Start 25.006 GHz Stop 36.009 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan

, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

Facsimile :

+81 463 50 6400
+81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11a (W53), PN9, worst data mode 6Mbps

Tx, 5260MHz (above 1GHz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/

i T
-

LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401




Test Report No. : 32KE0045-SH-04-B
Page : 105

(Reference) Spurious emission (Conducted)
Tx, IEEE802.11a (W53), PN9, worst data mode 6Mbps

Tx, 5300MHz (below 1GHZz)

9kHz - 150kHz 150kHz - 30MHz

# Agilent RL # Agilent RL
Ref =38 dBm #Atten 28 dB Ref =18 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/

et bt bR b i T T B PR S Y .

LgAv LgAv " haias i ek
51 52 51 52
Start 9.00 kHz * Stop 156.00 kHz Start 158 kHz Stop 36.000 MHz
#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

30MHz - 1GHz

# Agilent RL
Ret 8 dBm #Atten 28 dB
#Peak
Log
16
dB/

NP - b TR

LgAw
51 52
Start 30.0 MHz Stop 1.600 & GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 92.72 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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(Reference) Spurious emission (Conducted)
Tx, IEEE802.11a (W53), PN9, worst data mode 6Mbps

Tx, 5300MHz (above 1GHz)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.306 GHz
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB -14.85 dBm
#Peak #Peak
Log Loy |35
16 16
dB/ dB/
abwrit o PPV -
" I avers - b T R - = S
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 6.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 3.4 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq £.208 GHz -14.85 dEn
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
" RPN . gl B - "
s e R s i . vt i i
LgAv LaRv
51 52 51 52
Start 10,606 GHz Stop 15.009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 16.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
. Y PUTTINRIPS I AR e e Sy i ELC WL i . e ki
LgAv LgAv
51 52 51 52
Start 20,606 GHz Stop 25.009 GHz Start 25.006 GHz Stop 36.009 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11a (W53), PN9, worst data mode 6Mbps

Tx, 5300MHz (above 1GHz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
it —
o ol
LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11a (W53), PN9, worst data mode 6Mbps

Tx, 5320MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

Start 30.6 MHz

#Res BH 100 kHz #YBH 308 kHz

Stop 1.600 & GHz
Sweep 92.72 ms (1261 pts)

Marker  Trace Type K Axis

Amplitude

# Agilent RL # Agilent RL
Ref =38 dBm #Atten 28 dB Ref =18 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/

W”"‘.‘."‘Y\M&h@““.‘ Y‘lw il 1'1'«\\41“,- atopepliny w"," vl it -:1 A T Pootrec, " T P b dAL ")

LgAw LgAw — -
51 52 51 52
Start 9.00 kHz * Stop 156.00 kHz Start 158 kHz Stop 36.000 MHz
#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

30MHz - 1GHz

# Agilent RL
Ret 8 dBm #Atten 28 dB
#Peak
Log
16
dB/
LgAw
51 52

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
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(Reference) Spurious emission (Conducted)
Tx, IEEE802.11a (W53), PN9, worst data mode 6Mbps
Tx, 5320MHz (above 1GHZz)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.328 GHz
Ref 6 dBm #fitten 28 dB Ref 6 dBm #fitten 28 dB -15.23 dBm
#Peak #Peak
Log Log |
18 18
dB/ dB/
e i "
P " .y > = Py oy r R —
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 6.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 3.4 ms (1261 pts)
Marker  Trace Type o Axis finplitude Marker  Trace Type o Axis finplitude
1 @ Freg 5.328 GHz -1.23 dEn
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL = Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
" - " " ) " Mo " oot e, .
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz

#Res BH 1 MHz #VBH 3 MHz Sweep 16.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
Y oA N Y O B e R e La bt re]
LgAv LgAv
51 52 51 52
Start 20,606 GHz Stop 25.009 GHz Start 25.006 GHz Stop 36.009 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11a (W53), PN9, worst data mode 6Mbps

Tx, 5320MHz (above 1GHZz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
b e b 4 ke heatrpin]
F
LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT20) (W53), PN9, worst data mode 0(MCS)

Tx, 5260MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

Start 30.6 MHz

#Res BH 100 kHz #YBH 308 kHz

Stop 1.600 & GHz
Sweep 92.72 ms (1261 pts)

Marker  Trace Type K Axis Fmpli

tude

# Agilent RL # Agilent RL
Ref =38 dBm #Atten 28 dB Ref =18 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/

WWM' ot ol el sty i AR B T " " P PO N » TR

LgAv Lgfv dmi ¥
51 52 51 52
Start 9.00 kHz * Stop 156.00 kHz Start 158 kHz Stop 36.000 MHz
#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

30MHz - 1GHz

# Agilent RL
Ret 8 dBm #Atten 28 dB
#Peak
Log
16
dB/

o L m

LgAw
51 52

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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(Reference) Spurious emission (Conducted)
Tx, IEEE802.11n (HT20) (W53), PN9, worst data mode 0(MCS)
Tx, 5260MHz (above 1GHZz)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.268 GHz
Ref 6 dBm #fitten 28 dB Ref 6 dBm #fitten 28 dB -15.24 dBm
#Peak #Peak
Log log |5
18 18 i
dB/ dB/
" azarbm, g ebn, i
—— i v - n L 2 Aerrect o -
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 6.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 3.4 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 Freq 5.268 GHz -15.24 dEn
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL = Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
s " " W A Al fhbrdis RN NRROTENVARY S SRS W) " .
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 16.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
U A S Y PR Wpra i it ST TV r—— s N o b
LgAv LgAv
51 52 51 52
Start 20.060 GHz Stop 25.000 GHz Start 25.000 GHz Stop 30.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT20) (W53), PN9, worst data mode 0(MCS)

Tx, 5260MHz (above 1GHz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
. . . I h I
. T
LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401




Test Report No. : 32KE0045-SH-04-B
Page . 114

(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT20) (W53), PN9, worst data mode 0(MCS)

Tx, 5300MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

# Agilent RL # Agilent RL
Ref =38 dBm #Atten 28 dB Ref =18 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/

M’NMM Kt st ol bt NS N m N
LA AR AL A R LS it bt L Ul L L TR Yy " - 1 . N

LgAv LgAv
51 52 51 52
Start 9.00 kHz * Stop 156.00 kHz Start 158 kHz Stop 36.000 MHz
#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

30MHz - 1GHz

% Agilent

Ret 8 dBm

#Atten 28 dB

RL

#Peak

Log
16

B/

LgAw

§1 52

Start 30.6 MHz
#Res BH 108 kHz

#YBH 308 kHz

Stop 1.600 & GHz
Sweep 92.72 ms (1261 pts)

Marker  Trace

Type K Axis

Amplitude

UL Japan, Inc.

Shonan E

MC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT20) (W53), PN9, worst data mode 0(MCS)

Tx, 5300MHz (above 1GHZz)(1/2)

1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.306 GHz
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB -15.31 dBm
#Peak #Peak
Log Log |
16 16
dB/ dB/
PO O TR T WYY s vl Lioad s,
5 PRPRETP e v U3 T e
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 6.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 3.4 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq £.208 GHz -15.31 dEn
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL = Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
L . N o » e 'y PR W A ALy -~y
LgAv LaRv
51 52 51 52
Start 10,606 GHz Stop 15.009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 16.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
T \ o PPN P - P e —— . ! A RN BN
LgAv LgAv
51 52 51 52
Start 20,606 GHz Stop 25.009 GHz Start 25.006 GHz Stop 36.009 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT20) (W53), PN9, worst data mode 0(MCS)

Tx, 5300MHz (above 1GHZz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
- T
LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT20) (W53), PN9, worst data mode 0(MCS)

Tx, 5320MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

% Agilent

Ref -38 dBm #ftten 20 dB

RL

#Peak

Log
16

B/

Ll 1o ) Sodh i ol

Al b i Al ity e M A
1P b ket o

A PRI
AR T st e

LgAv

§1 52

Start 9.80 kHz

" Stop 150.09 kHz

% Agilent

Ref -18 dBm

RL

#Atten 28 dB

#Peak

Log
16

B/

LgAv

§1 52

Start 150 kHz

Stop 36000 MHz

Start 30.6 MHz

#Res BH 100 kHz #YBH 308 kHz

Stop 1.600 & GHz
Sweep 92.72 ms (1261 pts)

Marker  Trace Type K Axis

Amplitude

#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
30MHz - 1GHz
# Agilent RL
Ret 8 dBm #Atten 28 dB
#Peak
Log
16
dB/
m X
LgAw
51 52

UL Japan, Inc.
Shonan EMC Lab.
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(Reference) Spurious emission (Conducted)
Tx, IEEE802.11n (HT20) (W53), PN9, worst data mode 0(MCS)

Tx, 5320MHz (above 1GHz)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.326 GHz
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB -15.25 dBm
#Peak #Peak
Log Log |
16 16
dB/ dB/
, P RSN v N g "
. oy v " ; = e C— it i
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 6.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 3.4 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq £.228 GHz -15.25 dEn
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
s o iy TRV I . Lo o - ot I
LgAv LaRv
51 52 51 52
Start 10,606 GHz Stop 15.009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 16.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
e AN AL e i, it T m—— Pttt ot Al . ) -
LgAv LgAv
51 52 51 52
Start 20,606 GHz Stop 25.009 GHz Start 25.006 GHz Stop 36.009 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT20) (W53), PN9, worst data mode 0(MCS)

Tx, 5320MHz (above 1GHZz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
Lo wd
LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT40) (W53), PN9, worst data mode 0(MCS)

Tx, 5270MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

RL

#Atten 28 dB

# Agilent RL # Agilent
Ref -30 dBm #Atten 28 dB Ref -1@ dBm
#Peak #Peak
Log Log
18 18
dB/ dB/
LT AL I PTRURTS T FTSUITV I | 0 P ST A T A RARTTION TR AVP TV I
ANt (A LT i B b R (A A e L - "
LgAv LgAv
51 52 51 52

Start 9.80 kHz

Stop 150.00 kHz Start 158 kHz

Stop 36000 MHz

Start 30.6 MHz

#Res BH 100 kHz #YBH 308 kHz

Sweep 92.72 ms (1261 pts)

Stop 1.600 & GHz

Marker  Trace Type K Axis

Amplitude

#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
30MHz - 1GHz
# Agilent RL
Ret 8 dBm #Atten 28 dB
#Peak
Log
16
dB/
N " ke ” -
LgAw
51 52

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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(Reference) Spurious emission (Conducted)
Tx, IEEE802.11n (HT40) (W53), PN9, worst data mode 0(MCS)
Tx, 5270MHz (above 1GHZz)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.278 GHz
Ref 6 dBm #fitten 28 dB Ref 6 dBm #fitten 28 dB -17.78 dBm
#Peak #Peak
Log Log [—1
19 19 i
dB/ & | |
. ] el . o e
—— e vy r bt ST s o
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 6.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 3.4 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 5.278 GHz -17.70 dBn
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL = Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
) N N ] L gt -, N ia . KT "
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 16.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
j—— ot - IR RO —— o D i 0 N i s .
LgAv LgAv
51 52 51 52
Start 20.060 GHz Stop 25.000 GHz Start 25.000 GHz Stop 30.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

1 +81 463 50 6400

Facsimile 1 +81 463 50 6401




Test Report No. : 32KE0045-SH-04-B
Page : 122

(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT40) (W53), PN9, worst data mode 0(MCS)

Tx, 5270MHz (above 1GHz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/

J =
N~ Iy

LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT40) (W53), PN9, worst data mode 0(MCS)

Tx, 5310MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

RL

#Atten 28 dB

iy i ot ki

# Agilent RL # Agilent
Ref =38 dBm #fitten 28 dB Ref -18 dBm
#Peak #Peak
Log Log
18 18
dB/ dB/
- L et bl b

L A e oo b .
LgAv LgAv
51 52 51 52

Start 9.80 kHz

* Stop 156.00 kHz Start 158 kHz

Stop 36000 MHz

#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
30MHz - 1GHz
# Agilent RL
Ret 8 dBm #Atten 28 dB
#Peak
Log
16
dB/
i = e e N
LgAw
51 52
Start 30.0 MHz Stop 1.600 & GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 92.72 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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(Reference) Spurious emission (Conducted)
Tx, IEEE802.11n (HT40) (W53), PN9, worst data mode 0(MCS)

TX, 5310MHz (above 1GHZz)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.316 GHz
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB -16.57 dBm
#Peak #Peak
Log Log :
16 16
dB/ dB/ |
IR N N N . ST PO BV PO I R
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 6.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 3.4 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 5.218 GHz -16.57 dEn
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
N X et I e i g s o P TR, A e b
LgAv LaRv
51 52 51 52
Start 10,606 GHz Stop 15.009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 16.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
- Vingin i T RO ST RE R ALy et T N bk " ok
LgAv LgAv
51 52 51 52
Start 20,606 GHz Stop 25.009 GHz Start 25.006 GHz Stop 36.009 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT40) (W53), PN9, worst data mode 0(MCS)

Tx, 5310MHz (above 1GHz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
WW
LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11a (W56), PN9, worst data mode 6Mbps

Tx, 5500MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

# Agilent RL # Agilent RL
Ref =38 dBm #Atten 28 dB Ref =18 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/

ALa e T TCEY, (R PTaT WU SVATION [T NI RORRITY MUTPIR TR N
Wi iRt A L R U T L S R L L T S S PR Y " " m T T ———

LgAv LgAv u ! e
51 52 51 52
Start 9.00 kHz Stop 150.00 kHz Start 158 kHz Stop 36.000 MHz
#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

30MHz - 1GHz

# Agilent RL
Ret 8 dBm #Atten 28 dB
#Peak
Log
16
dB/

- " oy TV Y ) "

LgAw

51 52

Start 30.0 MHz Stop 1.600 & GHz

#Res BH 180 kHz #UBH 366 kHz Sweep 92.72 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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(Reference) Spurious emission (Conducted)
Tx, IEEE802.11a (W56), PN9, worst data mode 6Mbps
Tx, 5500MHz (above 1GHZz)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.568 GHz
Ref 6 dBm #fitten 28 dB Ref 6 dBm #fitten 28 dB -14.98 dBm
#Peak #Peak
Log Log
18 18
dB/ dB/
, ety o s L
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 6.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 3.4 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 5.508 GHz -14.88 dBn
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL = Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
" ity oy " A [l g v’ et o ’ o S riapi . N
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 16.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
- ik . Ak . soielich I e T e W —_— Y PR -
LgAv LgAv
51 52 51 52
Start 20.060 GHz Stop 25.000 GHz Start 25.000 GHz Stop 30.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11a (W56), PN9, worst data mode 6Mbps

Tx, 5500MHz (above 1GHz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/

I R SRy
- \ T

LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11a (W56), PN9, worst data mode 6Mbps

Tx, 5580MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

RL

#Atten 28 dB

# Agilent RL # Agilent
Ref =38 dBm #fitten 28 dB Ref -18 dBm
#Peak #Peak
Log Log
18 18
dB/ dB/
e T CX TR A A L i
Y R F"IMM%WMVI'I""N’F Sl & SR el [ty
LgAv LgAv
51 52 51 52

Start 9.80 kHz

" Stop 150.09 kHz

Start 150 kHz

Stop 36000 MHz

Start 30.6 MHz

#Res BH 100 kHz #YBH 308 kHz

Sweep 92.72 ms (1261 pts)

Stop 1.600 & GHz

Marker  Trace Type K Axis Amplitude

#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
30MHz - 1GHz
# Agilent RL
Ret 8 dBm #Atten 28 dB
#Peak
Log
16
dB/
- - .
LgAw
51 52

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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(Reference) Spurious emission (Conducted)
Tx, IEEE802.11a (W56), PN9, worst data mode 6Mbps
Tx, 5580MHz (above 1GHZz)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.588 GHz
Ref 6 dBm #fitten 28 dB Ref 6 dBm #fitten 28 dB -13.55 dBm
#Peak #Peak B
Log Log
18 18
dB/ dB/
T - — 1 - AR A N
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 6.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 3.4 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 5.588 GHz -12.55 dBn
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL = Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
s - KLY " g fertir st S omiaai Akt A PO ey S
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 16.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
- T | R R att] e e — e T T I .
LgAv LgAv
51 52 51 52
Start 20.060 GHz Stop 25.000 GHz Start 25.000 GHz Stop 30.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11a (W56), PN9, worst data mode 6Mbps

Tx, 5580MHz (above 1GHz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

% Agilent

Ret 8 dBm

#Atten 28 dB

RL

#Peak

Log
16

B/

I ay

LgAv

§1 52

Start 30.006 GHz
#Res BH 1 MHz

#VBH 3 MHz

Stop 35.000 GHz
Sweep 25.04 ms (1261 pts)

% Agilent

Ret 8 dBm

#Atten 28 dB

RL

#Peak

Log
16

B/

LgAv

§1 52

Start 35.006 GHz
#Res BH 1 MHz

#VBH 3 MHz

Stop 46,000 GHz
Sweep 25.04 ms (1261 pts)

Markar

Trace

Type K Axis

Amplitude

Marker  Trace

Type K Axis

Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11a (W56), PN9, worst data mode 6Mbps

Tx, 5700MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

#Atten 28 dB

RL

# Agilent RL # Agilent

Ref =38 dBm #fitten 28 dB Ref -18 dBm
#Peak #Peak

Log Log

18 18

dB/ dB/

MM&TWM"4J IR ITRTRTYON PO AP T O PTR
A Sl e e o e

LgAv LgAv

51 52 51 52

Start 9.80 kHz

#Res BH 200 Hz #YBH 628 Hz

" Stop 150.00 kHz
Sweep 2.279 5 (1261 pts)

Start 150 kHz
#Res BH 18 kHz

#YBH 30 kHz

Stop 36.009 MHz
Sweep 285.3 ms (1261 pts)

Marker  Trace Type K Axis

Amplitude Marker  Trace

Type K Axis

Amplitude

30MHz - 1GHz

% Agilent

Ret 8 dBm #Atten 28 dB

RL

#Peak

Log
16

B/

LgAw

§1 52

Start 30.6 MHz

#Res BH 100 kHz #YBH 308 kHz

Stop 1.600 & GHz
Sweep 92.72 ms (1261 pts)

Marker  Trace Type K Axis

Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11a (W56), PN9, worst data mode 6Mbps

Tx, 5700MHz (above 1GHz)(1/2)

1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.706 GHz
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB -13.53 dBm
#Peak #Peak
Log Log
16 16
dB/ dB/
" PP LI i b i)
Py I w e - I i - _—
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 6.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 3.4 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 5.708 GHz -12.53 dEn
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL = Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
it e s O e . A e i s P - ) o
LgAv LaRv
51 52 51 52
Start 10,606 GHz Stop 15.009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 16.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
o z et oAb B W e L - N Aootbitrhre st
LgAv LgAv
51 52 51 52
Start 20,606 GHz Stop 25.009 GHz Start 25.006 GHz Stop 36.009 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11a (W56), PN9, worst data mode 6Mbps

Tx, 5700MHz (above 1GHz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
R e ——
L I
LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT20) (W56), PN9, worst data mode 0(MCS)

Tx, 5500MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

RL

#Atten 28 dB

# Agilent RL # Agilent
Ref =38 dBm #fitten 28 dB Ref -18 dBm
#Peak #Peak
Log Log
18 18
dB/ dB/

bt oAbttt b e
o ) MR IR it A L R S e "
LgAv LgAv
51 52 51 52

Start 9.80 kHz

* Stop 156.00 kHz Start 158 kHz

Stop 36000 MHz

#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
30MHz - 1GHz
# Agilent RL
Ret 8 dBm #Atten 28 dB
#Peak
Log
16
dB/
o - * ] e
LgAw
51 52
Start 30.0 MHz Stop 1.600 & GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 92.72 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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(Reference) Spurious emission (Conducted)
Tx, IEEE802.11n (HT20) (W56), PN9, worst data mode 0(MCS)
Tx, 5500MHz (above 1GHZz)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.568 GHz
Ref 6 dBm #fitten 28 dB Ref 6 dBm #fitten 28 dB -14.33 dBm
#Peak #Peak
Log Log
18 18
dB/ dB/
Yy o T VT S [ G T e e e
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 6.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 3.4 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 5.508 GHz -14.33 dBn
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL = Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
Jopbor i i " petbie . * s e - o, s b .
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 16.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
" Erom g e i b, i WS L Prosssrrrtug, ) v N N )
LgAv LgAv
51 52 51 52
Start 20.060 GHz Stop 25.000 GHz Start 25.000 GHz Stop 30.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT20) (W56), PN9, worst data mode 0(MCS)

Tx, 5500MHz (above 1GHZz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/

e
[l Az o

LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT20) (W56), PN9, worst data mode 0(MCS)

Tx, 5580MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

Start 30.6 MHz

#Res BH 100 kHz #YBH 308 kHz

Stop 1.600 & GHz
Sweep 92.72 ms (1261 pts)

Marker  Trace Type K Axis

Amplitude

# Agilent RL # Agilent RL
Ref =38 dBm #Atten 28 dB Ref =18 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/

PP o b AP ;,WJWMW o e N . . - -

LgAv LgAw e i
51 52 51 52
Start 9.00 kHz * Stop 156.00 kHz Start 158 kHz Stop 36.000 MHz
#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

30MHz - 1GHz

# Agilent RL
Ret 8 dBm #Atten 28 dB
#Peak
Log
16
dB/
LgAw
51 52

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT20) (W56), PN9, worst data mode 0(MCS)

Tx, 5580MHz (above 1GHz)(1/2)

1GHz - 5GHz

5GHz - 10GHz

% Agilent

Ret 8 dBm

#Atten 28 dB

RL

#Peak

Log
16

B/

LgAv

§1 52

Start 1.800 GHz

Stop 5.000 GHz

% Agilent

Ret 8 dBm

RL
Mkrl 5.588 GHz

#ftten 20 dB -14.58 dBm

#Peak

Log
16

—o-

B/

LgAv

§1 52

Start 5.000 GHz

Stop 16000 GHz

#Res BH 1 MHz #VBH 3 MHz Sweep 6.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 3.4 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 5.588 GHz -14.58 dEn
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL = Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
— e P, " s " " . — )
LgAv LaRv
51 52 51 52
Start 10,606 GHz Stop 15.009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 16.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
— FA—— R il . M, P ——— ettty o e, L -
LgAv LgAv
51 52 51 52
Start 20,606 GHz Stop 25.009 GHz Start 25.006 GHz Stop 36.009 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT20) (W56), PN9, worst data mode 0(MCS)

Tx, 5580MHz (above 1GHZz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/

AN T s
o

LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT20) (W56), PN9, worst data mode 0(MCS)

Tx, 5700MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

# Agilent RL # Agilent RL
Ref =38 dBm #Atten 28 dB Ref =18 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/

MM”"‘"H Ly Aoy 1"“"1 *"nvﬁ“fv“‘ww\l‘h"nl i w'—"—r et '|IA L—"”'"m‘" T P n Ak T IR M.

LgAv LgAv
51 52 51 52
Start 9.00 kHz * Stop 156.00 kHz Start 158 kHz Stop 36.000 MHz
#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

30MHz - 1GHz

# Agilent RL
Ret 8 dBm #Atten 28 dB
#Peak
Log
16
dB/

N i - 3

LgAw

51 52

Start 30.0 MHz Stop 1.600 & GHz

#Res BH 180 kHz #UBH 366 kHz Sweep 92.72 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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(Reference) Spurious emission (Conducted)
Tx, IEEE802.11n (HT20) (W56), PN9, worst data mode 0(MCS)
Tx, 5700MHz (above 1GHZz)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.768 GHz
Ref 6 dBm #fitten 28 dB Ref 6 dBm #fitten 28 dB -14.14 dBm
#Peak #Peak
Log Log
18 18
dB/ dB/
py v ) 1 AR BT W sttt B e o e
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 6.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 3.4 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 5.708 GHz -14.14 dBm
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL = Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
ey Py b ey A 4 s it " Y Y R wy e P
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 16.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
i . . " L4 PRI I—————— oot " " " i
LgAv LgAv
51 52 51 52
Start 20.060 GHz Stop 25.000 GHz Start 25.000 GHz Stop 30.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT20) (W56), PN9, worst data mode 0(MCS)

Tx, 5700MHz (above 1GHz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
N I ——
L sosen- e
LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT40) (W56), PN9, worst data mode 0(MCS)

Tx, 5510MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

% Agilent

Ref -38 dBm

#Atten 28 dB

RL

#Peak

Log
16

B/

‘M‘M\Mﬂmlll A

Dbt bt b ol AL
Nl

YRV PP T

e FR
il Al i LKL R

by R
P

LgAv

§1 52

Start 9.80 kHz

" Stop 150.09 kHz

% Agilent

Ref -18 dBm

#Atten 28 dB

RL

#Peak

Log
16

B/

Db i
L

LgAv

§1 52

Start 150 kHz

Stop 36000 MHz

#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
30MHz - 1GHz

% Agilent

Ret 8 dBm

#Atten 28 dB

RL

#Peak

Log
16

B/

LgAw

§1 52

Start 30.6 MHz
#Res BH 108 kHz

#YBH 308 kHz

Stop 1.600 & GHz

Sweep 92.72 ms (1261 pts)

Marker  Trace

Type

K Axis

Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
Facsimile : +81 463 50 6401

Telephone
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(Reference) Spurious emission (Conducted)
Tx, IEEE802.11n (HT40) (W56), PN9, worst data mode 0(MCS)
Tx, 5510MHz (above 1GHZz)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.518 GHz
Ref 6 dBm #fitten 28 dB Ref 6 dBm #fitten 28 dB -15.74 dBm
#Peak #Peak
Log Log
18 18
dB/ dB/
T Y gl il oo
PR T = 7 o PRt | s T et
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 6.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 3.4 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 5.518 GHz -1E.74 dEn
10GHz - 15GHz 15GHz - 20GHz
% Agilent RL % Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
- it A " e S y b Mook Aro i N
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 16.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
T \——T sl A kT A Mgty [riesen o Ld % A - n PR yory
LgAv LgAv
51 52 51 52
Start 20.060 GHz Stop 25.000 GHz Start 25.000 GHz Stop 30.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT40) (W56), PN9, worst data mode 0(MCS)

Tx, 5510MHz (above 1GHZz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/

P,
RPN PR

LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT40) (W56), PN9, worst data mode 0(MCS)

Tx, 5550MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

% Agilent RL % Agilent RL
Ref -30 dBm #Atten 28 dB Ref -1@ dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/

P il o Bl At | T BNV FT AR I TY P P T

Wbl U el L T T R el KT PSR PR A PR SRTY PR Y

LgAv LgAv
51 52 51 52

Start 9.80 kHz

* Stop 156.00 kHz Start 158 kHz

Stop 36000 MHz

Start 30.6 MHz

#Res BH 100 kHz #YBH 308 kHz

Stop 1.600 & GHz
Sweep 92.72 ms (1261 pts)

Marker  Trace Type K Axis

Amplitude

#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
30MHz - 1GHz
# Agilent RL
Ret 8 dBm #Atten 28 dB
#Peak
Log
16
dB/
- - yeton -
LgAw
51 52

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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(Reference) Spurious emission (Conducted)
Tx, IEEE802.11n (HT40) (W56), PN9, worst data mode 0(MCS)
Tx, 5550MHz (above 1GHZ)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.558 GHz
Ref 6 dBm #fitten 28 dB Ref 6 dBm #fitten 28 dB -16.83 dBm
#Peak #Peak
Log Log
14 14 i
dB/ dB/
i " e e i L
vy vorT S = " S bt
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 6.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 3.4 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 5.558 GHz -16.83 dBn
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL = Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
" " n b . ity v i o ek T APPSR oo
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 16.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
IR (T SO NI B T yevTI— —es N R N N P .
LgAv LgAv
51 52 51 52
Start 20.060 GHz Stop 25.000 GHz Start 25.000 GHz Stop 30.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT40) (W56), PN9, worst data mode 0(MCS)

Tx, 5550MHz (above 1GHZz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
S
LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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(Reference) Spurious emission (Conducted)
Tx, IEEE802.11n (HT40) (W56), PN9, worst data mode 0(MCS)

Tx, 5670MHz (below 1GHz)

9kHz - 150kHz 150kHz - 30MHz

# Agilent RL # Agilent RL
Ref =38 dBm #Atten 28 dB Ref =18 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/

M#" e g A b S Ao sty
! i A TR L T [Fhonaink o z il " Y el

LgAv LgAv
51 52 51 52
Start 9.00 kHz * Stop 156.00 kHz Start 158 kHz Stop 36.000 MHz
#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

30MHz - 1GHz

# Agilent RL
Ret 8 dBm #Atten 28 dB
#Peak
Log
16
dB/

LgAw

51 52

Start 30.0 MHz Stop 1.600 & GHz

#Res BH 180 kHz #UBH 366 kHz Sweep 92.72 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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(Reference) Spurious emission (Conducted)
Tx, IEEE802.11n (HT40) (W56), PN9, worst data mode 0(MCS)
Tx, 5670MHz (above 1GHz)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.678 GHz
Ref 6 dBm #fitten 28 dB Ref 6 dBm #fitten 28 dB -16.18 dBm
#Peak #Peak
Log Log 4
18 18
dB/ dB/
I S S e s R
R Mg PR % > I N b
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 6.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 3.4 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 5.E78 GHz -16.18 dBn
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
Motk & L " el h v . o it # . L v - b il 4 S
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 16.72 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
" . . B [rak-ns pert=, 0 A it e -
LgAv LgAv
51 52 51 52
Start 20.060 GHz Stop 25.000 GHz Start 25.000 GHz Stop 30.000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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(Reference) Spurious emission (Conducted)

Tx, IEEE802.11n (HT40) (W56), PN9, worst data mode 0(MCS)

Tx, 5670MHz (above 1GHZz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 8 dBm #Atten 28 dB Ret 8 dBm #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/

- - - g
T

LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 25.04 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Spurious emission (Conducted)

Band Edge compliance

Tx, IEEE802.11a, worst data mode 6Mbps
Tx, 5180MHz Tx, 5320MHz
# Agilent RL # Agilent RL
Mkr2 5.156 608 GHz Mkr2 5.350 600 GHz
Ref 6 dBm #fitten 28 dB -60.73 dBm Ref -18 dBm #fitten 28 dB -62.62 dBm
#Peak #Peak E
Log 5 Log
18 oty 18 /
4B/ b 4B/ /
i i i Ny, | 2
u “ h v LA 3o TR T T o s
| _ J R e
LgAv LgAv
51 52 51 52
Center 5.125 000 GHz Span 156 MHz Center 5.375 000 GHz Span 156 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude
1 (&) Freq 5.180 808 GHz -14.84 dEn 1 (&) Freq £.313 5B GHz -15.98 dEn
2 (&) Freq 5.158 808 GHz -608.73 dEn 2 (&) Freq 5.350 808 GHz -62.62 dEn

Specified value in the Regulation - Cable Loss (including the cable(s) customer supplied) - Atten. Loss - Antenna Gain = Limit line
FREQ |Regulation| Cable Atten. Antenna Limit
Loss Loss Gain line
[MHZz] [dBm] [dB] [dB] [dBi] dBm
5150.00 -27.00 2.64 19.99 -0.30 -49.33
5350.00 -27.00 2.65 19.99 -0.30 -49.34

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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Spurious emission (Conducted)

Band Edge compliance

Tx, IEEE802.11n (HT20) , worst data mode 0(MCS)

Tx, 5180MHz Tx, 5320MHz
# Agilent RL # Agilent RL
Mkr2 5.156 666 GHz Mkr2 5.350 668 GHz
Ref =18 dBm #Atten 28 dB -61.79 dBm Ref =18 dBm #Atten 28 dB -60.77 dBm
#Peak 2 #Peak
Log .-\ Log 4{2"
16 16
dB/ i & |
1 \ s b
TR i N2
Tk T T o e o o e T
LgAv LgAv
51 52 51 52
Center 5.125 000 GHz Span 156 MHz Center 5.375 000 GHz Span 156 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 5.172 125 GHz -15.66 dEn 1 (&) Freq 5.312 375 GHz -16.31 dEn
2 (&) Freq 5.158 808 GHz -61.79 dEn 2 (&) Freq 5.350 808 GHz -608.77 dEn

Specified value in the Reg
FREQ |Regulation| Cable Atten. Antenna Limit
Loss Loss Gain line
[MHZ] [dBm] [dB] [dB] [dBi] dBm
5150.00 -27.00 2.64 19.99 -0.30 -49.33
5350.00 -27.00 2.65 19.99 -0.30 -49.34

ulation - Cable Loss (including the cable(s) customer supplied) - Atten. Loss - Antenna Gain = Limit line

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Spurious emission (Conducted)

Band Edge compliance

Tx, IEEE802.11n (HT40) , worst data mode 0(MCS)
Tx, 5190MHz Tx, 5310MHz
# Agilent RL # Agilent RL
Mkrl 5.186 250 GHz Mkr2 5.350 600 GHz
Ref -18 dBm #fitten 28 dB -17.69 dBm Ref -18 dBm #fitten 28 dB -61.32 dBm
#Peak #Peak
Lag i b Log  preewsss
18 ’”m 18 W\
dB/ dB/
1 K‘l‘,
T
2 o Ty L 2
FYCY WPR P YVRPY [T T CWPTS TR TRV KDY N T g " o o TR o U Te—
LgAv LgAv
51 52 51 52
Center 5.125 000 GHz Span 156 MHz Center 5.375 000 GHz Span 156 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq E.186 258 GHz -17.69 dEn 1 (&) Freq 5.312 375 GHz -17.93 dEn
2 (&) Freq 5.158 808 GHz -61.92 dEn 2 (&) Freq 5.350 808 GHz -61.32 dEn

Specified value in the Regulation - Cable Loss (including the cable(s) customer supplied) - Atten. Loss - Antenna Gain = Limit line
FREQ |Regulation| Cable Atten. Antenna Limit
Loss Loss Gain line
[MHZz] [dBm] [dB] [dB] [dBi] dBm
5150.00 -27.00 2.64 19.99 -0.30 -49.33
5350.00 -27.00 2.65 19.99 -0.30 -49.34

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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Spurious emission (Conducted)

Band Edge compliance

Tx, IEEE802.11a (W56), PN9, worst data mode 6Mbps
Tx, 5500MHz Tx, 5700MHz
# Agilent RL # Agilent RL
Mkr2 5.470 600 GHz Mkr2 5.725 608 GHz
Ref -18 dBm #fitten 28 dB -61.95 dBm Ref -18 dBm #fitten 28 dB -63.56 dBm
o = o =
18 “L 18 »ll
4B/ 1 y 4B/ /!
I Y J h
: | A Yy, s W
yo= ey e ot = T A L T
LgAv LgAv
51 52 51 52
Center 5.475 000 GHz Span 156 MHz Center 5.725 000 GHz Span 156 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude
1 (&) Freq 5.5B3 258 GHz -14.37 dEn 1 (&) Freq E.70E 275 GHz -14.58 dEn
2 (&) Freq 5.478 808 GHz -61.95 dEn 2 (&) Freq 5.725 808 GHz -62.56 dEn

Specified value in the Regulation - Cable Loss (including the cable(s) customer supplied) - Atten. Loss - Antenna Gain = Limit line
FREQ |Regulation| Cable Atten. Antenna Limit
Loss Loss Gain line
[MHZz] [dBm] [dB] [dB] [dBi] dBm
5740.00 -27.00 2.73 19.95 -1.20 -48.48
5725.00 -27.00 2.79 19.95 -1.20 -48.54

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 46

3 50 6400
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Spurious emission (Conducted)

Band Edge compliance

Tx, IEEE802.11n (HT20) (W56), PN9, worst data mode 0(MCS)
Tx, 5500MHz Tx, 5700MHz
# Agilent RL # Agilent RL
Mkr2 5.470 600 GHz Mkr2 5.725 608 GHz
Ref -18 dBm #fitten 28 dB -62.18 dBm Ref -18 dBm #fitten 28 dB -63.44 dBm
#Peak 9] #Peak
Log ¥ T Log ff“w“m‘\
18 \ 18
4B/ 0 4B/ /
i A L by
: | o ™, il My
- - . e ot g P
LgAv LgAv
51 52 51 52
Center 5.475 000 GHz Span 156 MHz Center 5.725 000 GHz Span 156 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 5.5B3 375 GHz -15.62 dEn 1 (&) Freq 5.692 258 GHz -14.76 dEn
2 (&) Freq 5.478 808 GHz -62.18 dEn 2 (&) Freq 5.725 808 GHz -62.44 dEn

Specified value in the Regulation - Cable Loss (including the cable(s) customer supplied) - Atten. Loss - Antenna Gain = Limit line
FREQ |Regulation| Cable Atten. Antenna Limit
Loss Loss Gain line
[MHZz] [dBm] [dB] [dB] [dBi] dBm
5740.00 -27.00 2.73 19.95 -1.20 -48.48
5725.00 -27.00 2.79 19.95 -1.20 -48.54

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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Spurious emission (Conducted)

Band Edge compliance

Tx, IEEE802.11n (HT40) (W56), PN9, worst data mode 0(MCS)
Tx, 5510MHz Tx, 5670MHz
# Agilent RL # Agilent RL
Mkrl 5.506 560 GHz Mkr2 5.725 608 GHz
Ref -18 dBm #fitten 28 dB -17.48 dBm Ref -18 dBm #fitten 28 dB -62.93 dBm
#Peak #Peak <
Log gty Log oy ~\
18 / 18
dB/ Y dB/ \
By )
2, M MJ
P T e e T v o] = =
LgAv LgAv
51 52 51 52
Center 5.475 000 GHz Span 156 MHz Center 5.725 000 GHz Span 156 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq E.CHE 5BB GHz -17.48 dEn 1 (&) Freq E.677 BBE GHz -16.48 dEn
2 (&) Freq 5.478 808 GHz -62.54 dEn 2 (&) Freq 5.725 808 GHz -62.93 dEn

Specified value in the Regulation - Cable Loss (including the cable(s) customer supplied) - Atten. Loss - Antenna Gain = Limit line
FREQ |Regulation| Cable Atten. Antenna Limit
Loss Loss Gain line
[MHZz] [dBm] [dB] [dB] [dBi] dBm
5740.00 -27.00 2.73 19.95 -1.20 -48.48
5725.00 -27.00 2.77 19.95 -1.20 -48.52

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400

1 +81 463 50 6401

Telephone
Facsimile
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Power Density
Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 2,2012
Temperature / Humidity 26deg.C , 50%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11a (W52), PN9, worst data mode 6Mbps
Ch. Freq. Freq. Reading | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dBm/MHz]| [dBm] [dB]
5180.0000 5172.89 -21.62 2.64 19.99 0.08 1.09 4.00 291
5220.0000 5213.35 -21.66 2.64 19.99 0.08 1.05 4.00 2.95
5240.0000 5232.81 -21.74 2.65 19.99 0.08 0.98 4.00 3.02
Sample Calculation:
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor
Tx, 5180MHz Tx, 5220MHz
% Agilent RL % Agilent RL
Mkrl 5.72 893 GHz Mkrl 5.213 348 GHz
Ref @ dBm Witten 10 dB -21.628 dBm Ref @ dBm Witten 18 dB ~21.659 dBm
#Samp #Samp
Log Log
19 19
dB/ . dB/ .
/ \ / B
#PAug HM ,N”Hﬁ #PAug MW
i s;zr‘f"""w MMM e
W3 FS W3 FS
AA AA
£ £()
FTun FTun
Swp 3p
Center 5.180 089 GHz Span 26 MHz Center 5.220 088 GHz Span 26 MHz

#Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 164 ms (1261 pts)
Tx, 5240MHz
% Agilent RL
Mikrl 5.232 867 GHz
Ref & dBm #Atten 16 dB -21.739 dBm
#Samp
Log
18
dB/ .
~ A Hper

#PRug o
180
H1 52
H3 F$

AR
£
FTun
Swp
Center 5.240 606 GHz Span 26 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401
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Facsimile
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Power Density
Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT20) (W52), PN9, worst data mode O(MCS)
Ch. Freq. Freq. Reading | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dBm/MHz]| [dBm] [dB]
5180.0000 5172.40 -22.02 2.64 19.99 0.08 0.69 4.00 3.31
5220.0000 5212.66 -21.86 2.64 19.99 0.08 0.85 4.00 3.15
5240.0000 5248.10 -22.08 2.65 19.99 0.08 0.64 4.00 3.36
Sample Calculation:
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor
Tx, 5180MHz Tx, 5220MHz
% Agilent RL % Agilent RL
Mkrl 5.172 395 GHz Mkrl 5.212 655 GHz
Ref & dBm sAtten 18 dB -22.822 dBm Ref 0 dBm #Atten 10 dB -21.863 dBm
#Samp #Samp
Log Log
18 18
dB/ A dB/ .
A / 1
#PAug WNM #PAug MV \”W“i
168 168
HL 52 H1 SZM M
H3 FS H3 FS
£ £()
FTun FTun
Swp 3p
Center 5.180 000 GHz Span 26 MHz Center 5.220 000 GHz Span 26 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 184 ms (1201 pts)
Tx, 5240MHz
% Agilent RL
Mkrl 5.248 163 GHz
Ref & dBm #Atten 18 dB -22.078 dBm
#Samp
Log
18
B/ .
e i
/ )
#PRvg J,lh,v' Mm
109
H1 szw
H3 F$
£(F:
FTun
Swp
Center 5.240 000 GHz Span 26 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
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Power Density

Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room

Date August 3,2012

Temperature / Humidity 25deg.C , 65%RH

Engineer Kenichi Adachi

Mode Tx, IEEE802.11n (HT40) (W52), PN9, worst data mode O(MCS)

Ch. Freq. Freq. Reading | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dBm/MHz]| [dBm] [dB]
5190.0000 5188.17 -23.89 2.64 19.99 0.10 -1.15 4.00 5.15
- 4.00 -

5230.0000 5227.50 -23.62 2.65 19.99 0.10 -0.88 4.00 4.88

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor

Tx, 5190MHz

% Agilent

Ref B dBm

#Atten 16 4B

RL
Mkrl 5.188 17 GHz
-23.889 dBm

#Samp
Lag

18
dB/

o

#PAvg

168
Wl 52

H3 F3

£()
FTun

Swp

Center 5.190 88 GHz
#Res BH 1 MHz

#YBH 3 MHz

Span 48 MHz
Sweep 1.84 ms (1201 pts)

Tx, 5230MHz

% Agilent

Ref & dBm

#Atten 18 dB

RL
Mkrl 5.227 58 GHz
-23.617 dBm

#Samp
Log

18
dB/

#PAvY

166
H1 52

W3 F$

£
FTun

Swp

Center 5.230 80 GHz
#Res BH 1 MHz

#YBH 3 MHz

Span 48 MHz

Sweep 1.84 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Power Density
Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11a (W53), PN9, worst data mode 6Mbps
Ch. Freq. Freq. Reading | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dBm/MHz]| [dBm] [dB]
5260.0000 5267.26 -22.02 2.65 19.98 0.05 0.66 11.00 10.34
5300.0000 5300.95 -21.35 2.67 19.98 0.05 1.35 11.00 9.65
5320.0000 5312.70 -21.50 2.67 19.98 0.05 1.20 11.00 9.80
Sample Calculation:
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor
Tx, 5260MHz Tx, 5300MHz
% Agilent RL % Agilent RL
Mkrl 5.267 258 GHz Mkrl 5.308 953 GHz
Ref & dBm sAtten 18 dB -22.824 dBm Ref @ dBm #ftten 18 dB -21.348 dBm
#Samp #Samp
Log Log
18 18
dB/ . dB/ i
e W] -mw'Y
#PAvg VM M #PAvg M \"M ,
i sz@ % i szw M
H3 FS H3 FS
£ £()
FTun FTun
Swp 3p
Center 5.260 000 GHz Span 26 MHz Center 5.300 000 GHz Span 26 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 184 ms (1201 pts)
Tx, 5320MHz
% Agilent RL
Mkrl 5.312 698 GHz
Ref & dBm #Atten 18 dB -21.580 dBm
#Samp
Log
18
B/ .
"x""“w- Y o
/ ’ \
#PRvg WAM W‘W
109
HL 52
H3 F$
£(F:
FTun
Swp
Center 5.320 000 GHz Span 26 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Power Density
Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT20) (W53), PN9, worst data mode O(MCS)
Ch. Freq. Freq. Reading | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dBm/MHz]| [dBm] [dB]
5260.0000 5267.22 -21.58 2.65 19.98 0.06 1.11 11.00 9.89
5300.0000 5306.96 -21.96 2.67 19.98 0.06 0.75 11.00 10.25
5320.0000 5312.18 -21.78 2.67 19.98 0.06 0.92 11.00 10.08
Sample Calculation:
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor
Tx, 5260MHz Tx, 5300MHz
% Agilent RL % Agilent RL
Mkrl 5.267 215 GHz Mkl 5.396 955 GHz
Ref @ cBm #itten 10 dB -21.580 dBnm Ref 8 cBm #hitten 10 dB -21.981 dBnm
#Samp #Samp
Log Log
10 10
dB/ . dB/ .
i 2l 2 . o 't % "
/7 I al ™

/ \ / \

#PAug Wﬂ \PMW #PAug ww‘wr M
168 168
HL 52 HL 52

H3 F3 H3 F3

£ £()
FTun FTun
Swp Swp

Center 5.260 000 GHz Span 26 MHz Center 5.300 000 GHz Span 26 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 184 ms (1201 pts)

Tx, 5320MHz

% Agilent RL
Mkrl 5.312 178 GHz
Ref 8 dBm #fitten 19 dB -21.784 dBm
#Samp
Log
18
dB/

I M I
/ \

100 M ‘ ‘
WL s

W3 F$

£
FTun
Swp

Center 5.320 000 GHz Span 26 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Power Density

Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room

Date August 3,2012

Temperature / Humidity 25deg.C , 65%RH

Engineer Kenichi Adachi

Mode Tx, IEEE802.11n (HT40) (W53), PN9, worst data mode O(MCS)

Ch. Freq. Freq. Reading | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dBm/MHz]| [dBm] [dB]
5270.0000 5265.07 -23.67 2.66 19.98 0.11 -0.91 11.00 11.91
- 11.00 -

5310.0000 5313.67 -23.69 2.67 19.98 0.11 -0.94 11.00 11.94

Sample Calculation:

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor

Tx, 5270MHz

% Agilent

Ref B dBm #Atten 16 4B

RL
Mkrl 5.265 07 GHz
-23.665 dBm

#Samp
Lag

18
dB/

738

rtpaminih,

#PAvg !f

168
Wl 52

H3 F3

£()
FTun

Swp

Center 5.270 88 GHz
#Res BH 1 MHz #WBH 3 MHz

Span 48 MHz
Sweep 1.84 ms (1201 pts)

Tx, 5310MHz

% Agilent

Ref & dBm #Atten 18 dB

RL
Mkrl 5.313 67 GHz
-23.692 dBm

#Samp
Log

18
dB/

#PAvY J

166
H1 52

W3 F$

£
FTun

Swp

Center 5.316 80 GHz
#Res BH 1 MHz #BH 3 MHz

Span 48 MHz
Sweep 1.84 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Power Density
Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11a (W56), PN9, worst data mode 6Mbps
Ch. Freq. Freq. Reading | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dBm/MHz]| [dBm] [dB]
5500.0000 5493.24 -20.88 2.73 19.95 0.06 1.87 11.00 9.14
5580.0000 5587.50 -20.57 2.75 19.95 0.06 2.19 11.00 8.81
5700.0000 5693.13 -20.47 2.79 19.95 0.06 2.33 11.00 8.67
Sample Calculation:
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor
Tx, 5500MHz Tx, 5580MHz
% Agilent RL % Agilent RL
Mkrl 5.493 246 GHz Mkrl 5.587 497 GHz
Ref 0 dBm #Atten 10 dB -20.875 dBm Ref 0 dBm #Atten 10 dB -20.566 dBm
#Samp #Samp
Log Log
10 10
dB/ 1 dB/ 1
A : o 9»\
#PAug M W‘M‘ #PAug WHMM NH‘WM.
168 168
HL 52 w HL 52 W
H3 FS H3 FS
£ £()
FTun FTun
Swp 3p
Center 5.500 000 GHz Span 26 MHz Center 5.580 000 GHz Span 26 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 184 ms (1201 pts)
Tx, 5700MHz
% Agilent RL
Mkrl 5.693 132 GHz
Ref & dBm #Atten 18 dB -20.470 dBm
#Samp
Log
10
dB/

o e

#PAvY M’\M,
100 W%
WL s2

W3 F$

£
FTun
Swp

Center 5.700 000 GHz Span 26 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.
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Power Density
Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT20) (W56), PN9, worst data mode O(MCS)
Ch. Freq. Freq. Reading | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dBm/MHz]| [dBm] [dB]
5500.0000 5498.68 -20.75 2.73 19.95 0.06 2.00 11.00 9.01
5580.0000 5572.66 -20.81 2.75 19.95 0.06 1.95 11.00 9.05
5700.0000 5692.11 -20.75 2.79 19.95 0.06 2.05 11.00 8.95
Sample Calculation:
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor
Tx, 5500MHz Tx, 5580MHz
% Agilent RL % Agilent RL
Mkrl 5.498 678 GHz Mkrl 5.572 655 GHz
Ref @ cBm #itten 10 dB -20.745 dBm Ref 8 cBm #hitten 10 dB -20.810 dBm
#Samp #Samp
Log Log
10 10
dB/ " db/ s

/ i ™ s s ™
/ \ / \

i 4 L
#PAug M #PAug u‘wm M
il Mo | e "

H3 FS H3 FS
£ £()
FTun FTun
Swp 3p
Center 5.500 000 GHz Span 26 MHz Center 5.580 000 GHz Span 26 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 184 ms (1201 pts)
Tx, 5700MHz
% Agilent RL
Mkrl 5.692 113 GHz
Ref & dBm #Atten 18 dB -20.750 dBm
#Samp
Log
18
dB/ 1

7 T [
/ \

#PAvY
180
H1 52

W3 F$

£
FTun
Swp

Center 5.700 000 GHz Span 26 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.
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Power Density
Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT40) (W56), PN9, worst data mode O(MCS)
Ch. Freq. Freq. Reading | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZ] [MHZ] [dBm/MHz]| [dB] [dB] [dB] [dBm/MHz]| [dBm] [dB]
5510.0000 5506.67 -22.68 2.73 19.95 0.10 0.10 11.00 10.90
5550.0000 5555.03 -23.46 2.74 19.95 0.10 -0.67 11.00 11.67
5670.0000 5667.57 -22.94 2.77 19.95 0.10 -0.11 11.00 11.11
Sample Calculation:
Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Duty factor
Tx, 5510MHz Tx, 5550MHz
% Agilent RL % Agilent RL
Mkrl 5.586 67 GHz Mkrl 5.555 03 GHz
Ref @ cBm #itten 10 dB 22,576 dBm Ref 8 cBm #hitten 10 dB -23.483 dBnm
#Samp #Samp
Log Log
10 10
dB/ . db/ 4
o - S
P i M e s T v,

#PAug \4 #PAug J \w

168 168
HL 52 HL 52
H3 FS H3 FS
AR
£() £()
FTun FTun
Swp Swp
Center 5.510 88 GHz Span 48 MHz Center 5.550 88 GHz Span 48 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 184 ms (1201 pts)
Tx, 5670MHz
% Agilent RL

Mkrl 5.667 57 GHz
Ref & dBm #Atten 18 dB -22.935 dBm
#Samp
Log
18
dB/

5o

#PRug |f
180

H1 52
H3 F$

£
FTun
Swp

Center 5.670 00 GHz Span 48 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.
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Peak Excursion Ratio

Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 2,2012
Temperature / Humidity 26deg.C , 50%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11a (W52), PN9, worst data mode 6Mbps
Ch. Freq. Peak Power Limit Margin
Excursion
[MHz] [dB] [dB] [dB]
5180.0000 8.92 =<13.0 4.08
5220.0000 7.87 =<13.0 5.13
5240.0000 9.19 =<13.0 3.81
Tx, 5180MHz Tx, 5220MHz
% Agilent RL % Agilent RL
& Mkrl @ Hz a Mkrl @ Hz
Ref 8 dBm #Atten 10 dB -8.92 dB Ref 8 dBm #Atten 16 dB -7.87 dB
#Samp #Samp
Log * Log *
18 iR 18
dB/ il ll:'w -":.u_ij:‘x Wm";"*w‘ r“ m' :.‘Jl..ul [ dB/ Muuum‘: Ah--ndm Mbn by & i AMMMN
; o e Sy o] P T PO S
.. Y ! il ™
#PRug #PRug
vl 52 vl 52
Y3 FC Y3 FC| I
AA AA
£ £()
FTun FTun
Swp 3p
Center 5.180 000 GHz Span 26 MHz Center 5.220 068 GHz Span 26 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)
Tx, 5240MHz
% Agilent RL
a Mkrl @ Hz
Ref 8 dBm #fitten 18 dB -3.19 dB
#Samp
Log *
10 iR
dB/ F, i ﬂi‘“. ilm\:’.ﬁ‘.‘,;‘m”’mrllul ok 'I'I'u‘YA’J"I\ TP P
#PAvY
V1l 52
V3 FC
AA
£
FTun
Swp
Center 5.240 606 GHz Span 26 MHz

#Res BH 1 MHz

#UBH 3 MHz

Sweep 1.04 ms (1201 pts)

UL Japan,

Inc.

Shonan EMC Lab.
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Peak Excursion Ratio

Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT20) (W52), PN9, worst data mode 0(MCS)
Ch. Freq. Peak Power Limit Margin
Excursion
[MHz] [dB] [dB] [dB]
5180.0000 6.32 =<13.0 6.68
5220.0000 8.70 =<13.0 4.30
5240.0000 8.57 =<13.0 4.43
Tx, 5180MHz Tx, 5220MHz
% Agilent RL % Agilent RL
& Mkrl @ Hz & Mkrl @ Hz
Ref 8 dBm #Atten 10 dB -6.32 dB Ref 8 dBm #Atten 10 dB -8.70 dB
#Samp #Samp
Log * Log | *
1@ 1R 1@ iR
dB/ dB/ AR
AL s AN At AR AN T,
by phplretinl et I — {r\ WW*"’W‘WMW e T it
\ |
#PRug #PRug
Yl 52 Yl 52
3 FC 3 FC 0
£ £()
FTun FTun
Swp 3p
Center 5.180 000 GHz Span 26 MHz Center 5.220 000 GHz Span 26 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts)
Tx, 5240MHz
% Agilent RL
a Mkrl @ Hz
Ref & dBm #Atten 18 dB -8.97 dB
#Samp
Log *
18 1R
&/ MG AN i i
i oy WWWwﬁ' fr (e
#PAvY
V1l 52
vz i
£
FTun
Swp
Center 5.240 000 GHz Span 26 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts)

UL Japan, Inc.

Shonan EMC Lab.
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Peak Excursion Ratio

Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT40) (W52), PN9, worst data mode O(MCS)
Ch. Freq. Peak Power Limit Margin
Excursion
[MHz] [dB] [dB] [dB]
5190.0000 7.84 =<13.0 5.16
=<13.0 -
5230.0000 7.89 =<13.0 5.11
Tx, 5190MHz
% Agilent RL
& Mkrl @ Hz
Ref 8 dBm #Atten 10 dB -7.84 dB
#Samp
Log *
18 1R
dB/ .
o= |MWWMMT\T1M§MJMV i
N\
#PAvg
¥l 52
V3 FC
£()
FTun
Swp
Center 5.190 08 GHz Span 48 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts)
Tx, 5230MHz
% Agilent RL
a Mkrl @ Hz
Ref © dBm #Atten 16 dB -7.83 dB
#Samp
Log *
18 1R
dB/
2 s b P
»ngH“(
vl 52
Y3 FC
£
FTun
Swp
Center 5.230 00 GHz Span 48 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.
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Peak Excursion Ratio
Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11a (W53), PN9, worst data mode 6Mbps
Ch. Freq. Peak Power Limit Margin
Excursion
[MHz] [dB] [dB] [dB]
5260.0000 6.66 =<13.0 6.35
5300.0000 7.79 =<13.0 5.21
5320.0000 9.57 =<13.0 343
Tx, 5260MHz Tx, 5300MHz
% Agilent RL % Agilent RL
& Mkrl @ Hz & Mkrl @ Hz
Ref 8 dBm #Atten 10 dB -6.66 dB Ref 8 dBm #Atten 10 dB -7.79 dB
#Samp #Samp
Log * Log *
10 1R 10 1R
b/ I e AT 7Y o/ A AT,
. o prrvey . e - 7
#PRug #PRug
Yl 52 Yl 52
V3 FC V3 FC
£ £()
FTun FTun
Swp 3p
Center 5.260 000 GHz Span 26 MHz Center 5.300 000 GHz Span 26 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts)
Tx, 5320MHz
% Agilent RL
a Mkrl @ Hz
Ref & dBm #Atten 18 dB -9.57 dB
#Samp
Log *
18 1R
dB/ w"'“-”“}.“r.#..‘."‘l“v
#PAvY
vl 52
V3 FC
£
FTun
Swp
Center 5.320 000 GHz Span 26 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.
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Peak Excursion Ratio

Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT20) (W53), PN9, worst data mode 0(MCS)
Ch. Freq. Peak Power Limit Margin
Excursion
[MHz] [dB] [dB] [dB]
5260.0000 8.78 =<13.0 4.22
5300.0000 6.67 =<13.0 6.33
5320.0000 6.68 =<13.0 6.32
Tx, 5260MHz Tx, 5300MHz
% Agilent RL % Agilent RL
& Mkrl @ Hz & Mkrl @ Hz
Ref B dBm #Atten 10 dB -8.78 dB Ref 8 dBm #Atten 10 dB -6.67 dB
#Samp #Samp
Log * Log *
1@ 1R| 16 R
dB/ dB/ MM " IV I g
YT RS R Y A . T P At
1 v"m T vv-n T LA AL /W Lokl e n T [ it ||F 'V\H‘.
#PRug #PRug
vl 52 vl 52
vz Fcf 3 FC
£ £()
FTun FTun
Swp 3p
Center 5.260 000 GHz Span 26 MHz Center 5.300 000 GHz Span 26 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts)
Tx, 5320MHz
% Agilent RL
a Mkrl @ Hz
Ref 8 dBm #fitten 19 dB -6.63 dB
#Samp
Log *
18
dB/ koAb foily M l'l
/[ L JWWW' s
#PAvY
vl os2
V3 FC p‘ !
£
FTun
Swp
Center 5.320 000 GHz Span 26 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.
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Peak Excursion Ratio
Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT40) (W53), PN9, worst data mode O(MCS)
Ch. Freq. Peak Power Limit Margin
Excursion
[MHz] [dB] [dB] [dB]
5270.0000 8.29 =<13.0 4.71
=<13.0 -
5310.0000 8.14 =<13.0 4.86
Tx, 5270MHz
% Agilent RL
a Mkrl @ Hz
Ref B dBm #Atten 18 dB -3.29 dB
#Samp
Log | *
18 1
dB/
WWW%WW bt J.:W
*PHVQ”‘
vl s2
3 FC
£
FTun
Swp
Center 5.270 08 GHz Span 48 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts)
Tx, 5310MHz
% Agilent RL
a Mkrl @ Hz
Ref @ dBm #Atten 18 dB -3.14 dB
#Samp
Log *
18 iR
dB/ TRy n;m%*mmm
#PAvY
vl 52
3 FC
£
FTun
Swp
Center 5.310 00 GHz Span 48 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.
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Peak Excursion Ratio
Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11a (W56), PN9, worst data mode 6Mbps
Ch. Freq. Peak Power Limit Margin
Excursion
[MHz] [dB] [dB] [dB]
5500.0000 9.78 =<13.0 3.22
5580.0000 7.66 =<13.0 5.34
5700.0000 7.47 =<13.0 5.53
Tx, 5500MHz Tx, 5580MHz
% Agilent RL % Agilent RL
& Mkrl @ Hz & Mkrl @ Hz
Ref 8 dBm #Atten 10 dB -9.78 dB Ref 8 dBm #Atten 10 dB -7.66 dB
#Samp #Samp
Log . * Log
18 & 18
dB/ I T e e dB/ AR b
I |
#PAvg ‘l #PAvg T
vl 52 | Yl 52
Y3 FC| 3 FC|
£ £()
FTun FTun
Swp 3p
Center 5.500 000 GHz Span 26 MHz Center 5.580 000 GHz Span 26 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts)
Tx, 5700MHz
% Agilent RL
a Mkrl @ Hz
Ref & dBm #Atten 18 dB -7.47 dB
#Samp
Log iR *
18
dB/ ’M?nﬂm‘m A M WAy
LZ D I e g
#PAvY
Ul sof
V3 FC
£
FTun
Swp
Center 5.700 000 GHz Span 26 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.
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Peak Excursion Ratio
Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT20) (W56), PN9, worst data mode 0(MCS)
Ch. Freq. Peak Power Limit Margin
Excursion
[MHZ] [dB] [dB] [dB]
5500.0000 6.91 =<13.0 6.10
5580.0000 6.77 =<13.0 6.23
5700.0000 6.05 =<13.0 6.95
Tx, 5500MHz Tx, 5580MHz
% Agilent RL % Agilent RL
a Mkrl @ Hz a Mkrl @ Hz
Ref 8 dBm #Atten 10 dB -6.91 dB Ref 8 dBm #Atten 10 dB -6.77 dB
#Samp #Samp
Log * Log | *
10 P 10 ry
dB/ ,w“i‘““,g Maniadge R b W, 4B/ mﬁwwww Ak, IR A By
/ﬁﬂf"w-ﬁ; H &.Mmmmm T % ;M
#PRug 1 #PRug
WL sz I WL o§2
Y3 FC| Y3 FC| )
£ £()
FTun FTun
Snp Swp
Center 5.500 008 GHz Span 26 MHz Center 5.580 008 GHz Span 26 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts)
Tx, 5700MHz
% Agilent RL
a Mkrl @ Hz
Ref & dBm #Atten 18 dB -6.05 dB
#Samp |
Log *
18 1R
dB/ m”wg_h nm“ujk Lk A L_u'm | “’“‘WW\
%;:ﬁ: Rt T e ~%~«\
|
#PAvY
V1l 52
V3 FC f
£
FTun
Swp
Center 5.700 000 GHz Span 26 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.
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Peak Excursion Ratio
Test place UL Japan, Inc. Shonan EMC Lab. No.3 Shielded Room
Date August 3,2012
Temperature / Humidity 25deg.C , 65%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT40) (W56), PN9, worst data mode 0(MCS)
Ch. Freq. Peak Power Limit Margin
Excursion
[MHz] [dB] [dB] [dB]
5510.0000 7.91 =<13.0 5.09
5550.0000 8.42 =<13.0 4.58
5670.0000 8.31 =<13.0 4.69
Tx, 5510MHz Tx, 5550MHz
% Agilent RL % Agilent RL
& Mkrl @ Hz & Mkrl @ Hz
Ref 8 dBm #Atten 10 dB -7.91 dB Ref 8 dBm #Atten 10 dB -8.42 dB
#Samp #Samp
Log * Loy *
18 iR 10 1R
dB/ Sora bl AN, o6/ ok 1 Atttk
- memmﬁim%wm&umw " MMNMM R~
e s A A S i e it S A s i ffmt
*PHVQW ““ #PAvg
¥l 52 ¥l 52
V3 FC V3 FC
AA
£ £()
FTun FTun
Swp 3p
Center 5.510 08 GHz Span 48 MHz Center 5.550 08 GHz Span 48 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts)
Tx, 5670MHz
% Agilent RL
a Mkrl @ Hz
Ref © dBm #Atten 16 dB -8.31 4B
#Samp
Log *
18 iR
4/ b Y&mmwmmm
W P of i~y "’*'\.Vu}‘g*“" it ' \
»PvaW
vl 52
Y3 FC
£
FTun
Swp
Center 5.670 00 GHz Span 48 MHz

#Res BH 1 MHz #YBH 3 MHz

Sweep 1.84 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401
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APPENDIX 2
Test Instruments

EMI test equipment

Control No. Instrument Manufacturer Model No Serial No Test Item | Calibration Date
* Interval(month)

SPM-06 Power Meter Anritsu ML2495A 0850009 AT 2012/04/19 * 12
SPSS-03 Power sensor Anritsu MA2411B 0917063 AT 2012/04/19 * 12
KSA-08 Spectrum Analyzer Agilent E4446A MY46180525 AT 2012/02/16 * 12

SAT20-03  |Attenuator Agilent 8493C-020 74891 AT 2012/03/12 * 12

SCC-G11 Coaxial Cable Suhner SUCOFLEX 102 31595/2 AT 2012/03/12 * 12
S0S-09 Humidity Indicator A&D AD-5681 4061484 AT 2012/03/26 * 12
SSA-02 Spectrum Analyzer Agilent E4448A MY48250106 AT 2012/03/16 * 12

SAT20-06 Attenuator Weinschel Corp. 54A-20 31506 AT 2012/04/06 * 12

SCC-G14 Coaxial Cable Suhner SUCOFLEX 102 31600/2 AT 2012/03/12 * 12
S0S-06 Humidity Indicator A&D AD-5681 4062118 AT 2012/03/26 * 12

SAEC-03(NSA) [Semi-Anechoic Chamber |TDK SAEC-03(NSA) 3 RE 2011/09/23 * 12
SAF-06 Pre Amplifier TOYO Corporation TPAO118-36 1440491 RE 2012/07/18 * 12

SCC-GO03 Coaxial Cable Suhner SUCOFLEX 104A [46499/4A RE 2012/04/10 * 12

SCC-G23 Coaxial Cable Suhner SUCOFLEX 104  |297342/4 RE 2012/05/22 % 12
SHA-03 Horn Antenna Schwarzbeck BBHA9120D 9120D-739 RE 2011,/08/28 * 12
SOS-05 Humidity Indicator A&D AD-5681 4062518 RE 2012/02/06 * 12
STR-03 Test Receiver Rohde & Schwarz ESI40 100054/040 RE/CE 2012/06/14 * 12
SJM-10 Measure PROMART SEN1935 - RE -

COTS-SEMI-1 |EMI Software TSJ TEPTO-DV(RE,CE, |- RE/CE _
RFL,MF)
KSA-08 Spectrum Analyzer Agilent E4446A MY46180525 RE 2012/02/16 % 12
SFL-03 Highpass Filter MICRO-TRONICS HPM50112 028 RE 2011/12/27 * 12
SAT10-05 |Attenuator(above1GHz) |Agilent 8493C-010 74864 RE 2011/12/27 * 12
SAEC-01(NSA) [Semi—Anechoic Chamber|TDK SAEC-01(NSA) 1 RE 2011/09/01 * 12
SAF-04 Pre Amplifier TOYO Corporation TPAO0118-36 1440489 RE 2012/03/12 % 12

SCC-GO1 Coaxial Cable Suhner SUCOFLEX 104A |46497/4A RE 2012/04/10 % 12

SCC-G21 Coaxial Cable Suhner SUCOFLEX 104 296169/4 RE 2012/05/22 * 12
SHA-01 Horn Antenna Schwarzbeck BBHA9120D 9120D-725 RE 2011/08/11 * 12
SOS-01 Humidity Indicator A&D AD-5681 4062555 RE 2012/02/06 * 12
SSA-02 Spectrum Analyzer Agilent E4448A MY48250106 RE 2012/03/16 * 12
SUM-12 Measure PROMART SEN1935 - RE _

SHA-RSO01 Horn Antenna Schwarzbeck BBHA9120D 770 RE 2011/08/11 * 12
SSA-03 Spectrum Analyzer Agilent E4448A MY48250152 RE 2011/12/05 * 12
SHA-06 Horn Antenna ETS LINDGREN 3160-10 LM3459 RE 2012/03/30 * 12
SAF-10 Pre Amplifier TOYO Corporation HAP26-40W 00000010 RE 2012/03/12 % 12

SCC-G19 Coaxial Cable Suhner SUCOFLEX 102A |[1188/2A RE 2012/03/12 % 12

The expiration date of the calibration is the end of the expired month .
As for some calibrations performed after the tested dates , those test equipment have been controlled by
means of an unbroken chains of calibrations .

All equipment is calibrated with valid calibrations . Each measurement data is traceable to the national or
international standards.

Test Item:

RE: Radiated emission,
AT: Antenna terminal conducted test

UL Japan, Inc.

Page :
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|

APPENDIX 2
Test Instruments

EMI test equipment

Control No. Instrument Manufacturer Model No Serial No Test Item |Calibration Date *
Interval(month)
SAF-03 Pre Amplifier SONOMA 310N 290213 RE 2012/02/10 * 12
SAT6-03 Attenuator JFW 50HF-006N - RE 2012/02/10 * 12
SBA-03 Biconical Antenna Schwarzbeck BBA9106 91032666 RE 2011/10/23 * 12
SCC-C1/C2/C |Coaxial Cable&RF Fujikura/Fujikura/Suhne [8D2W/12DSFA/14 |-/0901-271( |RE 2012/04/10 * 12
3/C4/C5/C10/ |Selector r/Suhner/Suhner/Suhn [1PE/141PE/141PE RF Selector)
SRSE-03 er/TOYO /141PE/NS4906 c
SLA-03 Logperiodic Antenna Schwarzbeck UHALP9108A UHALP RE 2011/10/23 * 12
9108-A 0901
SOS-05 Humidity Indicator A&D AD-5681 4062518 RE 2012/02/06 * 12
SJM-10 Measure PROMART SEN1935 - RE/CE _
SCC-C9/C10/S|Coaxial Cable&RF Suhner/Suhner/TOYO |RG223U/141PE/N [-/0901-271( [CE 2012/04/10 * 12
RSE-03 Selector S4906
RF Selector)
SLS-05 LISN Rohde & Schwarz ENV216 100516 CE(EUT) 2012/02/23 * 12
SAT3-06 Attenuator JFW 50HF-003N - CE 2012/02/17 * 12
STR-03 Test Receiver Rohde & Schwarz ESI40 100054/040 |CE 2012/06/14 * 12

The expiration date of the calibration is the end of the expired month .
As for some calibrations performed after the tested dates , those test equipment have been controlled by
means of an unbroken chains of calibrations .
All equipment is calibrated with valid calibrations . Each measurement data is traceable to the national or
international standards.

Test Item:

CE: Conducted emission,
RE: Radiated emission

UL Japan, Inc.
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